
2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower

John Deere Turf Care
Worldwide Edition

COPYRIGHT © 2024
DEERE & COMPANY

Moline, Illinois
All rights reserved

PARTS CATALOG

PC13606 (Jan-24) English

Printed in U.S.A. (Revised)

*D
CY
*

*p
c1
36
06
*





2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38883 A.1

20- 55

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 3
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38884 A.1

30- 85

4 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38885 A.1

40- 1
40- 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 5
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38886 A.1

50- 127

6 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38887 A.1

60- 149

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 7
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38888 A.1

70- 1
70- 2

8 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU3889 A.1

80- 1
80- 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 9
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38896 A.1

85- 195

10 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38890 A.1

90- 203

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 11
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38891 A.1

100- 211

12 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38892 A.1

105- 239

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 13
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38893 A.1

110- 261

14 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38894 A.1

115- 271

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 15
()



2750 E-Cut™ Triplex Mower
Primary Pictorial Index
Index d'illustrations principal
Hauptbildindex
Indice principale illustrato
Índice primario de ilustraciones
Huvudbildregister
PU38895 A.1

120- 289

16 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower
PU38882 A.1

2020 Model (Serial No. 1TC2750E++T010001– 020000)

2021 Model (Serial No. 1TC2750E++T020001– 030000)

2022 Model (Serial No. 1TC2750E++T030001–040000 )

2023 Model (Serial No. 1TC2750E++T040001–050000 )

2024 Model (Serial No. 1TC2750E++R050001– )

(Specifications and design subject to change without notice)

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 17



2750 E-Cut™ Triplex Mower

Product Identification and Serial Number Plate
An individual product identification and serial number is assigned to each machine. When writing about or filling out warranty
claims, use all the characters shown on the plate.

Example: 1TC2750E++T010001

1TC - Factory Designation (Turf Care)

2750- Model Or Machine Designation

E- Configuration Code
+ - Random Number
+ - Calendar Year of Manufacture

T- Generic for Turf Care

010001 - Serial Number

Product Configuration Code
The configuration "alpha" code identifies a variation of a product. Example: A machine may be manufactured as a two-wheel or
four-wheel drive unit, and be shipped with standard or wide cutting units; thus four variations of the same machine exist. It also
identifies different products which have the same model or machine designation (a tractor and an attachment tiller may have the same
model numbers). If no configuration "alpha" code is required, space is filled in with an "X".

Serial Number Listing Information
Serial number information is listed to show on which machines each part can be used; for example:

– The part can be used on all products.

000000 – The part can be used on products beginning with the serial number listed.
– 000000 The part can be used on products up to and including the serial number listed.

000000 – 000000 The part can be used on products between and including the serial number listed.

When XXXXXX's are listed in place of a serial number, a serial number change was made, but the exact serial number was not
available at the time of publication.

18 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

To The Customer
The part numbers in this Parts Catalog were correct at the time of publication. Per John Deere policy, we continuously improve our
products. Therefore, when ordering parts verify the part numbers with your dealer.

SI Units of Measure
Metric dimensions are provided as applicable throughout this parts catalog.

Bolt and Cap Screw Strength Identification
Bolts and cap screws required to have high-strength qualities equivalent to metric property class 10.9 (SAE grade 8) or higher are
identified throughout this catalog by the description 10.9, 12.9 or 14.9. All standard bolts and cap screws are metric property class
8.8 (SAE grade 5) or lower.

Illustrations
Illustrations in this catalog are only intended as a reference for dealers and customers. These illustrations do not necessarily
represent the exact view of the parts.

Box-Enclosed Illustrations
Box-enclosed keyed parts in the illustration are available as a service assembly or an attachment. These parts may also include
parts not available for service. The illustrations may not show all individual parts of an attachment. A box not keyed includes
non-current parts.

Orientation Of Product
An arrow shown with an illustration is to indicate the direction of product forward travel. Right Hand (RH) and Left Hand (LH)
sides are determined by product forward travel.

Orientation of Engine
Right Hand (RH) and Left Hand (LH) sides are determined by standing at flywheel and facing the engine.

John Deere Remanufactured Components
The REMAN parts listed in this catalog are intended for the repair or replacement of failed or worn original equipment components.
John Deere Reman components are manufactured to stringent John Deere standards and produced to original John Deere
specifications that incorporates the latest design and performance improvement updates.

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 19



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Trademarks
7-Iron™ Quik-Trak™ Mulch On Demand™

Aercore™ Ready To Mow™ Trail Gator™

Auto 4x4 Wheel Drive™ RGator™ Turf Gator™

AutoConnect™ Roll-Gard™ X700™

AutoTrac™ iMatch™ ZTrak™

Buck™ John Deere™ Funk™

Gator™ SelectSpray™ iTorque™

Greens Tender™ TerrainCut™ Phoenix™

Precision Cut Reel™ E-Gator™ PowerTech™

PrecisionCut™ eHydro™ TMII™

ProGator™ EZtrak™ TMIII™

20 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Terms and Abbreviations
Phrase Meaning Phrase Meaning

A/C Air Conditioning NSEP Not Supplied Separately

ALSO ORDER Also Order OD Outside Diameter

AND and OOS Open Operator's Station

APPL This Application Only OPTION Option

AR As Required OPTIONAL Optional

ASSY Complete Assembly OR Or

CNLA Complete No Longer Available
(Order Individual Parts)

ORD Order

COMPLETE Complete ORD W/ Order With

CTL Cut To Length OS Oversize

CW Clockwise OUTER Outer

ECU Engine Control Unit PKG Package of

FI Field Installation Kit PTO Power Take-Off

FIP Fuel Injection Pump RATIO Ratio

FOR For RCU Reverser Control Unit

FRONT Front REAR Rear

HS, HEAD MARKED High Strength, Head Marked REMAN Remanufactured

HTC Heater Control Unit RH Right Hand

ID Inside Diameter SCV Selective Control Valve

INCL Includes STD Standard

INCL KEYS Including Keys SUB Replaced by

INCLUDE PARTS MARKED Include Parts Marked SUB COMPONENTS Sub Components

INNER Inner SUB FOR Substitute for

KIT Kit TK Thickness

LGTH Length UIM User Interface Module

LH Left Hand UP Upper

LOW Lower US Undersize

MARKED Marked USE WITH Use With

MF Made From W/ With

MFWD Mechanical Front Wheel Drive W/O Without

NA Not Applicable Z Gear and Sprocket Teeth
Number

NLA No Longer Available

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 21



2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower
PU38882 A.1

2020 Model (Serial No. 1TC2750E++T010001– 020000)

2021 Model (Serial No. 1TC2750E++T020001– 030000)

2022 Model (Serial No. 1TC2750E++T030001–040000 )

2023 Model (Serial No. 1TC2750E++T040001–050000 )

2024 Model (Serial No. 1TC2750E++R050001– )

(Specifications and design subject to change without notice)

22 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Product Identification and Serial Number Plate
An individual product identification and serial number is assigned to each machine. When writing about or filling out warranty
claims, use all the characters shown on the plate.

Example: 1TC2750E++T010001

1TC - Factory Designation (Turf Care)

2750- Model Or Machine Designation

E- Configuration Code
+ - Random Number
+ - Calendar Year of Manufacture

T- Generic for Turf Care

010001 - Serial Number

Product Configuration Code
The configuration "alpha" code identifies a variation of a product. Example: A machine may be manufactured as a two-wheel or
four-wheel drive unit, and be shipped with standard or wide cutting units; thus four variations of the same machine exist. It also
identifies different products which have the same model or machine designation (a tractor and an attachment tiller may have the same
model numbers). If no configuration "alpha" code is required, space is filled in with an "X".

Serial Number Listing Information
Serial number information is listed to show on which machines each part can be used; for example:

– The part can be used on all products.

000000 – The part can be used on products beginning with the serial number listed.
– 000000 The part can be used on products up to and including the serial number listed.

000000 – 000000 The part can be used on products between and including the serial number listed.

When XXXXXX's are listed in place of a serial number, a serial number change was made, but the exact serial number was not
available at the time of publication.

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 23



2750 E-Cut™ Triplex Mower

To The Customer
The part numbers in this Parts Catalog were correct at the time of publication. Per John Deere policy, we continuously improve our
products. Therefore, when ordering parts verify the part numbers with your dealer.

SI Units of Measure
Metric dimensions are provided as applicable throughout this parts catalog.

Bolt and Cap Screw Strength Identification
Bolts and cap screws required to have high-strength qualities equivalent to metric property class 10.9 (SAE grade 8) or higher are
identified throughout this catalog by the description 10.9, 12.9 or 14.9. All standard bolts and cap screws are metric property class
8.8 (SAE grade 5) or lower.

Illustrations
Illustrations in this catalog are only intended as a reference for dealers and customers. These illustrations do not necessarily
represent the exact view of the parts.

Box-Enclosed Illustrations
Box-enclosed keyed parts in the illustration are available as a service assembly or an attachment. These parts may also include
parts not available for service. The illustrations may not show all individual parts of an attachment. A box not keyed includes
non-current parts.

Orientation Of Product
An arrow shown with an illustration is to indicate the direction of product forward travel. Right Hand (RH) and Left Hand (LH)
sides are determined by product forward travel.

Orientation of Engine
Right Hand (RH) and Left Hand (LH) sides are determined by standing at flywheel and facing the engine.

John Deere Remanufactured Components
The REMAN parts listed in this catalog are intended for the repair or replacement of failed or worn original equipment components.
John Deere Reman components are manufactured to stringent John Deere standards and produced to original John Deere
specifications that incorporates the latest design and performance improvement updates.

24 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Trademarks
7-Iron™ Quik-Trak™ Mulch On Demand™

Aercore™ Ready To Mow™ Trail Gator™

Auto 4x4 Wheel Drive™ RGator™ Turf Gator™

AutoConnect™ Roll-Gard™ X700™

AutoTrac™ iMatch™ ZTrak™

Buck™ John Deere™ Funk™

Gator™ SelectSpray™ iTorque™

Greens Tender™ TerrainCut™ Phoenix™

Precision Cut Reel™ E-Gator™ PowerTech™

PrecisionCut™ eHydro™ TMII™

ProGator™ EZtrak™ TMIII™

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 25



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Terms and Abbreviations
Phrase Meaning Phrase Meaning

A/C Air Conditioning NSEP Not Supplied Separately

ALSO ORDER Also Order OD Outside Diameter

AND and OOS Open Operator's Station

APPL This Application Only OPTION Option

AR As Required OPTIONAL Optional

ASSY Complete Assembly OR Or

CNLA Complete No Longer Available
(Order Individual Parts)

ORD Order

COMPLETE Complete ORD W/ Order With

CTL Cut To Length OS Oversize

CW Clockwise OUTER Outer

ECU Engine Control Unit PKG Package of

FI Field Installation Kit PTO Power Take-Off

FIP Fuel Injection Pump RATIO Ratio

FOR For RCU Reverser Control Unit

FRONT Front REAR Rear

HS, HEAD MARKED High Strength, Head Marked REMAN Remanufactured

HTC Heater Control Unit RH Right Hand

ID Inside Diameter SCV Selective Control Valve

INCL Includes STD Standard

INCL KEYS Including Keys SUB Replaced by

INCLUDE PARTS MARKED Include Parts Marked SUB COMPONENTS Sub Components

INNER Inner SUB FOR Substitute for

KIT Kit TK Thickness

LGTH Length UIM User Interface Module

LH Left Hand UP Upper

LOW Lower US Undersize

MARKED Marked USE WITH Use With

MF Made From W/ With

MFWD Mechanical Front Wheel Drive W/O Without

NA Not Applicable Z Gear and Sprocket Teeth
Number

NLA No Longer Available

26 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower
PU38882 A.1

2020 Model (Serial No. 1TC2750E++T010001– 020000)

2021 Model (Serial No. 1TC2750E++T020001– 030000)

2022 Model (Serial No. 1TC2750E++T030001–040000 )

2023 Model (Serial No. 1TC2750E++T040001–050000 )

2024 Model (Serial No. 1TC2750E++R050001– )

(Specifications and design subject to change without notice)

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 27



2750 E-Cut™ Triplex Mower

Product Identification and Serial Number Plate
An individual product identification and serial number is assigned to each machine. When writing about or filling out warranty
claims, use all the characters shown on the plate.

Example: 1TC2750E++T010001

1TC - Factory Designation (Turf Care)

2750- Model Or Machine Designation

E- Configuration Code
+ - Random Number
+ - Calendar Year of Manufacture

T- Generic for Turf Care

010001 - Serial Number

Product Configuration Code
The configuration "alpha" code identifies a variation of a product. Example: A machine may be manufactured as a two-wheel or
four-wheel drive unit, and be shipped with standard or wide cutting units; thus four variations of the same machine exist. It also
identifies different products which have the same model or machine designation (a tractor and an attachment tiller may have the same
model numbers). If no configuration "alpha" code is required, space is filled in with an "X".

Serial Number Listing Information
Serial number information is listed to show on which machines each part can be used; for example:

– The part can be used on all products.

000000 – The part can be used on products beginning with the serial number listed.
– 000000 The part can be used on products up to and including the serial number listed.

000000 – 000000 The part can be used on products between and including the serial number listed.

When XXXXXX's are listed in place of a serial number, a serial number change was made, but the exact serial number was not
available at the time of publication.

28 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

To The Customer
The part numbers in this Parts Catalog were correct at the time of publication. Per John Deere policy, we continuously improve our
products. Therefore, when ordering parts verify the part numbers with your dealer.

SI Units of Measure
Metric dimensions are provided as applicable throughout this parts catalog.

Bolt and Cap Screw Strength Identification
Bolts and cap screws required to have high-strength qualities equivalent to metric property class 10.9 (SAE grade 8) or higher are
identified throughout this catalog by the description 10.9, 12.9 or 14.9. All standard bolts and cap screws are metric property class
8.8 (SAE grade 5) or lower.

Illustrations
Illustrations in this catalog are only intended as a reference for dealers and customers. These illustrations do not necessarily
represent the exact view of the parts.

Box-Enclosed Illustrations
Box-enclosed keyed parts in the illustration are available as a service assembly or an attachment. These parts may also include
parts not available for service. The illustrations may not show all individual parts of an attachment. A box not keyed includes
non-current parts.

Orientation Of Product
An arrow shown with an illustration is to indicate the direction of product forward travel. Right Hand (RH) and Left Hand (LH)
sides are determined by product forward travel.

Orientation of Engine
Right Hand (RH) and Left Hand (LH) sides are determined by standing at flywheel and facing the engine.

John Deere Remanufactured Components
The REMAN parts listed in this catalog are intended for the repair or replacement of failed or worn original equipment components.
John Deere Reman components are manufactured to stringent John Deere standards and produced to original John Deere
specifications that incorporates the latest design and performance improvement updates.

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 29



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Trademarks
7-Iron™ Quik-Trak™ Mulch On Demand™

Aercore™ Ready To Mow™ Trail Gator™

Auto 4x4 Wheel Drive™ RGator™ Turf Gator™

AutoConnect™ Roll-Gard™ X700™

AutoTrac™ iMatch™ ZTrak™

Buck™ John Deere™ Funk™

Gator™ SelectSpray™ iTorque™

Greens Tender™ TerrainCut™ Phoenix™

Precision Cut Reel™ E-Gator™ PowerTech™

PrecisionCut™ eHydro™ TMII™

ProGator™ EZtrak™ TMIII™

30 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Terms and Abbreviations
Phrase Meaning Phrase Meaning

A/C Air Conditioning NSEP Not Supplied Separately

ALSO ORDER Also Order OD Outside Diameter

AND and OOS Open Operator's Station

APPL This Application Only OPTION Option

AR As Required OPTIONAL Optional

ASSY Complete Assembly OR Or

CNLA Complete No Longer Available
(Order Individual Parts)

ORD Order

COMPLETE Complete ORD W/ Order With

CTL Cut To Length OS Oversize

CW Clockwise OUTER Outer

ECU Engine Control Unit PKG Package of

FI Field Installation Kit PTO Power Take-Off

FIP Fuel Injection Pump RATIO Ratio

FOR For RCU Reverser Control Unit

FRONT Front REAR Rear

HS, HEAD MARKED High Strength, Head Marked REMAN Remanufactured

HTC Heater Control Unit RH Right Hand

ID Inside Diameter SCV Selective Control Valve

INCL Includes STD Standard

INCL KEYS Including Keys SUB Replaced by

INCLUDE PARTS MARKED Include Parts Marked SUB COMPONENTS Sub Components

INNER Inner SUB FOR Substitute for

KIT Kit TK Thickness

LGTH Length UIM User Interface Module

LH Left Hand UP Upper

LOW Lower US Undersize

MARKED Marked USE WITH Use With

MF Made From W/ With

MFWD Mechanical Front Wheel Drive W/O Without

NA Not Applicable Z Gear and Sprocket Teeth
Number

NLA No Longer Available

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 31



2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower
PU38882 A.1

2020 Model (Serial No. 1TC2750E++T010001– 020000)

2021 Model (Serial No. 1TC2750E++T020001– 030000)

2022 Model (Serial No. 1TC2750E++T030001–040000 )

2023 Model (Serial No. 1TC2750E++T040001–050000 )

2024 Model (Serial No. 1TC2750E++R050001– )

(Specifications and design subject to change without notice)

32 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Product Identification and Serial Number Plate
An individual product identification and serial number is assigned to each machine. When writing about or filling out warranty
claims, use all the characters shown on the plate.

Example: 1TC2750E++T010001

1TC - Factory Designation (Turf Care)

2750- Model Or Machine Designation

E- Configuration Code
+ - Random Number
+ - Calendar Year of Manufacture

T- Generic for Turf Care

010001 - Serial Number

Product Configuration Code
The configuration "alpha" code identifies a variation of a product. Example: A machine may be manufactured as a two-wheel or
four-wheel drive unit, and be shipped with standard or wide cutting units; thus four variations of the same machine exist. It also
identifies different products which have the same model or machine designation (a tractor and an attachment tiller may have the same
model numbers). If no configuration "alpha" code is required, space is filled in with an "X".

Serial Number Listing Information
Serial number information is listed to show on which machines each part can be used; for example:

– The part can be used on all products.

000000 – The part can be used on products beginning with the serial number listed.
– 000000 The part can be used on products up to and including the serial number listed.

000000 – 000000 The part can be used on products between and including the serial number listed.

When XXXXXX's are listed in place of a serial number, a serial number change was made, but the exact serial number was not
available at the time of publication.

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 33



2750 E-Cut™ Triplex Mower

To The Customer
The part numbers in this Parts Catalog were correct at the time of publication. Per John Deere policy, we continuously improve our
products. Therefore, when ordering parts verify the part numbers with your dealer.

SI Units of Measure
Metric dimensions are provided as applicable throughout this parts catalog.

Bolt and Cap Screw Strength Identification
Bolts and cap screws required to have high-strength qualities equivalent to metric property class 10.9 (SAE grade 8) or higher are
identified throughout this catalog by the description 10.9, 12.9 or 14.9. All standard bolts and cap screws are metric property class
8.8 (SAE grade 5) or lower.

Illustrations
Illustrations in this catalog are only intended as a reference for dealers and customers. These illustrations do not necessarily
represent the exact view of the parts.

Box-Enclosed Illustrations
Box-enclosed keyed parts in the illustration are available as a service assembly or an attachment. These parts may also include
parts not available for service. The illustrations may not show all individual parts of an attachment. A box not keyed includes
non-current parts.

Orientation Of Product
An arrow shown with an illustration is to indicate the direction of product forward travel. Right Hand (RH) and Left Hand (LH)
sides are determined by product forward travel.

Orientation of Engine
Right Hand (RH) and Left Hand (LH) sides are determined by standing at flywheel and facing the engine.

John Deere Remanufactured Components
The REMAN parts listed in this catalog are intended for the repair or replacement of failed or worn original equipment components.
John Deere Reman components are manufactured to stringent John Deere standards and produced to original John Deere
specifications that incorporates the latest design and performance improvement updates.

34 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Trademarks
7-Iron™ Quik-Trak™ Mulch On Demand™

Aercore™ Ready To Mow™ Trail Gator™

Auto 4x4 Wheel Drive™ RGator™ Turf Gator™

AutoConnect™ Roll-Gard™ X700™

AutoTrac™ iMatch™ ZTrak™

Buck™ John Deere™ Funk™

Gator™ SelectSpray™ iTorque™

Greens Tender™ TerrainCut™ Phoenix™

Precision Cut Reel™ E-Gator™ PowerTech™

PrecisionCut™ eHydro™ TMII™

ProGator™ EZtrak™ TMIII™

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 35



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Terms and Abbreviations
Phrase Meaning Phrase Meaning

A/C Air Conditioning NSEP Not Supplied Separately

ALSO ORDER Also Order OD Outside Diameter

AND and OOS Open Operator's Station

APPL This Application Only OPTION Option

AR As Required OPTIONAL Optional

ASSY Complete Assembly OR Or

CNLA Complete No Longer Available
(Order Individual Parts)

ORD Order

COMPLETE Complete ORD W/ Order With

CTL Cut To Length OS Oversize

CW Clockwise OUTER Outer

ECU Engine Control Unit PKG Package of

FI Field Installation Kit PTO Power Take-Off

FIP Fuel Injection Pump RATIO Ratio

FOR For RCU Reverser Control Unit

FRONT Front REAR Rear

HS, HEAD MARKED High Strength, Head Marked REMAN Remanufactured

HTC Heater Control Unit RH Right Hand

ID Inside Diameter SCV Selective Control Valve

INCL Includes STD Standard

INCL KEYS Including Keys SUB Replaced by

INCLUDE PARTS MARKED Include Parts Marked SUB COMPONENTS Sub Components

INNER Inner SUB FOR Substitute for

KIT Kit TK Thickness

LGTH Length UIM User Interface Module

LH Left Hand UP Upper

LOW Lower US Undersize

MARKED Marked USE WITH Use With

MF Made From W/ With

MFWD Mechanical Front Wheel Drive W/O Without

NA Not Applicable Z Gear and Sprocket Teeth
Number

NLA No Longer Available

36 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower
PU38882 A.1

2020 Model (Serial No. 1TC2750E++T010001– 020000)

2021 Model (Serial No. 1TC2750E++T020001– 030000)

2022 Model (Serial No. 1TC2750E++T030001–040000 )

2023 Model (Serial No. 1TC2750E++T040001–050000 )

2024 Model (Serial No. 1TC2750E++R050001– )

(Specifications and design subject to change without notice)

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 37



2750 E-Cut™ Triplex Mower

Product Identification and Serial Number Plate
An individual product identification and serial number is assigned to each machine. When writing about or filling out warranty
claims, use all the characters shown on the plate.

Example: 1TC2750E++T010001

1TC - Factory Designation (Turf Care)

2750- Model Or Machine Designation

E- Configuration Code
+ - Random Number
+ - Calendar Year of Manufacture

T- Generic for Turf Care

010001 - Serial Number

Product Configuration Code
The configuration "alpha" code identifies a variation of a product. Example: A machine may be manufactured as a two-wheel or
four-wheel drive unit, and be shipped with standard or wide cutting units; thus four variations of the same machine exist. It also
identifies different products which have the same model or machine designation (a tractor and an attachment tiller may have the same
model numbers). If no configuration "alpha" code is required, space is filled in with an "X".

Serial Number Listing Information
Serial number information is listed to show on which machines each part can be used; for example:

– The part can be used on all products.

000000 – The part can be used on products beginning with the serial number listed.
– 000000 The part can be used on products up to and including the serial number listed.

000000 – 000000 The part can be used on products between and including the serial number listed.

When XXXXXX's are listed in place of a serial number, a serial number change was made, but the exact serial number was not
available at the time of publication.

38 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

To The Customer
The part numbers in this Parts Catalog were correct at the time of publication. Per John Deere policy, we continuously improve our
products. Therefore, when ordering parts verify the part numbers with your dealer.

SI Units of Measure
Metric dimensions are provided as applicable throughout this parts catalog.

Bolt and Cap Screw Strength Identification
Bolts and cap screws required to have high-strength qualities equivalent to metric property class 10.9 (SAE grade 8) or higher are
identified throughout this catalog by the description 10.9, 12.9 or 14.9. All standard bolts and cap screws are metric property class
8.8 (SAE grade 5) or lower.

Illustrations
Illustrations in this catalog are only intended as a reference for dealers and customers. These illustrations do not necessarily
represent the exact view of the parts.

Box-Enclosed Illustrations
Box-enclosed keyed parts in the illustration are available as a service assembly or an attachment. These parts may also include
parts not available for service. The illustrations may not show all individual parts of an attachment. A box not keyed includes
non-current parts.

Orientation Of Product
An arrow shown with an illustration is to indicate the direction of product forward travel. Right Hand (RH) and Left Hand (LH)
sides are determined by product forward travel.

Orientation of Engine
Right Hand (RH) and Left Hand (LH) sides are determined by standing at flywheel and facing the engine.

John Deere Remanufactured Components
The REMAN parts listed in this catalog are intended for the repair or replacement of failed or worn original equipment components.
John Deere Reman components are manufactured to stringent John Deere standards and produced to original John Deere
specifications that incorporates the latest design and performance improvement updates.

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 39



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Trademarks
7-Iron™ Quik-Trak™ Mulch On Demand™

Aercore™ Ready To Mow™ Trail Gator™

Auto 4x4 Wheel Drive™ RGator™ Turf Gator™

AutoConnect™ Roll-Gard™ X700™

AutoTrac™ iMatch™ ZTrak™

Buck™ John Deere™ Funk™

Gator™ SelectSpray™ iTorque™

Greens Tender™ TerrainCut™ Phoenix™

Precision Cut Reel™ E-Gator™ PowerTech™

PrecisionCut™ eHydro™ TMII™

ProGator™ EZtrak™ TMIII™

40 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Terms and Abbreviations
Phrase Meaning Phrase Meaning

A/C Air Conditioning NSEP Not Supplied Separately

ALSO ORDER Also Order OD Outside Diameter

AND and OOS Open Operator's Station

APPL This Application Only OPTION Option

AR As Required OPTIONAL Optional

ASSY Complete Assembly OR Or

CNLA Complete No Longer Available
(Order Individual Parts)

ORD Order

COMPLETE Complete ORD W/ Order With

CTL Cut To Length OS Oversize

CW Clockwise OUTER Outer

ECU Engine Control Unit PKG Package of

FI Field Installation Kit PTO Power Take-Off

FIP Fuel Injection Pump RATIO Ratio

FOR For RCU Reverser Control Unit

FRONT Front REAR Rear

HS, HEAD MARKED High Strength, Head Marked REMAN Remanufactured

HTC Heater Control Unit RH Right Hand

ID Inside Diameter SCV Selective Control Valve

INCL Includes STD Standard

INCL KEYS Including Keys SUB Replaced by

INCLUDE PARTS MARKED Include Parts Marked SUB COMPONENTS Sub Components

INNER Inner SUB FOR Substitute for

KIT Kit TK Thickness

LGTH Length UIM User Interface Module

LH Left Hand UP Upper

LOW Lower US Undersize

MARKED Marked USE WITH Use With

MF Made From W/ With

MFWD Mechanical Front Wheel Drive W/O Without

NA Not Applicable Z Gear and Sprocket Teeth
Number

NLA No Longer Available

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 41



2750 E-Cut™ Triplex Mower

2750 E-Cut™ Triplex Mower
PU38882 A.1

2020 Model (Serial No. 1TC2750E++T010001– 020000)

2021 Model (Serial No. 1TC2750E++T020001– 030000)

2022 Model (Serial No. 1TC2750E++T030001–040000 )

2023 Model (Serial No. 1TC2750E++T040001–050000 )

2024 Model (Serial No. 1TC2750E++R050001– )

(Specifications and design subject to change without notice)

42 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Product Identification and Serial Number Plate
An individual product identification and serial number is assigned to each machine. When writing about or filling out warranty
claims, use all the characters shown on the plate.

Example: 1TC2750E++T010001

1TC - Factory Designation (Turf Care)

2750- Model Or Machine Designation

E- Configuration Code
+ - Random Number
+ - Calendar Year of Manufacture

T- Generic for Turf Care

010001 - Serial Number

Product Configuration Code
The configuration "alpha" code identifies a variation of a product. Example: A machine may be manufactured as a two-wheel or
four-wheel drive unit, and be shipped with standard or wide cutting units; thus four variations of the same machine exist. It also
identifies different products which have the same model or machine designation (a tractor and an attachment tiller may have the same
model numbers). If no configuration "alpha" code is required, space is filled in with an "X".

Serial Number Listing Information
Serial number information is listed to show on which machines each part can be used; for example:

– The part can be used on all products.

000000 – The part can be used on products beginning with the serial number listed.
– 000000 The part can be used on products up to and including the serial number listed.

000000 – 000000 The part can be used on products between and including the serial number listed.

When XXXXXX's are listed in place of a serial number, a serial number change was made, but the exact serial number was not
available at the time of publication.

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 43



2750 E-Cut™ Triplex Mower

To The Customer
The part numbers in this Parts Catalog were correct at the time of publication. Per John Deere policy, we continuously improve our
products. Therefore, when ordering parts verify the part numbers with your dealer.

SI Units of Measure
Metric dimensions are provided as applicable throughout this parts catalog.

Bolt and Cap Screw Strength Identification
Bolts and cap screws required to have high-strength qualities equivalent to metric property class 10.9 (SAE grade 8) or higher are
identified throughout this catalog by the description 10.9, 12.9 or 14.9. All standard bolts and cap screws are metric property class
8.8 (SAE grade 5) or lower.

Illustrations
Illustrations in this catalog are only intended as a reference for dealers and customers. These illustrations do not necessarily
represent the exact view of the parts.

Box-Enclosed Illustrations
Box-enclosed keyed parts in the illustration are available as a service assembly or an attachment. These parts may also include
parts not available for service. The illustrations may not show all individual parts of an attachment. A box not keyed includes
non-current parts.

Orientation Of Product
An arrow shown with an illustration is to indicate the direction of product forward travel. Right Hand (RH) and Left Hand (LH)
sides are determined by product forward travel.

Orientation of Engine
Right Hand (RH) and Left Hand (LH) sides are determined by standing at flywheel and facing the engine.

John Deere Remanufactured Components
The REMAN parts listed in this catalog are intended for the repair or replacement of failed or worn original equipment components.
John Deere Reman components are manufactured to stringent John Deere standards and produced to original John Deere
specifications that incorporates the latest design and performance improvement updates.

44 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Trademarks
7-Iron™ Quik-Trak™ Mulch On Demand™

Aercore™ Ready To Mow™ Trail Gator™

Auto 4x4 Wheel Drive™ RGator™ Turf Gator™

AutoConnect™ Roll-Gard™ X700™

AutoTrac™ iMatch™ ZTrak™

Buck™ John Deere™ Funk™

Gator™ SelectSpray™ iTorque™

Greens Tender™ TerrainCut™ Phoenix™

Precision Cut Reel™ E-Gator™ PowerTech™

PrecisionCut™ eHydro™ TMII™

ProGator™ EZtrak™ TMIII™

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 45



2750 E-Cut™ Triplex Mower

Ag and Turf Turf and Utility ? Terms and Abbreviations
Phrase Meaning Phrase Meaning

A/C Air Conditioning NSEP Not Supplied Separately

ALSO ORDER Also Order OD Outside Diameter

AND and OOS Open Operator's Station

APPL This Application Only OPTION Option

AR As Required OPTIONAL Optional

ASSY Complete Assembly OR Or

CNLA Complete No Longer Available
(Order Individual Parts)

ORD Order

COMPLETE Complete ORD W/ Order With

CTL Cut To Length OS Oversize

CW Clockwise OUTER Outer

ECU Engine Control Unit PKG Package of

FI Field Installation Kit PTO Power Take-Off

FIP Fuel Injection Pump RATIO Ratio

FOR For RCU Reverser Control Unit

FRONT Front REAR Rear

HS, HEAD MARKED High Strength, Head Marked REMAN Remanufactured

HTC Heater Control Unit RH Right Hand

ID Inside Diameter SCV Selective Control Valve

INCL Includes STD Standard

INCL KEYS Including Keys SUB Replaced by

INCLUDE PARTS MARKED Include Parts Marked SUB COMPONENTS Sub Components

INNER Inner SUB FOR Substitute for

KIT Kit TK Thickness

LGTH Length UIM User Interface Module

LH Left Hand UP Upper

LOW Lower US Undersize

MARKED Marked USE WITH Use With

MF Made From W/ With

MFWD Mechanical Front Wheel Drive W/O Without

NA Not Applicable Z Gear and Sprocket Teeth
Number

NLA No Longer Available

46 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Table of Contents

20 Engine .........................................................................................................................................................................................................................55
30 Fuel and Air .................................................................................................................................................................................................................85
40 Electrical ....................................................................................................................................................................................................................105
50 Powertrain .................................................................................................................................................................................................................127
60 Steering and Brakes..................................................................................................................................................................................................149
70 Hydraulics..................................................................................................................................................................................................................157
80 Frame, Wheels and Operators Station ......................................................................................................................................................................173
85 Lift Arms and Yokes...................................................................................................................................................................................................195
90 Labels ........................................................................................................................................................................................................................203
100 Attachments and Kits............................................................................................................................................................................................... 211
105 Cutting Unit Rollers and Scrapers ...........................................................................................................................................................................239
110 Cutting Unit Accessories..........................................................................................................................................................................................261
115 Reel Cutting Units....................................................................................................................................................................................................271
120 Conditioner Drive Kits and Rear Brush....................................................................................................................................................................289

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 47



2750 E-Cut™ Triplex Mower

48 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Alphabetical Index

Page Page

A

Absorber, Seat Shock Absorber Kit, Deluxe Seat Kit ........................ 186
Absorber, Shock Absorber, Steering Wheel and Column.................. 150
Air Cleaner and Muffler...................................................................... 100
Alternator, 22.5 A............................................................................... 124
Alternator, Alternator, 22.5 A ............................................................. 124
Alternator, Alternators and Mounting Parts........................................ 122
Alternators and Mounting Parts ......................................................... 122
Antenna, Electronic Control Unit, JDLink R Modem.......................... 238
Arm Rest Kit ...................................................................................... 192
Arm, Lift Arm, Lift Arms, Reel Cutting Unit ........................................ 196
Arm, Rocker Arm Shaft, Rocker Arms................................................. 68
Arm, Rocker Arm, Rocker Arms .......................................................... 68
Armrest, Arm Rest Kit........................................................................ 192
Armrest, Armrest Kit, Deluxe Seat Kit ............................................... 186
Armrest, Operator Console................................................................ 178
Attachment, Cable, 22 inch, Roller Scraper ...................................... 269
Attachment, Roller, 22 inch Fairway, Hollow Smooth ........................ 248
Axle, Operator Station Seat Base, Pedals......................................... 180
Axle, Rear Axle Support, Hydraulic Oil Lines and Hoses, Steering... 170

B

Bar, Guide Bar, Gage Bar Kit, Height of Cut...................................... 214
Bar, Light Bar, Front, Rear, and Centre Light Kit ............................... 218
Battery, Battery Cable, Wiring Harness Mounting Parts, Battery and

Cables...........................................................................................114
Battery, Dry Charged Battery, Wiring Harness Mounting Parts, Battery

and Cables....................................................................................114
Battery, Wet Charged Battery, Wiring Harness Mounting Parts, Battery

and Cables....................................................................................114
Belt, Seat Belt, Deluxe Seat Kit ......................................................... 186
Belt, Seat Belt, Standard Seat Kit...................................................... 184
Belt, Synchronous Belt Pulley, Electric Motors...................................118
Belt, Synchronous Belt, Electric Motors .............................................118
Belt, Synchronous Belt, Rear Roller Power Brush Drive Kit, QA5..... 292
BIO FUEL HOSE ASSEMBLY (OPTIONAL) ....................................... 90
Biodiesel Conversion Kit...................................................................... 90
Blade, Saw Blade, Vertical Cutting Unit, 22 inch, Quick Adjust 5,

Attachment ................................................................................... 282
Blower, Fan, Radiator and Mounting Parts........................................ 102
Bonnet ................................................................................................. 66
Bonnet, Hood, Hood and Fender....................................................... 182
Brake Calipers and Hub .................................................................... 154
Brake, Disk Brake Caliper Assy, Brake Calipers and Hub................. 154
Bumper, Operator Station Seat Base, Pedals ................................... 180

C

Cable, 22 inch, Roller Scraper, Attachment....................................... 269
Cable, Battery Cable, Wiring Harness Mounting Parts, Battery and

Cables...........................................................................................114
Cable, Cable Kit, Hand Brake and Cables ........................................ 152
Cable, Elec. Connector Cable Seal, Chassis Wiring Harness (1/3).. 108
Cable, Elec. Connector Cable Seal, Chassis Wiring Harness (2/3)...110
Cable, Elec. Connector Cable Seal, Chassis Wiring Harness (3/3)...112
Cable, Elec. Connector Cable Seal, Front, Rear, and Centre Light

Kit ................................................................................................. 218
Cable, Elec. Connector Cable Seal, Hydraulic Filtration Kit.............. 230
Cable, Elec. Connector Cable Seal, Hydraulic Leak Detector Kit ..... 216
Cable, Elec. Connector Cable Seal, Wiring Harness Mounting Parts,

Battery and Cables........................................................................114
Cable, Ground Cable, Wiring Harness Mounting Parts, Battery and

Cables...........................................................................................114
Cable, Hood and Fender ................................................................... 182
Cable, Push Pull Cable, Hand Brake and Cables ............................. 152
Cable, Smooth Roller Scraper........................................................... 269
Cable, Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear

Roller............................................................................................ 269
Cable, Wiring Harness, Electric Motor Controller ...............................116
Cam, Fairway Tender Conditioners Or Greens Tender Conditioners

Gear Drive Kit, QA5 ..................................................................... 290
Camshaft and Driving Gear ................................................................. 64
Camshaft, Camshaft and Driving Gear................................................ 64
Case, Case Kit, Center Case Kit, Hydrostatic Pump......................... 136
Case, Case Kit, Reservoir Kit, Hydrostatic Pump.............................. 132
Case, Gear Case, Gear Case ............................................................. 74
Case, Transmission Case, Rear Roller Power Brush Drive Kit,

QA5.............................................................................................. 292

Center Case Kit, Hydrostatic Pump................................................... 136
Chain, Chain Sprocket, Electric Motors..............................................118
Chain, Link Chain, Yoke Kit ....................................................... 198, 200
Chassis Wiring Harness (1/3)............................................................ 108
Chassis Wiring Harness (2/3).............................................................110
Chassis Wiring Harness (3/3).............................................................112
Collar, Locking Collar, Alternator, 22.5 A........................................... 124
Collar, Locking Collar, Yoke Kit.................................................. 198, 200
Collar, Shift Collar, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Column, Steering Column, Steering Wheel and Column .................. 150
Conditioner Drive Repair Kit .............................................................. 232
Connecting Rod and Piston................................................................. 60
Console, Operator Console ............................................................... 178
Container Tank, Hydraulic Reservoir, Hydraulic Reservoir................ 166
Container Tank, Radiator Reservoir, Radiator and Mounting Parts... 102
Container Tank, Reservoir Kit, Flywheel Housing and Oil Pan............ 76
Container Tank, Reservoir, Radiator and Mounting Parts ................. 102
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22

inch............................................................................................... 240
Control Kit, Hydrostatic Pump ........................................................... 142
Control Unit ECU, Electric Motor Controller, Wiring Harness, Electric

Motor Controller ............................................................................116
Control Unit ECU, Vehicle Controller, Wiring Harness Mounting Parts,

Battery and Cables........................................................................114
Controller, Electric Motor Controller, Wiring Harness, Electric Motor

Controller.......................................................................................116
Controller, Vehicle Controller, Wiring Harness Mounting Parts, Battery

and Cables....................................................................................114
Counterweight Kit .............................................................................. 286
Counterweight Kit, Cutting Unit Brush, QA5...................................... 285
Counterweight Kit, Cutting Unit, FTC / GTC, QA5............................. 284
Counterweight, Counterweight Kit ..................................................... 286
Counterweight, Counterweight Kit, Counterweight Kit....................... 286
Counterweight, Counterweight Kit, Counterweight Kit, Cutting Unit, FTC

/ GTC, QA5 .................................................................................. 284
Counterweight, Counterweight Kit, Cutting Unit Brush, QA5............. 285
Counterweight, Counterweight Kit, Cutting Unit, FTC / GTC, QA5 ... 284
Counterweight, Vertical Cutting Unit, 22 inch, Quick Adjust 5,

Attachment ................................................................................... 282
Coupling, Diagnostic Coupling, Hydraulic Oil Lines and Hoses,

Brakes.......................................................................................... 160
Coupling, Engine Mounting and Brackets ........................................... 82
Coupling, Splined Coupling, Hydraulic Gear Pump........................... 129
Crankshaft and Flywheel ..................................................................... 62
Crankshaft, Crankshaft and Flywheel.................................................. 62
Cushion, Cushion Kit, Deluxe Seat Kit .............................................. 186
Cutter, Knife, Fairway Tender Conditioner Shaft Kit, QA5, 22 inch ... 296
Cutter, Knife, Greens Tender Conditioner Shaft Kit, QA5, 22 inch .... 299
Cutter, Stationary Knife, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14

blade, Attachment ........................................................................ 280
Cutter, Stationary Knife, Reel Cutting Unit, Quick Adjust 5, 22 inch,

11-Blade, Attachment (2/2) .......................................................... 278
Cutter, Stationary Knife, Reel Cutting Unit, Quick Adjust 5, 22 inch,

7-Blade, Attachment (2/2) ............................................................ 274
Cylinder Block...................................................................................... 58
Cylinder Block Kit, Hydrostatic Pump................................................ 138
Cylinder Head...................................................................................... 70
Cylinder, Cylinder Block Kit, Hydrostatic Pump................................. 138
Cylinder, Cylinder Block, Cylinder Block.............................................. 58
Cylinder, Cylinder Head, Cylinder Head.............................................. 70
Cylinder, Gas Operated Cylinder, Operator Station Seat Base,

Pedals .......................................................................................... 180
Cylinder, Hydraulic Cylinder Rod, Center Case Kit, Hydrostatic

Pump............................................................................................ 136
Cylinder, Hydraulic Cylinder, Hydraulic Lift Cylinders........................ 164
Cylinder, Hydraulic Cylinder, Hydraulic Oil Lines and Hoses,

Steering........................................................................................ 170
Cylinder, Hydraulic Oil Lines and Hoses, Steering ............................ 170

D

Decal, Label Kit, Label Kit, Reel Certification (Not for Canada and
USA)............................................................................................. 288

Decal, Label, Air Cleaner and Muffler................................................ 100
Decal, Label, Biodiesel Conversion Kit................................................ 90
Decal, Label, Frame and Rollover Protective Structure .................... 176
Decal, Label, Fuel Tank and Fuel Pump.............................................. 86
Decal, Label, Hood and Fender......................................................... 182
Decal, Label, Label Kit, Reel Certification (Not for Canada and

USA)............................................................................................. 288

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 49



2750 E-Cut™ Triplex Mower
Alphabetical Index - Continued
Page Page

Decal, Label, Labels .................................................................. 204, 210
Decal, Label, Labels, English and French......................................... 208
Decal, Label, Labels, No Text............................................................ 206
Decal, Label, Muffler Guard Components with Labels (Not for Canada

and USA)...................................................................................... 228
Decal, Label, Operator Console ........................................................ 178
Decal, Label, Operator Station Seat Base, Pedals............................ 180
Decal, Label, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Decal, Label, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade,

Attachment (1/2)........................................................................... 276
Decal, Label, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade,

Attachment (1/2)........................................................................... 272
Decal, Label, Steering Wheel and Column........................................ 150
Decal, Label, Vertical Cutting Unit, 22 inch, Quick Adjust 5,

Attachment ................................................................................... 282
Deflector, Bonnet ................................................................................. 66
Deluxe Seat Kit.................................................................................. 186
Dew Whip Holder Kit ......................................................................... 220
Diode, Chassis Wiring Harness (1/3) ................................................ 108
Dipstick, Dipstick Tube, Oil Filter and Dipstick .................................... 72
Dipstick, Oil Filter and Dipstick ............................................................ 72
Disc, Disk Brake Caliper Assy, Brake Calipers and Hub ................... 154
Disk, Disk Brake Caliper Assy, Brake Calipers and Hub ................... 154
Display, Digital Display, Operator Console ........................................ 178
Drive, Conditioner Drive Repair Kit.................................................... 232
Drive, Drive Kit, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Drive, Drive Kit, Rear Roller Brush Drive Repair Kit.......................... 300
Drive, Drive Kit, Rear Roller Power Brush Drive Kit, QA5................. 292
Drive, Drive Shaft, Counterweight Kit, Cutting Unit Brush, QA5........ 285
Drive, Drive Shaft, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Drive, Starter Motor Drive, Starter Motor........................................... 120

E

Electric Motors....................................................................................118
Electronic Control Unit, JDLink R Modem ......................................... 238
Engine ................................................................................................. 56
Engine Gasket Kit................................................................................ 80
Engine Mounting and Brackets............................................................ 82
Engine, Diesel Engine, Engine............................................................ 56
Exhaust Manifold ................................................................................. 98
Exhaust Pipe Silencer, Muffler, Air Cleaner and Muffler.................... 100
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22

inch............................................................................................... 241
Extension Plate Kit, Cutting Unit........................................................ 287
Extension, Extension Spring, Lift Arms, Reel Cutting Unit ................ 196
Extension, Extension Spring, Operator Station Seat Base, Pedals... 180

F

Fairway Tender Conditioner Shaft Kit, QA5, 22 inch ......................... 296
Fairway Tender Conditioners Or Greens Tender Conditioners Gear

Drive Kit, QA5 .............................................................................. 290
Fan, Radiator and Mounting Parts..................................................... 102
Filter, Filter Element, Air Cleaner and Muffler.................................... 100
Filter, Filter Element, Fuel Filter........................................................... 88
Filter, Filter Head, Hydraulic Filtration Kit .......................................... 230
Filter, Filter Head, Oil Filter................................................................ 134
Filter, Filter Kit, Hydraulic Filtration Kit............................................... 230
Filter, Filter Kit, Hydrostatic Pump Hoses and Fittings ...................... 144
Filter, Fuel Filter, Fuel Filter ................................................................. 88
Filter, Fuel Filter, Fuel Tank and Fuel Pump........................................ 86
Filter, Hydraulic Filtration Kit.............................................................. 230
Filter, Oil Filter, Hydraulic Filtration Kit............................................... 230
Filter, Oil Filter, Oil Filter .................................................................... 134
Filter, Oil Filter, Oil Filter and Dipstick.................................................. 72
Floodlamp, Front, Rear, and Centre Light Kit .................................... 218
Floodlight Lamp, Floodlamp, Front, Rear, and Centre Light Kit ........ 218
Flotation Tire Kit ................................................................................ 190
Flywheel Housing and Oil Pan ............................................................ 76
Flywheel, Crankshaft and Flywheel..................................................... 62
Frame and Rollover Protective Structure .......................................... 176
Frame, Main Frame, Frame and Rollover Protective Structure......... 176
Frame, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Frame, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(2/2).............................................................................................. 278

Frame, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment
(2/2).............................................................................................. 274

Frame, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment.... 282
Front Rotary Dense Brush Kit, QA5, 22 inch..................................... 295
Front Rotary Turf Brush Kit, QA5, 22 inch......................................... 294
Front, Rear, and Centre Light Kit....................................................... 218
Fuel Filter............................................................................................. 88
Fuel Injection Nozzles and Line........................................................... 92
Fuel Injection Pump (1/2) .................................................................... 94
Fuel Injection Pump (2/2) .................................................................... 96
Fuel Tank and Fuel Pump.................................................................... 86
Fuse, Chassis Wiring Harness (2/3)...................................................110
Fuse, Mobile Communication Equipment Kit, Telematics. High

Performing Antenna ..................................................................... 234
Fuse, Mobile Communication Equipment Kit, Telematics, Low

Performing Antenna ..................................................................... 236
Fuse, Power Port Components ......................................................... 215
Fuse, Power Port Kit.......................................................................... 215

G

Gage Bar Kit, Height of Cut ............................................................... 214
Gasket, Bonnet.................................................................................... 66
Gasket, Control Kit, Hydrostatic Pump.............................................. 142
Gasket, Cylinder Block ........................................................................ 58
Gasket, Cylinder Head ........................................................................ 70
Gasket, Engine Gasket Kit .................................................................. 80
Gasket, Engine Mounting and Brackets .............................................. 82
Gasket, Exhaust Manifold.................................................................... 98
Gasket, Fairway Tender Conditioners Or Greens Tender Conditioners

Gear Drive Kit, QA5 ..................................................................... 290
Gasket, Fuel Injection Nozzles and Line ............................................. 92
Gasket, Fuel Injection Pump (1/2) ....................................................... 94
Gasket, Fuel Injection Pump (2/2) ....................................................... 96
Gasket, Fuel Tank and Fuel Pump ...................................................... 86
Gasket, Gasket Kit, Engine Gasket Kit................................................ 80
Gasket, Hydrostatic Pump Hoses and Fittings .................................. 144
Gasket, Hydrostatic Pump Housing................................................... 130
Gasket, Rear Roller Power Brush Drive Kit, QA5.............................. 292
Gasket, Reservoir Kit, Hydrostatic Pump .......................................... 132
Gasket, Swash Plate Kit, Hydrostatic Pump...................................... 140
Gasket, Water Pump and Thermostat ................................................. 78
Gear Case ........................................................................................... 74
Gear, Camshaft and Driving Gear ....................................................... 64
Gear, Crankshaft and Flywheel ........................................................... 62
Gear, Fairway Tender Conditioners Or Greens Tender Conditioners

Gear Drive Kit, QA5 ..................................................................... 290
Gear, Gear Case, Gear Case.............................................................. 74
Gear, Idler Gear, Camshaft and Driving Gear ..................................... 64
Gear, Idler Gear, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Gear, Worm Gear, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Gear, Worm Gear, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade,

Attachment (1/2)........................................................................... 276
Gear, Worm Gear, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade,

Attachment (1/2)........................................................................... 272
Gear, Worm Gear, Vertical Cutting Unit, 22 inch, Quick Adjust 5,

Attachment ................................................................................... 282
Grass Catcher Kit, Black ................................................................... 262
Grass Catcher Kit, Yellow.................................................................. 264
Grass Catcher Mounting Kit .............................................................. 263
Greens Tender Conditioner Shaft Kit, QA5, 22 inch.......................... 299
Grip, Hand Brake and Cables............................................................ 152
Grooved End Spiral Roller Kit, 22 inch.............................................. 242
Grooved Roller Kit, 2.5 inch, QA5, 22 inch........................................ 244
Grooved Roller Scraper Kit, 3 inch.................................................... 266

H

Hand Brake and Cables .................................................................... 152
Handbrake, Handbrake Lever, Hand Brake and Cables ................... 152
Handle, Grass Catcher Kit, Black ...................................................... 262
Handle, Grass Catcher Kit, Yellow .................................................... 264
Handle, Operator Station Seat Base, Pedals .................................... 180
Handle, Storage Compartment Kit..................................................... 222
Harness, Harness Kit, Front, Rear, and Centre Light Kit................... 218
Harness, Harness Kit, Hydraulic Leak Detector Kit ........................... 216
Harness, Wiring Harness, Chassis Wiring Harness (1/3).................. 108
Harness, Wiring Harness, Chassis Wiring Harness (2/3)...................110
Harness, Wiring Harness, Chassis Wiring Harness (3/3)...................112

50 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Alphabetical Index - Continued
Page Page

Harness, Wiring Harness, Mobile Communication Equipment Kit,
Telematics. High Performing Antenna ......................................... 234

Harness, Wiring Harness, Mobile Communication Equipment Kit,
Telematics, Low Performing Antenna........................................... 236

Harness, Wiring Harness, Wiring Harness Mounting Parts, Battery and
Cables...........................................................................................114

Harness, Wiring Harness, Wiring Harness, Electric Motor
Controller.......................................................................................116

Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22
inch............................................................................................... 246

Hinge, Hood and Fender ................................................................... 182
Holder, Holder Kit, Dew Whip Holder Kit ........................................... 220
Holder, Nozzle Holder, Fuel Injection Nozzles and Line...................... 92
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch............... 253
Hollow Smooth Roller ( 2 inch) for use on Fairways.......................... 248
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch ........................ 248
Hood and Fender............................................................................... 182
Hood, Hood and Fender .................................................................... 182
Hook, Engine Mounting and Brackets ................................................. 82
Hook, Fuel Injection Pump (2/2) .......................................................... 96
Hook, Grass Catcher Kit, Black ......................................................... 262
Hook, Grass Catcher Kit, Yellow ....................................................... 264
Hook, Hook Bolt, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Hook, Hook Bolt, Wiring Harness Mounting Parts, Battery and

Cables...........................................................................................114
Hose Assembly, Bio Fuel (Optional).................................................... 90
Hose, Air Cleaner and Muffler ........................................................... 100
HOSE, BIO FUEL (OPTIONAL) .......................................................... 90
Hose, Biodiesel Conversion Kit ........................................................... 90
Hose, Fuel Hose, Fuel Tank and Fuel Pump....................................... 86
Hose, Hose Clamp, Air Cleaner and Muffler ..................................... 100
Hose, Hose Clamp, Hydraulic Leak Detector Kit............................... 216
Hose, Hose Clamp, Hydraulic Reservoir ........................................... 166
Hose, Hose Clamp, Hydrostatic Pump Hoses and Fittings ............... 144
Hose, Hose Clamp, Radiator and Mounting Parts............................. 102
Hose, Hose Guard, Fuel Tank and Fuel Pump.................................... 86
Hose, Hose Guard, Hydraulic Oil Lines and Hoses, Steering ........... 170
Hose, Hose Kit, Biodiesel Conversion Kit............................................ 90
Hose, Hydraulic Hose, Hydraulic Filtration Kit................................... 230
Hose, Hydraulic Hose, Hydraulic Hoses, Lift System........................ 162
Hose, Hydraulic Hose, Hydraulic Leak Detector Kit .......................... 216
Hose, Hydraulic Hose, Hydraulic Oil Lines and Hoses, Brakes ........ 160
Hose, Hydraulic Hose, Hydraulic Oil Lines and Hoses, Steering ...... 170
Hose, Hydraulic Hose, Hydraulic Reservoir ...................................... 166
Hose, Hydraulic Hose, Hydrostatic Pump Hoses and Fittings........... 144
Hose, Hydraulic Hose, Three Wheel Drive Kit................................... 212
Hose, Radiator and Mounting Parts .................................................. 102
Hose, Radiator Hose, Radiator and Mounting Parts ......................... 102
Hose, Suction Hose, Hydrostatic Pump Hoses and Fittings.............. 144
Housing, Bearing Housing W/O Bearing, Rear Roller Brush Drive

Repair Kit ..................................................................................... 300
Housing, Bearing Housing W/O Bearing, Rear Roller Power Brush Drive

Kit, QA5........................................................................................ 292
Housing, Elec. Connector Housing, Chassis Wiring Harness (1/3) .. 108
Housing, Elec. Connector Housing, Chassis Wiring Harness (2/3) ...110
Housing, Elec. Connector Housing, Chassis Wiring Harness (3/3) ...112
Housing, Elec. Connector Housing, Electric Motors ..........................118
Housing, Elec. Connector Housing, Engine Mounting and Brackets .. 82
Housing, Elec. Connector Housing, Front, Rear, and Centre Light

Kit ................................................................................................. 218
Housing, Elec. Connector Housing, Fuel Tank and Fuel Pump .......... 86
Housing, Elec. Connector Housing, Hydraulic Filtration Kit .............. 230
Housing, Elec. Connector Housing, Hydraulic Leak Detector Kit...... 216
Housing, Elec. Connector Housing, Mobile Communication Equipment

Kit, Telematics. High Performing Antenna ................................... 234
Housing, Elec. Connector Housing, Mobile Communication Equipment

Kit, Telematics, Low Performing Antenna .................................... 236
Housing, Elec. Connector Housing, Oil Filter.................................... 134
Housing, Elec. Connector Housing, Wiring Harness, Electric Motor

Controller.......................................................................................116
Housing, Fairway Tender Conditioners Or Greens Tender Conditioners

Gear Drive Kit, QA5 ..................................................................... 290
Housing, Flywheel Housing and Oil Pan ............................................. 76
Housing, Fuel Injection Pump (1/2) ..................................................... 94
Housing, Hydrostatic Pump Housing................................................. 130
Housing, Operator Station Seat Base, Pedals .................................. 180
Hub, Brake Calipers and Hub............................................................ 154
Hub, Engine Mounting and Brackets ................................................... 82
Hub, Three Wheel Drive Kit............................................................... 212
Hub, Two Wheel Drive Kit.................................................................. 225
Hydraulic Filtration Kit........................................................................ 230
Hydraulic Gear Pump ........................................................................ 129

Hydraulic Hoses, Lift System............................................................. 162
Hydraulic Leak Detector Kit ............................................................... 216
Hydraulic Lift Cylinders...................................................................... 164
Hydraulic Motor ................................................................................. 146
Hydraulic Oil Lines and Hoses, Brakes ............................................. 160
Hydraulic Oil Lines and Hoses, Steering ........................................... 170
Hydraulic Reservoir ........................................................................... 166
Hydrostatic Pump Hoses and Fittings ............................................... 144
Hydrostatic Pump Housing................................................................ 130
Hydrostatic Traction Pump ................................................................ 128

I

Idler, Alternators and Mounting Parts ................................................ 122
Idler, Idler Gear, Camshaft and Driving Gear ...................................... 64
Idler, Idler Gear, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Idler, Idler Sprocket, Rear Roller Power Brush Drive Kit, QA5.......... 292
Indicator, Air Restriction Indicator, Air Cleaner and Muffler ............... 100
Indicator, Air Restriction Indicator, Hydraulic Filtration Kit ................. 230
Injector Injection nozzle, Nozzle Holder, Fuel Injection Nozzles and

Line ................................................................................................ 92
Injector Injection nozzle, Nozzle Kit, Fuel Injection Nozzles and Line.. 92
Injector Injection nozzle, Nozzle, Fuel Injection Nozzles and Line ...... 92
Instrument panel Control Panel, Console, Operator Console ........... 178
Isolator, Engine Mounting and Brackets .............................................. 82
Isolator, Radiator and Mounting Parts ............................................... 102
Isolator, Seat Shock Absorber Kit, Deluxe Seat Kit ........................... 186
Isolator, Shock Absorber, Steering Wheel and Column..................... 150
Isolator, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment .. 282

K

Key, Labels ........................................................................................ 204
Key, Muffler Guard Components with Labels (Not for Canada and

USA)............................................................................................. 228
Key, Operator Console ...................................................................... 178
Key, Shaft Key, Camshaft and Driving Gear........................................ 64
Key, Shaft Key, Crankshaft and Flywheel............................................ 62
Key, Shaft Key, Electric Motors ..........................................................118
Key, Shaft Key, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Key, Shaft Key, Fuel Injection Pump (1/2) ........................................... 94
Key, Shaft Key, Hydraulic Motor ........................................................ 146
Key, Shaft Key, Rear Roller Power Brush Drive Kit, QA5.................. 292
Key, Shaft Key, Three Wheel Drive Kit .............................................. 212
KIT HOSE, BIO FUEL (OPTIONAL).................................................... 90
Knife, Fairway Tender Conditioner Shaft Kit, QA5, 22 inch............... 296
Knife, Greens Tender Conditioner Shaft Kit, QA5, 22 inch................ 299
Knife, Stationary Knife, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14

blade, Attachment ........................................................................ 280
Knife, Stationary Knife, Reel Cutting Unit, Quick Adjust 5, 22 inch,

11-Blade, Attachment (2/2) .......................................................... 278
Knife, Stationary Knife, Reel Cutting Unit, Quick Adjust 5, 22 inch,

7-Blade, Attachment (2/2) ............................................................ 274
Knob, Operator Console.................................................................... 178
Knob, Seat Knob Kit, Deluxe Seat Kit ............................................... 186

L

Label Kit, Reel Certification (Not for Canada and USA) .................... 288
Label, Air Cleaner and Muffler........................................................... 100
Label, Biodiesel Conversion Kit........................................................... 90
Label, Frame and Rollover Protective Structure................................ 176
Label, Fuel Tank and Fuel Pump......................................................... 86
Label, Hood and Fender.................................................................... 182
Label, Label Kit, Label Kit, Reel Certification (Not for Canada and

USA)............................................................................................. 288
Label, Label Kit, Reel Certification (Not for Canada and USA) ......... 288
Label, Labels ............................................................................. 204, 210
Label, Labels, English and French .................................................... 208
Label, Labels, No Text ....................................................................... 206
Label, Muffler Guard Components with Labels (Not for Canada and

USA)............................................................................................. 228
Label, Operator Console ................................................................... 178
Label, Operator Station Seat Base, Pedals....................................... 180
Label, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Label, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(1/2).............................................................................................. 276

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 51



2750 E-Cut™ Triplex Mower
Alphabetical Index - Continued
Page Page

Label, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment
(1/2).............................................................................................. 272

Label, Steering Wheel and Column................................................... 150
Label, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment ..... 282
Labels ........................................................................................ 204, 210
Labels, English and French............................................................... 208
Labels, No Text.................................................................................. 206
Latch, Hood and Fender.................................................................... 182
Latch, Hydraulic Reservoir ................................................................ 166
Latch, Operator Station Seat Base, Pedals....................................... 180
Latch, Storage Compartment Kit ....................................................... 222
Lever, Control Lever, Control Kit, Hydrostatic Pump ......................... 142
Lever, Control Lever, Swash Plate Kit, Hydrostatic Pump................. 140
Lever, Fuel Injection Pump (2/2).......................................................... 96
Lever, Handbrake Lever, Hand Brake and Cables ............................ 152
Lever, Operator Station Seat Base, Pedals....................................... 180
Lift Arms, Reel Cutting Unit ............................................................... 196

M

Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch........... 249
Machine Grooved Roller Scraper Kit, 2 inch ..................................... 268
Manifold, Exhaust Manifold, Exhaust Manifold.................................... 98
Mobile Communication Equipment Kit, Telematics. High Performing

Antenna........................................................................................ 234
Mobile Communication Equipment Kit, Telematics, Low Performing

Antenna........................................................................................ 236
Module, Relay Module, Chassis Wiring Harness (2/3) .......................110
Motor, Electric Motor Controller, Wiring Harness, Electric Motor

Controller.......................................................................................116
Motor, Electric Motor, Electric Motors .................................................118
Motor, Hydraulic Motor, Hydraulic Motor ........................................... 146
Motor, Hydraulic Motor, Three Wheel Drive Kit ................................. 212
Motor, Starter Motor Drive, Starter Motor .......................................... 120
Muffler Guard Components with Labels (Not for Canada and USA).. 228
Muffler, Air Cleaner and Muffler......................................................... 100
Multi - Trac All-Surface Tire Kit.......................................................... 188

N

Nozzle, Fuel Injection Nozzles and Line.............................................. 92
Nozzle, Nozzle Holder, Fuel Injection Nozzles and Line ..................... 92
Nozzle, Nozzle Kit, Fuel Injection Nozzles and Line ........................... 92

O

Oil Filter ............................................................................................. 134
Oil Filter and Dipstick........................................................................... 72
Operator Console .............................................................................. 178
Operator Station Seat Base, Pedals.................................................. 180

P

Panel, Grooved Roller Scraper Kit, 3 inch......................................... 266
Panel, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Panel, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(1/2).............................................................................................. 276
Panel, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment

(1/2).............................................................................................. 272
Panel, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment..... 282
Pedal, Operator Station Seat Base, Pedals ...................................... 180
Pinion, Fairway Tender Conditioners Or Greens Tender Conditioners

Gear Drive Kit, QA5 ..................................................................... 290
Pinion, Fuel Injection Pump (1/2) ........................................................ 94
Piston, Piston Kit, Connecting Rod and Piston.................................... 60
Piston, Piston Kit, Reservoir Kit, Hydrostatic Pump .......................... 132
Piston, Piston Pin, Connecting Rod and Piston................................... 60
Piston, Piston Ring Kit, Connecting Rod and Piston ........................... 60
Platform Cover................................................................................... 224
Platform, Operator Station Seat Base, Pedals .................................. 180
Platform, Platform Cover ................................................................... 224
Power Port Components ................................................................... 215
Pulley, Alternators and Mounting Parts ............................................. 122
Pulley, Crankshaft and Flywheel ......................................................... 62
Pulley, Synchronous Belt Pulley, Electric Motors ...............................118
Pulley, Water Pump and Thermostat ................................................... 78
Pump, Fuel Injection Pump, Fuel Injection Pump (1/2) ....................... 94
Pump, Fuel Injection Pump, Fuel Injection Pump (2/2) ....................... 96

Pump, Fuel Pump, Fuel Tank and Fuel Pump..................................... 86
Pump, Hydraulic Gear Pump............................................................. 129
Pump, Hydraulic Pump, Hydrostatic Traction Pump ......................... 128
Pump, Hydraulic Pump, Reservoir Kit, Hydrostatic Pump................. 132
Pump, Water Pump, Water Pump and Thermostat ............................. 78

R

Radiator and Mounting Parts............................................................. 102
Radiator, Radiator and Mounting Parts ............................................. 102
Radiator, Radiator Hose, Radiator and Mounting Parts .................... 102
Radiator, Radiator Reservoir, Radiator and Mounting Parts.............. 102
Rear Roller Brush Drive Repair Kit.................................................... 300
Rear Roller Power Brush Drive Kit, QA5........................................... 292
Rear Roller Power Brush Kit, QA5, 22 inch....................................... 298
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment..... 280
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(1/2).............................................................................................. 276
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(2/2).............................................................................................. 278
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment

(1/2).............................................................................................. 272
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment

(2/2).............................................................................................. 274
Relay, Chassis Wiring Harness (2/3)..................................................110
Relay, Power Port Components ........................................................ 215
Relay, Power Port Kit......................................................................... 215
Relay, Relay Module, Chassis Wiring Harness (2/3)..........................110
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch.................... 250
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch ......... 251
Reservoir Kit, Hydrostatic Pump........................................................ 132
Reservoir, Hydraulic Reservoir, Hydraulic Reservoir......................... 166
Reservoir, Radiator and Mounting Parts............................................ 102
Reservoir, Radiator Reservoir, Radiator and Mounting Parts............ 102
Reservoir, Reservoir Kit, Flywheel Housing and Oil Pan..................... 76
Resistor, Chassis Wiring Harness (1/3)............................................. 108
Resistor, Chassis Wiring Harness (2/3)..............................................110
Resistor, Hydraulic Leak Detector Kit ................................................ 216
Retainer, Cylinder Head ...................................................................... 70
Retainer, Fuel Injection Nozzles and Line ........................................... 92
Retainer, Fuel Injection Pump (1/2) ..................................................... 94
Retainer, Fuel Injection Pump (2/2) ..................................................... 96
Retainer, Greens Tender Conditioner Shaft Kit, QA5, 22 inch........... 299
Retainer, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Retainer, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade,

Attachment (1/2)........................................................................... 276
Retainer, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade,

Attachment (1/2)........................................................................... 272
Rim, Flotation Tire Kit ........................................................................ 190
Rim, Multi - Trac All-Surface Tire Kit ................................................. 188
Rim, Smooth Tire Kit ......................................................................... 187
Rim, Smooth Tire Kit, 4 Ply ............................................................... 193
Rim, Steering Wheel, Steering Wheel and Column........................... 150
Rim, Tire And Wheel Assembly, Smooth Tire Kit, 4 Ply .................... 193
Rim, Wheel Bolt, Brake Calipers and Hub......................................... 154
Rim, Wheel Bolt, Three Wheel Drive Kit............................................ 212
Rim, Wheel Kit, Three Wheel Drive Kit.............................................. 212
Rim, Wheel Speed Sensor, Hydraulic Motor ..................................... 146
Rocker Arms........................................................................................ 68
Rod, Connecting Rod, Connecting Rod and Piston ............................ 60
Rod, Grooved Roller Scraper Kit, 3 inch ........................................... 266
Rod, Hand Brake and Cables............................................................ 152
Rod, Hydraulic Cylinder Rod, Center Case Kit, Hydrostatic Pump ... 136
Rod, Push Rod, Camshaft and Driving Gear....................................... 64
Rod, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Rod, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(1/2).............................................................................................. 276
Rod, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment

(1/2).............................................................................................. 272
Rod, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment ....... 282
Roller Scraper, Smooth ..................................................................... 269
Roller, 22 inch Fairway, Hollow Smooth, Attachment ........................ 248
Roller, Fuel Injection Pump (1/2) ......................................................... 94
Roller, Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch ........ 250
Roller, Roller Kit, Continuous Machine Grooved Front Roller Kit, 2 inch,

QA5/QA7, 22 inch ........................................................................ 240
Roller, Roller Kit, Extended Machine Grooved Front Roller Kit, 2 inch,

QA5/QA7, 22 inch ........................................................................ 241
Roller, Roller Kit, Grooved End Spiral Roller Kit, 22 inch .................. 242
Roller, Roller Kit, Grooved Roller Kit, 2.5 inch, QA5, 22 inch ............ 244

52 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Alphabetical Index - Continued
Page Page

Roller, Roller Kit, Heavy Duty Grooved Disc Front Roller Kit, 3 inch,
QA5/QA7, 22 inch ........................................................................ 246

Roller, Roller Kit, Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22
inch............................................................................................... 253

Roller, Roller Kit, Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22
inch............................................................................................... 248

Roller, Roller Kit, Machine Grooved Front Roller Kit, 2 inch, QA5/QA7,
22 inch.......................................................................................... 249

Roller, Roller Kit, Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22
inch............................................................................................... 250

Roller, Roller Kit, Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7,
22 inch.......................................................................................... 251

Roller, Roller Kit, Smooth Front Roller Kit, 2 inch, QA5/QA7, 22
inch............................................................................................... 252

Roller, Roller Kit, Smooth Roller Kit, 22 inch ..................................... 254
Roller, Roller Kit, Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22

inch............................................................................................... 256
Roller, Smooth Roller, W/ Bearings, 22 inch...................................... 260
ROPS, Frame and Rollover Protective Structure .............................. 176
Rotor, Alternator, 22.5 A .................................................................... 124
Rotor, Gear Case................................................................................. 74

S

Scraper, Grooved Roller Scraper Kit, 3 inch...................................... 266
Scraper, Machine Grooved Roller Scraper Kit, 2 inch ....................... 268
Scraper, Scraper Kit, Grooved Roller Scraper Kit, 3 inch.................. 266
Scraper, Scraper Kit, Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22

inch, Rear Roller .......................................................................... 269
Scraper, Scraper Kit, Smooth Scraper Kit, Front, 2 inch, QA5, 22

inch............................................................................................... 259
Scraper, Scraper Kit, Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22

inch............................................................................................... 258
Scraper, Smooth Roller ..................................................................... 269
Seat, Seat Assembly, Deluxe Seat Kit............................................... 186
Seat, Seat Belt, Deluxe Seat Kit........................................................ 186
Seat, Seat Belt, Standard Seat Kit .................................................... 184
Seat, Seat Kit, Deluxe Seat Kit.......................................................... 186
Seat, Seat Kit, Standard Seat Kit ...................................................... 184
Seat, Seat Knob Kit, Deluxe Seat Kit ................................................ 186
Seat, Seat Shock Absorber Kit, Deluxe Seat Kit ............................... 186
Seat, Seat Suspension Boot Kit, Deluxe Seat Kit.............................. 186
Seat, Seat Suspension, Deluxe Seat Kit ........................................... 186
Seat, Standard Seat Kit ..................................................................... 184
Seat, Valve Seat Insert, Cylinder Head ............................................... 70
Sender, Sensor, Engine Mounting and Brackets ................................. 82
Sender, Sensor, Operator Station Seat Base, Pedals ....................... 180
Sender, Temperature Sensor, Hydraulic Reservoir ........................... 166
Sender, Wheel Speed Sensor, Hydraulic Motor ................................ 146
Sensor Sender , Level Switch, Hydraulic Leak Detector Kit.............. 216
Sensor Sender , Pressure Switch, Oil Filter ...................................... 134
Sensor Sender , Rotary Switch, Operator Console ........................... 178
Sensor Sender , Switch Kit, Deluxe Seat Kit ..................................... 186
Sensor Sender , Switch, Oil Filter and Dipstick ................................... 72
Sensor Sender , Switch, Operator Console....................................... 178
Sensor Sender , Switch, Standard Seat Kit....................................... 184
Sensor Sender , Switch, Water Pump and Thermostat ....................... 78
Sensor Sender , Switch, Wiring Harness Mounting Parts, Battery and

Cables...........................................................................................114
Sensor Sender , Toggle/Rocker Switch, Operator Console............... 178
Sensor, Engine Mounting and Brackets .............................................. 82
Sensor, Operator Station Seat Base, Pedals .................................... 180
Sensor, Temperature Sensor, Hydraulic Reservoir............................ 166
Sensor, Wheel Speed Sensor, Hydraulic Motor ................................ 146
Separator, Biodiesel Conversion Kit .................................................... 90
Shaft, Camshaft and Driving Gear....................................................... 64
Shaft, Conditioner Drive Repair Kit.................................................... 232
Shaft, Cylinder Block Kit, Hydrostatic Pump...................................... 138
Shaft, Drive Shaft, Counterweight Kit, Cutting Unit Brush, QA5........ 285
Shaft, Drive Shaft, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Shaft, Fairway Tender Conditioner Shaft Kit, QA5, 22 inch............... 296
Shaft, Fairway Tender Conditioners Or Greens Tender Conditioners

Gear Drive Kit, QA5 ..................................................................... 290
Shaft, Front Rotary Dense Brush Kit, QA5, 22 inch .......................... 295
Shaft, Front Rotary Turf Brush Kit, QA5, 22 inch .............................. 294
Shaft, Fuel Injection Pump (2/2) .......................................................... 96
Shaft, Greens Tender Conditioner Shaft Kit, QA5, 22 inch................ 299
Shaft, Grooved End Spiral Roller Kit, 22 inch.................................... 242
Shaft, Grooved Roller Kit, 2.5 inch, QA5, 22 inch ............................. 244
Shaft, Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22

inch............................................................................................... 246

Shaft, Rear Roller Power Brush Kit, QA5, 22 inch ............................ 298
Shaft, Rocker Arm Shaft, Rocker Arms............................................... 68
Shaft, Shaft Key, Camshaft and Driving Gear ..................................... 64
Shaft, Shaft Key, Crankshaft and Flywheel ......................................... 62
Shaft, Shaft Key, Electric Motors ........................................................118
Shaft, Shaft Key, Fairway Tender Conditioners Or Greens Tender

Conditioners Gear Drive Kit, QA5 ................................................ 290
Shaft, Shaft Key, Fuel Injection Pump (1/2)......................................... 94
Shaft, Shaft Key, Hydraulic Motor...................................................... 146
Shaft, Shaft Key, Rear Roller Power Brush Drive Kit, QA5 ............... 292
Shaft, Shaft Key, Three Wheel Drive Kit............................................ 212
Shaft, Shaft Kit, Fairway Tender Conditioner Shaft Kit, QA5, 22

inch............................................................................................... 296
Shaft, Shaft Kit, Greens Tender Conditioner Shaft Kit, QA5, 22

inch............................................................................................... 299
Shaft, Smooth Roller Kit, 22 inch....................................................... 254
Shaft, Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch... 256
Shaft, Two Wheel Drive Kit................................................................ 225
Shaft, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment...... 282
Shifter, Fuel Injection Pump (2/2) ........................................................ 96
Shoe, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Shoe, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(2/2).............................................................................................. 278
Shoe, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment

(2/2).............................................................................................. 274
Shroud, Radiator and Mounting Parts ............................................... 102
Sleeve, Brake Calipers and Hub ....................................................... 154
Sleeve, Front Rotary Dense Brush Kit, QA5, 22 inch........................ 295
Sleeve, Front Rotary Turf Brush Kit, QA5, 22 inch............................ 294
Sleeve, Grooved End Spiral Roller Kit, 22 inch................................. 242
Sleeve, Grooved Roller Kit, 2.5 inch, QA5, 22 inch........................... 244
Sleeve, Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22

inch............................................................................................... 246
Sleeve, Rear Roller Power Brush Kit, QA5, 22 inch.......................... 298
Sleeve, Smooth Roller Kit, 22 inch.................................................... 254
Sleeve, Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch.. 256
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch........................... 252
Smooth Roller Kit, 22 inch................................................................. 254
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller .. 269
Smooth Roller, W/ Bearings, 22 inch................................................. 260
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch............................... 259
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch ....................... 258
Smooth Tire Kit .................................................................................. 187
Smooth Tire Kit, 4 Ply........................................................................ 193
Socket Outlet, Power Port Kit ............................................................ 215
Solenoid Hydraulic Valve, Lift System............................................... 168
Solenoid, Engine Mounting and Brackets............................................ 82
Solenoid, Fuel Injection Pump (2/2) .................................................... 96
Solenoid, Solenoid Hydraulic Valve, Hydraulic Leak Detector Kit ..... 216
Solenoid, Solenoid Hydraulic Valve, Solenoid Hydraulic Valve, Lift

System ......................................................................................... 168
Solenoid, Solenoid Hydraulic Valve, Three Wheel Drive Kit.............. 212
Solenoid, Solenoid Valve Coil, Hydraulic Leak Detector Kit .............. 216
Solenoid, Solenoid Valve Coil, Solenoid Hydraulic Valve, Lift

System ......................................................................................... 168
Solenoid, Solenoid Valve Coil, Three Wheel Drive Kit ...................... 212
Solenoid, Solenoid Valve, Hydraulic Leak Detector Kit ..................... 216
Solenoid, Solenoid Valve, Reservoir Kit, Hydrostatic Pump.............. 132
Solenoid, Solenoid Valve, Solenoid Hydraulic Valve, Lift System ..... 168
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch ............. 256
Sprocket, Chain Sprocket, Electric Motors .........................................118
Sprocket, Idler Sprocket, Rear Roller Power Brush Drive Kit, QA5... 292
Standard Seat Kit .............................................................................. 184
Starter Motor...................................................................................... 120
Starter, Starter Motor Drive, Starter Motor......................................... 120
Steering Wheel and Column.............................................................. 150
Steering, Steering Column, Steering Wheel and Column ................. 150
Steering, Steering Wheel, Steering Wheel and Column.................... 150
Stop Kit .............................................................................................. 226
Stop, Stop Kit, Stop Kit ...................................................................... 226
Storage Compartment Kit .................................................................. 222
Strainer, Hydrostatic Pump Hoses and Fittings ................................. 144
Strap, Biodiesel Conversion Kit ........................................................... 90
Strap, Center Case Kit, Hydrostatic Pump ........................................ 136
Strap, Dew Whip Holder Kit............................................................... 220
Strap, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment ..... 282
Suspension, Seat Suspension Boot Kit, Deluxe Seat Kit .................. 186
Suspension, Seat Suspension, Deluxe Seat Kit................................ 186
Swash Plate Kit, Hydrostatic Pump................................................... 140
Switch, Level Switch, Hydraulic Leak Detector Kit ............................ 216
Switch, Oil Filter and Dipstick .............................................................. 72
Switch, Operator Console.................................................................. 178

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 53



2750 E-Cut™ Triplex Mower
Alphabetical Index - Continued
Page Page

Switch, Pressure Switch, Oil Filter..................................................... 134
Switch, Rotary Switch, Operator Console ......................................... 178
Switch, Standard Seat Kit.................................................................. 184
Switch, Switch Kit, Deluxe Seat Kit ................................................... 186
Switch, Toggle/Rocker Switch, Operator Console ............................. 178
Switch, Water Pump and Thermostat .................................................. 78
Switch, Wiring Harness Mounting Parts, Battery and Cables.............114

T

Tank, Fuel Tank, Fuel Tank and Fuel Pump ........................................ 86
Tank, Hydraulic Reservoir.................................................................. 166
Thermostat, Water Pump and Thermostat .......................................... 78
Three Wheel Drive Kit ....................................................................... 212
Transaxle, Transmission Case, Rear Roller Power Brush Drive Kit,

QA5.............................................................................................. 292
Transmission, Transmission Case, Rear Roller Power Brush Drive Kit,

QA5.............................................................................................. 292
Tube, Dipstick Tube, Oil Filter and Dipstick......................................... 72
Tube, Oil Tube, Center Case Kit, Hydrostatic Pump ......................... 136
Tube, Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade,

Attachment ................................................................................... 280
Tube, Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment

(1/2).............................................................................................. 276
Tube, Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment

(1/2).............................................................................................. 272
Tube, Tube Nut, Fairway Tender Conditioner Shaft Kit, QA5, 22

inch............................................................................................... 296
Tube, Tube Nut, Front Rotary Dense Brush Kit, QA5, 22 inch .......... 295
Tube, Tube Nut, Front Rotary Turf Brush Kit, QA5, 22 inch .............. 294
Tube, Tube Nut, Greens Tender Conditioner Shaft Kit, QA5, 22

inch............................................................................................... 299
Tube, Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment...... 282
Two Wheel Drive Kit .......................................................................... 225

V

V-Belt, Alternators and Mounting Parts ............................................. 122
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment ................ 282

W

Water Pump and Thermostat .............................................................. 78
Weight, Fuel Injection Pump (2/2) ....................................................... 96
Wheel, Rim, Flotation Tire Kit ............................................................ 190
Wheel, Rim, Multi - Trac All-Surface Tire Kit ..................................... 188
Wheel, Rim, Smooth Tire Kit ............................................................. 187
Wheel, Rim, Smooth Tire Kit, 4 Ply ................................................... 193
Wheel, Steering Wheel, Steering Wheel and Column....................... 150
Wheel, Tire And Wheel Assembly, Smooth Tire Kit, 4 Ply................. 193
Wheel, Wheel Bolt, Brake Calipers and Hub..................................... 154
Wheel, Wheel Bolt, Three Wheel Drive Kit........................................ 212
Wheel, Wheel Kit, Three Wheel Drive Kit.......................................... 212
Wheel, Wheel Speed Sensor, Hydraulic Motor ................................. 146
Wiring Harness Mounting Parts, Battery and Cables .........................114
Wiring Harness, Electric Motor Controller ..........................................116

Y

Yoke Kit ..................................................................................... 198, 200

54 2750 E-Cut™ Triplex Mower PC13606 (L.1)



20 Engine
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38603 A.1

1- 56
2- 58
3- 60
4- 62
5- 64
6- 66
7- 68
8- 70
9- 72
10- 74
11- 76
12- 78
13- 80
14- 82

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 55
()



20 Engine
Engine
Engine
Engine
Engine
Engine
Engine
PU35878 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC18147 Diesel Engine 1 MARKED 3TNV74F-NDJGM; SUB FOR AUC14126

56 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978786(E.1)



20 Engine

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 57
ST978786(E.1)



20 Engine
Cylinder Block
Cylinder Block
Cylinder Block
Cylinder Block
Cylinder Block
Cylinder Block
PU38487 A.1

58 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978552(F.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA883292 Cylinder Block 1
2 MIA882277 Gasket 1 Cylinder Head
3 CH18079 Spring Pin 2
4 M811807 Plug 3
5 M809593 Plug 1
6 MIU800572 Bushing 1 Camshaft
7 M800970 Bolt 14
8 M87879 Bolt 8
9 M811805 Plug 4
10 CH10314 Plug 1
11 M87801 Plug 1
12 CH10335 Plug 1
13 MIA880551 Bearing 4 STD, Main

AM882418 Bearing 4 US = 0.25 mm
14 AM882419 Bearing 2 STD, Thrust

MIA880557 Bearing 2 OS = 0.25 mm, Thrust

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 59
ST978552(F.1)



20 Engine
Connecting Rod and Piston
Connecting Rod and Piston
Connecting Rod and Piston
Connecting Rod and Piston
Connecting Rod and Piston
Connecting Rod and Piston
PU38304 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA885008 Connecting Rod 3
2 M811877 Bolt 6
3 MIA880560 Bearing 3 STD, Crank Pin

MIA880565 Bearing 3 US = 0.25 mm, Crank
4 MIU804764 Bushing 3 Piston Pin
5 MIA883287 Piston Kit 3 STD

MIA882312 Piston Kit 3 OS = 0.25 mm
6 MIA882279 Piston Ring Kit 3 STD, Set of 4

MIA882310 Piston Ring Kit 3 OS = 0.25 mm, Set of 4
7 CH11486 Snap Ring 6
8 M811869 Piston Pin 3

60 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978567(G.1)



20 Engine

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 61
ST978567(G.1)



20 Engine
Crankshaft and Flywheel
Crankshaft and Flywheel
Crankshaft and Flywheel
Crankshaft and Flywheel
Crankshaft and Flywheel
Crankshaft and Flywheel
PU39028 A.1

62 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978569(F.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA883286 Crankshaft 1
2 M802255 Pin 1
3 M811864 Gear 1 Crankshaft
4 M87812 Shaft Key 2
5 400R Ball 3
6 MIA880575 Flywheel 1
7 M87887 Bolt 5
8 MIU800615 Pulley 1 Crankshaft
9 MIU801499 Bolt 1
10 MIU802535 Washer 1
11 MIU804760 O-Ring 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 63
ST978569(F.1)



20 Engine
Camshaft and Driving Gear
Camshaft and Driving Gear
Camshaft and Driving Gear
Camshaft and Driving Gear
Camshaft and Driving Gear
Camshaft and Driving Gear
PU38852 A.1

64 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978563(H.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 M87813 Tappet 6
2 MIU800308 Push Rod 6
3 MIA880536 Camshaft 1
4 M87812 Shaft Key 1
5 M87810 Flange 1 Thrust
6 19M7774 Screw 2 M6 X 12
7 MIA880570 Idler Gear 1
8 MIU800598 Bushing 1 Idle Gear
9 M811884 Gear 1 Fuel Injection Pump
10 M811882 Shaft 1 Idle Gear
11 M87871 Bolt 3
12 ........ Bolt 4 Pump Timing

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 65
ST978563(H.1)



20 Engine
Bonnet
Bonnet
Bonnet
Bonnet
Bonnet
Bonnet
PU53818 A.1

66 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978556(H.2)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA880279 Valve Cover 1 Bonnet
2 M811981 Screw 2
3 M800100 Bolt 6
4 MIU800301 Cover 1
5 MIU800302 Gasket 1 Bonnet, Upper
6 M807374 Screw 8
7 AM882461 Diaphragm Kit 1
8 M811649 Cover 1 Diaphragm
9 M811650 Spring 1
10 M811046 Plate 1 Diaphragm
11 M811958 Diaphragm 1 Breather
12 M805710 Cap 1 Oil Fill
13 MIU804788 O-Ring 1
14 19M7862 Screw 3 M6 X 20
15 MIU800300 Gasket 1 Bonnet, Lower
16 M811835 Plate 1 Baffle
17 M811836 Deflector 3
18 CH10061 Rivet 4

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 67
ST978556(H.2)



20 Engine
Rocker Arms
Rocker Arms
Rocker Arms
Rocker Arms
Rocker Arms
Rocker Arms
PU38853 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 19M8317 Screw 3 M8 X 40
2 M811846 Support 3 Rocker Arm
3 M87818 Snap Ring 2
4 AM882423 Rocker Arm 6
5 M801028 Nut 6
6 M801027 Stud 6
7 MIA880278 Rocker Arm Shaft 1
8 MIU800298 Spring 2 Shaft
9 M87893 Stud 1

68 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978560(G.1)



20 Engine

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 69
ST978560(G.1)



20 Engine
Cylinder Head
Cylinder Head
Cylinder Head
Cylinder Head
Cylinder Head
Cylinder Head
PU38823 A.1

70 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978557(J.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 MIU805954 Glow Plug 3 SUB FOR MIU802457
2 M811938 Elec. Connector Terminal 1 Glow Plug
3 M809202 Bracket 1 Lifter, Rear
4 CH19780 Bolt 4
5 M89135 Gasket 6 Fuel Injection Nozzle
6 M811967 Shield 3 Injector Nozzle
7 M811808 Plug 2
8 M808706 Plug 1
9 M811804 Cap 6 Valve
10 M811844 Retainer 12 Valve
11 M811966 Retainer 6 Spring
12 M811842 Spring 6
13 M811850 Seal 3 Intake
14 M811851 Seal 3 Exhaust
15 MIU800305 Valve 6
16 MIU802532 Exhaust Valve 3
17 MIU802531 Intake Valve 3
18 MIA883285 Cylinder Head 1
19 MIU802291 Valve Seat Insert 3 Exhaust Valve
20 MIU800461 Bracket 1 Lifter, Front
21 MIU802290 Valve Seat Insert 3 Intake Valve

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 71
ST978557(J.1)



20 Engine
Oil Filter and Dipstick
Oil Filter and Dipstick
Oil Filter and Dipstick
Oil Filter and Dipstick
Oil Filter and Dipstick
Oil Filter and Dipstick
PU38609 A.1

72 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978571(K.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 MIU805441 Stud 1 SUB FOR MIU801676
2 MIU804783 Dipstick 1
3 M806418 Oil Filter 1
4 M811886 O-Ring 1
5 MIA880297 Pipe 1 Oil
6 19M7300 Cap Screw 2 M6 X 10
7 M809526 Switch 1 Hydraulic
8 M811892 Pipe 1
9 AM881809 Bolt 2
10 M803523 Washer 4
11 CH16843 Bolt 2
12 MIU801479 O-Ring 1
13 M89143 Guide 1 Dipstick
14 19M7864 Screw 1 M8 X 12
15 MIU804782 Dipstick Tube 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 73
ST978571(K.1)



20 Engine
Gear Case
Gear Case
Gear Case
Gear Case
Gear Case
Gear Case
PU53817 A.1

74 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978553(G.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 CH16940 O-Ring 1
2 M809204 O-Ring 1
3 M811885 O-Ring 3
4 14M7298 Flange Nut 3 M8
5 M811820 Stud 3
6 19M7775 Screw 4 M6 X 16
7 M811816 Gear Case 1
8 M800006 Dowel Pin 4
9 M811823 Cover 1 Pump Timing
10 AM882445 Cover 1 Gear Case
11 M811061 Screw 8
12 19M7774 Screw 1 M6 X 12
13 19M7797 Screw 6 M6 X 40
14 M89120 Bolt 7
15 M800065 Bolt 2
16 AM882435 Cover 1 Lubrication Oil Pump
17 M811889 Rotor 1 Outer
18 M811888 Rotor 1 Inner
19 MIU804788 O-Ring 1
20 M805710 Cap 1 Oil Fill
21 M806938 Plug 2
22 M811563 Seal 1 Oil
23 AM882469 Cover 1 Gear Case
24 M806737 Plug 1
25 M811140 Pressure Relief Valve 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 75
ST978553(G.1)



20 Engine
Flywheel Housing and Oil Pan
Flywheel Housing and Oil Pan
Flywheel Housing and Oil Pan
Flywheel Housing and Oil Pan
Flywheel Housing and Oil Pan
Flywheel Housing and Oil Pan
PU38610 A.1

76 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978555(J.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 M802255 Pin 2
2 MIU804944 Cover 1 Fly Wheel
3 MIU804802 Housing 1
4 M801941 Seal 1 Oil
5 19M7300 Cap Screw 2 M6 X 10
6 MIU800290 Oil Pan 1
7 T111565 Plug 1
8 MIA880523 Reservoir Kit 1
9 M811568 Washer 1
10 19M7774 Screw 1 M6 X 12
11 M87869 Bolt 1
12 M87878 Bolt 17
13 MIU804805 Bolt 3
14 19M7402 Cap Screw 7 M10 X 25, SUB FOR M800077

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 77
ST978555(J.1)



20 Engine
Water Pump and Thermostat
Water Pump and Thermostat
Water Pump and Thermostat
Water Pump and Thermostat
Water Pump and Thermostat
Water Pump and Thermostat
PU50113 A.1

78 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978572(O.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 21M7194 Screw 5 M6 X 12, SUB FOR M800087
2 M811345 Drain Plug 1
3 CH17101 Plug 1 USE WITH MIA882800
4 MIU800048 Gasket 1 Water Pump
5 19M7864 Screw 1 M8 X 12
6 MIU802236 O-Ring 1
7 MIA885348 Water Pump 1 SUB FOR MIA882800
8 19M7800 Screw 3 M8 X 50
9 MIU800322 Gasket 1 Water Pump
10 CH19099 Bolt 1
11 M800997 Bolt 1
12 M811287 Cover 1 Thermostat
13 M811895 Thermostat 1 For USA and Canada

MIU804757 Thermostat 1 Not for USA and Canada
14 M800312 Plug 1
15 CH13814 Washer 2
16 AM100800 Drain Valve 1
17 CH15516 Switch 1 Water Temperature
18 CH10554 O-Ring 1
19 M811894 Pulley 1 Cooling Water Pump
20 M801762 Spacer 1
21 MIU800613 Cover 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 79
ST978572(O.1)



20 Engine
Engine Gasket Kit
Engine Gasket Kit
Engine Gasket Kit
Engine Gasket Kit
Engine Gasket Kit
Engine Gasket Kit
PU34763 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA883636 Gasket Kit 1
2 MIA882277 Gasket 1 Cylinder Head
3 MIU800300 Gasket 1 Bonnet, Lower
4 MIU800302 Gasket 1 Bonnet, Upper
5 M811850 Seal 3 Intake Valve Stem
6 M811851 Seal 3 Exhaust Valve Stem
7 M811967 Shield 3 Injector Nozzle
8 M89135 Gasket 6 Fuel Injection Nozzle
9 M811857 Gasket 1 Exhaust Manifold
10 M811809 Gasket 1 Silencer
11 M809204 O-Ring 1 Gear Case
12 M811885 O-Ring 3 Gear Case
13 M811886 O-Ring 1
14 MIU800322 Gasket 1 Water Pump
15 CH13814 Washer 1
16 T110737 Gasket 1
17 CH16940 O-Ring 1 Gear Case
18 M811968 Gasket 3 Fuel Return
19 M803523 Washer 4
20 M806438 Washer 4
21 M811568 Washer 1
22 CH10554 Washer 1
23 MIU804788 O-Ring 1
24 MIU804760 O-Ring 1

80 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978585(H.1)



20 Engine

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 81
ST978585(H.1)



20 Engine
Engine Mounting and Brackets
Engine Mounting and Brackets
Engine Mounting and Brackets
Engine Mounting and Brackets
Engine Mounting and Brackets
Engine Mounting and Brackets
PU39005 A.1

82 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979463(I.1)



20 Engine

Key Part No. Part Name Qty. Serial No. Remarks

1 19M7866 Screw 8 M8 X 20
2 M808973 Cover 1 Flywheel
3 TCU33342 Screw 6
4 19M7807 Screw 4 M10 X 60
5 14M7298 Flange Nut 12 M8
6 19M7163 Cap Screw 8 M8 X 25
7 TCU21382 Bracket 2 LH
8 AMT523 Bracket 2 RH
9 19M7785 Screw 8 M10 X 25
10 14M7465 Lock Nut 4 M10
11 TCU33288 Screw 2
12 MIU802138 Sensor 1 Crankshaft Pulse
13 24H1314 Washer 8 13/32" X 1-3/4" X 7/64"
14 UC12149 Spacer 1
15 M110999 Isolator 4
16 TCA12646 Hub 1
17 19M8867 Screw 1 M10 X 35
18 03M7187 Bolt 4 M8 X 35
19 19M7862 Screw 2 M6 X 20
20 14M7397 Lock Nut 1 M6
21 UC15308 Bracket 1 Fixed Throttle
22 UC14935 Solenoid 1 ORDER UC34847

UC34847 Solenoid 1
23 UC16050 Gasket 1 Fuel Solenoid
24 MT840 Coupling 1 Flywheel
25 UC18220 Hook 1
26 14M7303 Flange Nut 1 M6
27 19M8618 Screw 1 M6 X 12
28 19M8666 Screw 2 M6 X 16
29 F3171R O-Ring 1
30 AZ50831 Elec. Connector Housing 1 Fuel Solenoid

57M8164 Elec. Connector Terminal 1
57M7621 Elec.Connect Locking Device 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 83
ST979463(I.1)



20 Engine

84 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979463(I.1)



30 Fuel and Air
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38604 A.1

1- 86
2- 88
2- 90
3- 92
4- 94
5- 96
6- 98
7- 100
8- 102

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 85
()



30 Fuel and Air
Fuel Tank and Fuel Pump
Fuel Tank and Fuel Pump
Fuel Tank and Fuel Pump
Fuel Tank and Fuel Pump
Fuel Tank and Fuel Pump
Fuel Tank and Fuel Pump
PU49296 A.1

86 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978141(Y.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 R56101 Clip 10
2 ........ Fuel Hose 1 CTL 963 mm, MF UC24981; SUB FOR M175325, Fuel Filter

to Fuel Injection Pump
3 ........ Fuel Hose 1 CTL 310 mm, MF UC24981; SUB FOR M175325
4 ........ Fuel Hose 1 CTL 837 mm, MF UC24981; SUB FOR M175325, Fuel

Injection Pump to Fuel Filter Return
5 14M7396 Lock Nut 3 M8
6 19M7803 Screw 1 M8 X 70
7 TCU29933 Clip 3
8 19M7775 Screw 2 M6 X 16
9 M84972 Nut 2
10 UC29094 Filler Cap 1 SUB FOR APPL LVA18519, Fuel Vent
11 M173256 Label 1 Fuel Inlet, Ultra Low
12 AUC17655 Fuel Hose 1 SUB FOR AUC15808, Fuel Tank to Fuel Pump, Order

Individual Parts
13 T287877 Reducer 2
14 ........ Fuel Hose 1 CTL 350 mm, MF UC24981; SUB FOR M175325, Fuel Tank

to Fuel Pump
15 ........ Fuel Hose 2 CTL 50 mm, MF UC24983; SUB FOR M175325, Fuel Tank

to Fuel Pump
16 R97021 Clamp 4
17 T257818 Hose Guard 1
18 AUC15810 Fuel Hose 1 -020000 Fuel Filter to Fuel Tank

AUC17657 Fuel Hose 1 020001- Fuel Filter to Fuel Tank, Order Individual Parts
19 ........ Fuel Hose 1 CTL 560 mm, MF UC24981; SUB FOR M175325, Fuel Filter

to Fuel Tank
20 H77698 Tie Band 2
21 R125590 Gasket 1
22 19M9477 Screw 5 M5 X 10
23 UC24309 Fuel Tank 1 SUB FOR UC18740
24 AM876266 Fuel Pump 1
25 AUC16440 Fuel Sender 1 Pickup and Return
26 UC19474 Fuel Filter 1
27 M84971 Nut 2
28 UC15774 Bracket 1 Fuel Tank, Rear
29 19M7867 Screw 2 M8 X 25
30 19M7786 Screw 2 M10 X 30
31 14M7465 Lock Nut 1 M10
32 57M7304 Elec. Connector Housing 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 87
ST978141(Y.1)



30 Fuel and Air
Fuel Filter
Fuel Filter
Fuel Filter
Fuel Filter
Fuel Filter
Fuel Filter
PU38482 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA884996 Fuel Filter 1
2 CH10084 Screw 1
3 CH10082 Spring 1
4 MIU804763 Filter Element 1
5 CH16888 Spring 1
6 MIU804762 O-Ring 1
7 T111401 Float 1
8 M802636 Oil Cup 1
9 CH10106 Ring 1

88 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978580(F.1)



30 Fuel and Air

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 89
ST978580(F.1)



30 Fuel and Air
Biodiesel Conversion Kit
Biodiesel Conversion Kit
Biodiesel Conversion Kit
Biodiesel Conversion Kit
Biodiesel Conversion Kit
Biodiesel Conversion Kit
PU31662 A.1

90 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST463657(L.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 TCA19916 Kit 1 INCLUDES TCU27871 AND MIA881295; Biodiesel 3TNV70,
76 Engine

2 ........ Hose 1 MAKE FROM TCU27779; Fuel Separator to Transfer Pump
3 ........ Hose 1 MAKE FROM TCU27779; Transfer Pump to Fuel Filter
4 ........ Hose 1 MAKE FROM TCU27779; Fuel Filter to Injector Pump
5 ........ Hose 1 MAKE FROM TCU27779; Injector Pump to Filter Air Bleed
6 ........ Hose 1 MAKE FROM TCU27779; Filter Air Bleed to Fuel Tank
7 19M7803 Screw 1 M8 X 70, Water
8 24M7055 Washer 2 8.400 X 16 X 1.600 mm
9 E64256 Lock Nut 3
10 R56101 Clip 2
11 MIA883231 Separator 1 SUB FOR T110808, Water Separator
12 MIU801295 Packing 2 Fuel Filter and Water Separator
13 M141153 Bracket 1 Oil Line Clamping
14 19M7866 Screw 1 M8 X 20
15 R35668 Clamp AR
16 AH78237 Clamp AR
17 H77698 Tie Band AR
18 ........ Hose 1 MAKE FROM TCU27779; Fuel Tank to Fuel Separator
19 TCU27871 Label 1
20 T177753 Strap 1
21 TCU22341 Spacer 1
22 19M7809 Screw 1 M10 X 70
23 14M7465 Lock Nut 1 M10
.. MIA881295 Hose Kit 1 Fuel Injector Return

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 91
ST463657(L.1)



30 Fuel and Air
Fuel Injection Nozzles and Line
Fuel Injection Nozzles and Line
Fuel Injection Nozzles and Line
Fuel Injection Nozzles and Line
Fuel Injection Nozzles and Line
Fuel Injection Nozzles and Line
PU38481 A.1

92 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978578(H.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 M811806 Nozzle Holder 3
2 MIA883291 Fuel Line 1 Fuel Injector No.3
3 MIA882281 Nozzle 3
4 MIA882280 Nozzle Kit 3
5 MIA880293 Pipe 1 Fuel Return
6 M811968 Gasket 3 Fuel Return
7 M87908 Nut 3
8 AM882245 Valve Kit 1
9 M806438 Washer 4
10 T114158 Fitting 1 Fuel Return
11 400R Ball 1
12 CH10323 Retainer 2
13 MIU800453 Pipe Kit 1 Fuel Return
14 M801108 Bolt 1
15 T110750 Seal 1
16 CH17960 Fitting 1
17 M806745 Bolt 2
18 AM100752 Clamp Kit 1 Fuel Injection
19 MIA883289 Fuel Line 1 Fuel Injector No.1
20 MIA883290 Fuel Line 1 Fuel Injector No.2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 93
ST978578(H.1)



30 Fuel and Air
Fuel Injection Pump (1/2)
Fuel Injection Pump (1/2)
Fuel Injection Pump (1/2)
Fuel Injection Pump (1/2)
Fuel Injection Pump (1/2)
Fuel Injection Pump (1/2)
PU38480 A.1

94 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978575(F.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA883294 Fuel Injection Pump 1
2 MIU800619 Retainer 3
3 M811906 Roller 3
4 M810064 Pinion 3
5 M810065 Screw 3
6 T110452 Screw With Washer 8
7 34M7117 Spring Pin 2 5 X 10 mm
8 MIU801500 Nut 2
9 M811568 Washer 1
10 M801315 Cover 1
11 M811963 Gasket 1 Fuel Feed Pump
12 CH15396 Stud 2
13 M809670 Cover 1 Housing
14 M89151 O-Ring 4
15 CH14811 Ball Bearing 1
16 MIU802525 Bolt 4
17 M87843 Shaft Key 1
18 M800495 Ball Bearing 1
19 M807193 Bolt 3
20 M811907 Bolt 3
21 M811896 Housing 1 Fuel Oil Pump
22 CH11477 Washer 1
23 14M7275 Nut 1 M12
24 MIU800364 Check Valve 3 Stopper

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 95
ST978575(F.1)



30 Fuel and Air
Fuel Injection Pump (2/2)
Fuel Injection Pump (2/2)
Fuel Injection Pump (2/2)
Fuel Injection Pump (2/2)
Fuel Injection Pump (2/2)
Fuel Injection Pump (2/2)
PU44467 A.1

96 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978576(O.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA883294 Fuel Injection Pump 1
2 M811926 Gasket 1 Cover
3 M89151 O-Ring 1
4 CH11490 Ring 1
5 M810594 Nut 1
6 M811932 Shaft 1 Control Lever
7 M800052 Clamp 1 Wire
8 CH13497 Snap Ring 3
9 CH10537 Pin 1
10 M89159 Spacer 1 Governor
11 M811934 Lever 1 Tension
12 M811935 Lever 1 Governor
13 19M7862 Screw 4 M6 X 20
14 MIU801501 Shifter 1
15 M89162 Pin 1
16 M810006 Spring 1
17 M811957 Hook 1 Tension Lever
18 19M7300 Cap Screw 6 M6 X 10
19 MIU804787 O-Ring 1
20 T114124 Bolt 2
21 M89161 Retainer 1 Shaft
22 M801335 Stud 1
23 M807207 Snap Ring 1
24 MIU804804 O-Ring 1
25 MIA881493 Weight 1
26 MIU801493 Weight 3 Governor
27 M811931 Support 1 Weight
28 MIU800815 Nut 1
29 M801336 Bolt 1
30 12M7064 Lock Washer 1 5 mm
31 M811956 Cover 1 Governor Case
32 MIU804501 Nut 1
33 M811953 Support 1 Wire
34 T110750 Seal 1
35 AT110817 Shim 2
36 M87878 Bolt 3
37 M810061 Plate 1
38 T111874 Nut 1
39 CH19994 Gasket 1
40 MIU800110 Cap 1 High Idle Tamper Proof
41 M806438 Washer 2 SUB FOR M811567
42 14M7298 Flange Nut 1 M8
43 M811961 Spring 1
44 MIU800326 Retainer 1
45 UC14935 Solenoid 1 ORDER UC34847 ,USE WITH AUC18147

MIU805200 Solenoid 1 USE WITH AUC14126
UC34847 Solenoid 1

46 RG60092 Ring 1
47 CH19140 Bolt 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 97
ST978576(O.1)



30 Fuel and Air
Exhaust Manifold
Exhaust Manifold
Exhaust Manifold
Exhaust Manifold
Exhaust Manifold
Exhaust Manifold
PU30512 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 MIU800255 Exhaust Manifold 1
2 M811857 Gasket 1 Manifold
3 M811318 Stud 2
4 MIU802947 Bolt 4
5 M808645 Stud 4
6 14M7298 Flange Nut 2 M8
7 M811809 Gasket 1 Muffler

98 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978562(G.1)



30 Fuel and Air

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 99
ST978562(G.1)



30 Fuel and Air
Air Cleaner and Muffler
Air Cleaner and Muffler
Air Cleaner and Muffler
Air Cleaner and Muffler
Air Cleaner and Muffler
Air Cleaner and Muffler
PU39432 A.1

100 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978929(C.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC10992 Muffler 1
2 R217664 Elbow Fitting 1
3 19M7866 Screw 4 M8 X 20
4 AM31268 Clamp 1
5 14M7396 Lock Nut 2 M8
6 AUC12737 Air Cleaner 1
7 LVU34503 Filter Element 1 Primary
8 LVU34504 Filter Element 1 Secondary
9 AM108172 Drain Valve 1
10 LVU34797 Cover 1
11 14M7298 Flange Nut 7 M8
12 UC16758 Guard 1
13 37M7461 Screw 2 M8 X 25
14 AUC15777 Bracket 1 Air Cleaner Mounting
15 LVU34473 Support 1 Air Filter
16 14M7397 Lock Nut 1 M6
17 MT4851 Label 1 Air Cleaner, English / Spanish
18 AUC10994 Exhaust Pipe 1
19 AT25983 Air Restriction Indicator 1
20 UC15232 Hose 1 Air Cleaner to Engine
21 TY22470 Hose Clamp 2
22 UC19178 Guard 1 Not for Canada and USA

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 101
ST978929(C.1)



30 Fuel and Air
Radiator and Mounting Parts
Radiator and Mounting Parts
Radiator and Mounting Parts
Radiator and Mounting Parts
Radiator and Mounting Parts
Radiator and Mounting Parts
ETN316160A02 A.1

102 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978930(J.1)



30 Fuel and Air

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC10953 Radiator 1
2 UC11948 Radiator Hose 1 Inlet
3 ........ Hose 1 CTL 316 mm , MF UC24981; SUB FOR M175325, Surge

Tank to Radiator
4 ........ Hose 1 CTL 250 mm , MF PMK2812-0406, Overflow Hose
5 19M7862 Screw 6 M6 X 20
6 M148645 Reservoir 1 Coolant
7 AUC11468 Radiator Hose 1 Outlet
8 AM138384 Fan 1 Suction
9 M177549 Cap 1
10 AUC12625 Radiator Reservoir 1 Surge Tank
11 M802715 Filler Cap 1
12 M84972 Nut 6
13 AR21839 Hose Clamp 5
14 14M7568 Lock Nut 1 M5
15 19M9203 Screw 1 M5 X 16
16 19M7774 Screw 8 M6 X 12
17 TY22462 Hose Clamp 2
18 UC12287 Shroud 1
19 14M7397 Lock Nut 8 M6
20 03M7222 Bolt 8 M6 X 20
21 TCU34831 Bushing 4
22 19M8318 Screw 4 M8 X 45
23 24M7298 Washer 4 8.400 X 25 X 2 mm
24 LVU16647 Grommet 4
25 14M7396 Lock Nut 4 M8
26 UC12280 Bracket 1 Radiator Mount
27 UC12147 Bracket 1 Surge Tank Support
28 UC15284 Isolator 2
29 UC37707 Shroud 1 SUB FOR UC12055
30 UC15283 Isolator 2
31 UC16387 Bracket 1 LH
32 UC12281 Bracket 1 RH
33 AT263424 Electrical Connector Assy 1

R78061 Elec. Connector Terminal 2 Cavity A, B
57M9218 Elec. Connector Seal 2 Cavity A, B

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 103
ST978930(J.1)



30 Fuel and Air

104 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978930(J.1)



40 Electrical
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38441 A.1

1- 108
2- 110
3- 112
4- 114

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 105
()



40 Electrical
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38827 A.1

5- 116
6- 118
7- 120
8- 124
9- 122

106 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



40 Electrical

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 107
()



40 Electrical
Chassis Wiring Harness (1/3)
Chassis Wiring Harness (1/3)
Chassis Wiring Harness (1/3)
Chassis Wiring Harness (1/3)
Chassis Wiring Harness (1/3)
Chassis Wiring Harness (1/3)
PU40714 A.1

108 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978130(P.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC12474 Wiring Harness 1
AUC17627 Wiring Harness 1 SUB FOR AUC12474

2 RE12363 Electrical Connector Assy 1 M3, Fan Motor
R78060 Elec. Connector Terminal 2 Cavity A, B
57M9218 Elec. Connector Seal 2 Cavity A, B

3 ........ Elec. Connector Terminal 1 T06, Fan Ground
4 57M10932 Elec. Connector Terminal 1 T09, Main Harness Ground
5 57M10933 Elec. Connector Terminal 1 T1, Vehicle Battery Fuse
6 57M10933 Elec. Connector Terminal 1 T2, Generator Positive
7 M135512 Boot 1 Starter Cable
8 M43835 Electrical Connector Assy 1 M1-A, Starter Solenoid

U46662 Elec. Connector Terminal 1 Cavity 1
9 57M8639 Elec. Connector Housing 1 R6, Wheel Speed Pull Up Resistor

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M8022 Elec.Connect Locking Device 1

10 AT368499 Resistor 1
11 57M7756 Electrical Connector Assy 1 B6, Wheel Speed Sensor 1

R78065 Elec. Connector Terminal 3 Cavity A, B, C
57M7675 Electrical Connector Assy 1

12 57M7839 Electrical Connector Assy 1 X01, Leak Detector Interconnect
R104919 Elec. Connector Terminal 4 Cavity A, B, C, D
57M9883 Elec. Connector Cable Seal 4 Cavity A, B, C, D
57M7259 Elec. Connector Cavity Plug 4
57M7469 Electrical Connector Assy 1

13 57M7840 Elec. Connector Housing 1
14 57M11909 Elec. Connector Accessory 1
15 57M7850 Elec. Connector Housing 1 B12, Hydraulic Oil Temperature Sensor

57M7829 Elec. Connector Terminal 2 Cavity A, B
16 T24167 Electrical Connector Assy 1 S2, Hand Brake Switch

T108012 Elec. Connector Terminal 2 Cavity B, D
17 ........ Electrical Connector Assy 1 V6, Fuel Solenoid Flyback Diode
18 AT103399 Diode 1
19 57M9828 Elec. Connector Housing 1 B11, Engine Speed Sensor

57M9831 Elec. Connector Terminal 2 Cavity 1, 2
20 AUC17205 Elec. Connector Terminal 1 B15, Engine Oil Pressure Switch
21 57M7534 Elec. Connector Housing 1 Y17, Engine Speed Proportional Solenoid

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

22 57M10147 Elec. Connector Housing 1 R13, Glow Plugs
57M10148 Elec. Connector Terminal 2 Cavity 1

23 AUC17205 Elec. Connector Terminal 1 B14, Engine Coolant Temperature Switch
24 57M8018 Electrical Connector Assy 1 R1, Controller Area Network Termination

R78065 Elec. Connector Terminal 2 Cavity A, B
R78069 Elec. Connector Cavity Plug 1 Cavity C
57M8133 Elec.Connect Locking Device 1

25 57M8131 Resistor 1
26 57M10420 Elec. Connector Housing 1 A0, Vehicle Control Unit

57M10330 Elec. Connector Terminal 30 Cavity A1, A2, A3, A4, B1, B3, C1, C2, C3, C4, D3, D4,
E2, E3, E4, F2, F4, G2, G3, G4, H2, H3, H4, J1, J3, J4,
K1, K2, K3, K4

57M10331 Elec. Connector Terminal 1 Cavity L2
57M10617 Elec. Connector Terminal 7 Cavity L1, L3, L4, M1, M2, M3, M4
57M10333 Elec. Connector Cavity Plug 10 Cavity B2, B4, D1, D2, E1, F1, F3, G1, H1, J2

27 57M10613 Electrical Connector Cap 1
28 57M7534 Elec. Connector Housing 1 Y6, Diverter Valve

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1
R78069 Elec. Connector Cavity Plug 2

29 57M7533 Elec. Connector Housing 1
30 57M7534 Elec. Connector Housing 1 Y3, Lift / Lower Proportional Solenoid

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

31 57M7534 Elec. Connector Housing 1 Y4, Lift / Lower Solenoid 2
R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

32 57M7328 Elec. Connector Housing 1 X05, Area Light Interconnect
57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M7259 Elec. Connector Cavity Plug 2
57M9712 Elec. Connector Accessory 1

33 57M7985 Electrical Connector Assy 1
34 57M7534 Elec. Connector Housing 1 Y5, Lift / Lower Solenoid 1

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 109
ST978130(P.1)



40 Electrical
Chassis Wiring Harness (2/3)
Chassis Wiring Harness (2/3)
Chassis Wiring Harness (2/3)
Chassis Wiring Harness (2/3)
Chassis Wiring Harness (2/3)
Chassis Wiring Harness (2/3)
PU45958 A.1

110 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978131(J.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC12474 Wiring Harness 1
AUC17627 Wiring Harness 1 SUB FOR AUC12474

2 57M9717 Elec.Connect Locking Device 1
3 57M8126 Electrical Connector Assy 1 X11, Hybrid Interconnect

R78065 Elec. Connector Terminal 4 Cavity 1, 2, 3, 4
R78069 Elec. Connector Cavity Plug 2 Cavity 5, 6
57M8013 Elec.Connect Locking Device 1

4 57M14432 Elec. Connector Housing 1 FB1, Load Center
57M10285 Elec. Connector Terminal 6 Cavity 1, 12, 16, 24, 45, 46
57M8584 Elec. Connector Terminal 11 Cavity 3, 10, 15, 18, 19, 22, 27, 30, 31, 35, 38
57M8585 Elec. Connector Terminal 25 Cavity 4, 6, 7, 9, 13, 21, 25, 29, 33, 36, 37, 39, 40, 41, 42,

43, 44, 47, 48, 49, 50, 51, 52, 53, 54
57M7399 Elec. Connector Seal 31 Cavity 1, 4, 6, 7, 9, 12, 13, 16, 21, 24, 25, 29, 33, 36, 37, 39,

40, 41, 42, 43, 44, 45, 46, 47, 48, 49, 50, 51, 52, 53, 54
57M7400 Elec. Connector Seal 11 Cavity 3,10,15,18,19,22,27,30,31,35,38
57M14450 Elec. Connector Cavity Plug 5 Cavity 79, 80, 81, 82, 88
57M8734 Elec. Connector Cavity Plug 12 Cavity 2, 5, 8, 11, 14, 17, 20, 23, 26, 28, 32, 34

5 UC23048 Electrical Connector Cap 1
6 57M7146 Fuse 1 30 A
7 57M7689 Fuse 3 10 A
8 57M7690 Fuse 2 15 A
9 57M7691 Fuse 1 20 A
10 SJ15808 Relay 1 12 V
11 SJ15809 Relay 5 12 V
12 UC14725 Relay Module 1
13 57M8639 Elec. Connector Housing 1 R7, Wheel Speed Pull Up Resistor

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M8022 Elec.Connect Locking Device 1

14 AT368499 Resistor 1
15 57M7328 Elec. Connector Housing 1 X06, Seat Switch Interconnect

57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

16 57M8126 Electrical Connector Assy 1 C70, Controller Area Network Interconnector
R78065 Elec. Connector Terminal 5 Cavity 1, 2, 3, 4, 6
R78069 Elec. Connector Cavity Plug 1 Cavity 5
57M8013 Elec.Connect Locking Device 1

17 57M11287 Elec. Connector Accessory 1
18 57M10965 Elec. Connector Terminal 1 W3, Command Arm Ground
19 57M8812 Elec. Connector Housing 1 Y16, Power Port

57M9462 Elec. Connector Terminal 2 Cavity A, B
20 LVA15613 Electrical Connector Assy 1 C60, Diagnostic Connector

N282069 Elec. Connector Terminal 4 Cavity A, B, C, D
R78069 Elec. Connector Cavity Plug 5 Cavity E, F, G, H, J

21 57M9358 Elec. Connector Accessory 1
22 R104922 Electrical Connector Assy 1 S1, Ignition Switch

57M8296 Elec. Connector Terminal 2 Cavity B, F
57M9203 Elec. Connector Terminal 2 Cavity D, E

23 57M9361 Elec. Connector Housing 1 S10, Work Light Switch
57M9462 Elec. Connector Terminal 1 Cavity C
T108012 Elec. Connector Terminal 1 Cavity D

24 57M7328 Elec. Connector Housing 1 X02, Leak Detector Interconnect Alarm
57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M7259 Elec. Connector Cavity Plug 2
57M9712 Elec. Connector Accessory 1

25 57M7985 Electrical Connector Assy 1
26 57M8018 Electrical Connector Assy 1 R2, Controller Area Network Termination

R78065 Elec. Connector Terminal 2 Cavity A, B
R78069 Elec. Connector Cavity Plug 1 Cavity C
57M8133 Elec.Connect Locking Device 1

27 57M8131 Electronic Terminator 1
28 57M7634 Electrical Connector Assy 1 C50, Grayhill Display

R78065 Elec. Connector Terminal 4 Cavity 1, 2, 11, 12
R78069 Elec. Connector Cavity Plug 8 Cavity 3, 4, 5, 6, 7, 8, 9, 10
57M7681 Elec. Connector Terminal 1

29 57M7840 Elec. Connector Housing 1 S11, Raise-Lower Switch
57M10770 Elec. Connector Terminal 4 Cavity A, B, C, D
57M9883 Elec. Connector Cable Seal 4 Cavity A, B, C, D
57M7469 Electrical Connector Assy 1

30 57M8579 Elec. Connector Housing 1 S5, Mower / Transport Switch
57M9532 Elec. Connector Terminal 2 Cavity 2, 3
57M7400 Elec. Connector Seal 2 Cavity 2, 3
57M7401 Elec. Connector Terminal 8 Cavity 1, 4, 5, 6, 7, 8, 9, 10

31 57M8578 Elec. Connector Housing 1 X22, Hybrid Controller Area Network Interconnect
R78066 Elec. Connector Terminal 2 Cavity 1, 2
R78069 Elec. Connector Cavity Plug 4 Cavity 3, 4, 5, 6
57M7678 Elec. Connector Terminal 1

32 AT318410 Relay 1 12 V, USE WITH AUC17627

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 111
ST978131(J.1)



40 Electrical
Chassis Wiring Harness (3/3)
Chassis Wiring Harness (3/3)
Chassis Wiring Harness (3/3)
Chassis Wiring Harness (3/3)
Chassis Wiring Harness (3/3)
Chassis Wiring Harness (3/3)
PU39384 A.1

112 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978133(K.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC12474 Wiring Harness 1
AUC17627 Wiring Harness 1 SUB FOR AUC12474

2 57M9786 Elec. Connector Housing 1 B1, Forward Pedal Sensor
R78065 Elec. Connector Terminal 6 Cavity 1-6

3 57M9786 Elec. Connector Housing 1 B2, Reverse Pedal Sensor
R78065 Elec. Connector Terminal 6 Cavity 1-6

4 57M7756 Electrical Connector Assy 1 X09, Reel Speed Interconnect
R78065 Elec. Connector Terminal 3 Cavity A, B, C
57M7675 Electrical Connector Assy 1

5 57M7254 Elec. Connector Housing 1 Y9, Proportional Mower Solenoid
57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1
57M7259 Elec. Connector Cavity Plug 2

6 57M7256 Elec. Connector Housing 1
7 57M7254 Elec. Connector Housing 1 Y2, Mower / Backlap Solenoid

57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

8 57M10613 Electrical Connector Cap 1
9 57M10220 Elec. Connector Housing 1 A11, Machine Control Unit

57M10330 Elec. Connector Terminal 19 Cavity A1, A3, A4, B1, B2, C3, C4, D1, D3, E3, E4, F1, F3,
F4, H2, H3, J2, K2, K4

57M10331 Elec. Connector Terminal 1 Cavity L2
57M10617 Elec. Connector Terminal 3 Cavity L1, M1, M2
57M10333 Elec. Connector Cavity Plug 21 Cavity A2, B3, B4, C1, C2, D2, D4, E1, E2, F2, G1, G2, G3,

G4, H1, H4, J1, J3, J4, K1, K3
57M10334 Elec. Connector Cavity Plug 4 Cavity L3, L4, M3, M4

10 57M7985 Electrical Connector Assy 1 X03, Work Light Kit Interconnect, RH
R104919 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M7259 Elec. Connector Cavity Plug 2
57M9712 Elec. Connector Accessory 1

11 57M7328 Elec. Connector Housing 1
12 57M11909 Elec. Connector Accessory 1
13 57M7534 Elec. Connector Housing 1 Y7, Reverse E-Hydro Solenoid

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

14 57M10146 Elec. Connector Housing 1 M2, Fuel Pump
57M7835 Elec. Connector Terminal 2 Cavity 1, 2

15 57M7309 Elec. Connector Housing 1 B3, Fuel Level Sensor
57M7297 Elec. Connector Terminal 2 Cavity A, B
57M9219 Elec. Connector Seal 2 Cavity A, B
57M7306 Elec.Connect Locking Device 1

16 57M7328 Elec. Connector Housing 1 B4 , Hydraulic Filter Restriction Switch
57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

17 57M7534 Elec. Connector Housing 1 Y8, Forward E-Hydro Solenoid
R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

18 57M7534 Elec. Connector Housing 1 X07, 3WD Kit Interconnect
R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1
R78069 Elec. Connector Cavity Plug 2

19 57M7533 Elec. Connector Housing 1
20 TCU29933 Clip 44
21 57M7756 Electrical Connector Assy 1 B7, Wheel Speed Sensor 2

R78065 Elec. Connector Terminal 3 Cavity A, B, C
57M7675 Electrical Connector Assy 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 113
ST978133(K.1)



40 Electrical
Wiring Harness Mounting Parts, Battery and Cables
Wiring Harness Mounting Parts, Battery and Cables
Wiring Harness Mounting Parts, Battery and Cables
Wiring Harness Mounting Parts, Battery and Cables
Wiring Harness Mounting Parts, Battery and Cables
Wiring Harness Mounting Parts, Battery and Cables
PU45959 A.1

114 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978165(N.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 TCU19134 Half Clamp 2
2 37M7465 Screw 2 M4 X 10
3 TCA21539 Vehicle Controller 2
4 M167119 Clamp 1
5 UC14875 Ground Cable 1
6 14M7375 Flange Nut 2 M5
7 57M11851 Elec. Connector Accessory 1
8 A49787 Wing Nut 2
9 M120206 Hook Bolt 2
10 UC16764 Bracket 1 Battery Clamp and Cover
11 19M8649 Screw 2 M6 X 20
12 14M7397 Lock Nut 8 M6
13 57M11850 Elec. Connector Accessory 1 Fuse Holder
14 T27550 Clip 1
15 14M7298 Flange Nut 2 M8
16 H77698 Tie Band 11
17 37M7466 Screw 2 M5 X 10
18 LVA13307 Switch 1
19 E63525 Nut 1
20 19M7864 Screw 1 M8 X 12
21 19M7897 Screw 1 M8 X 35
22 AH77724 Clip 1
23 19M7784 Screw 1 M10 X 20
24 14M7303 Flange Nut 1 M6
25 03M7221 Bolt 8 M6 X 16
26 03M7184 Bolt 2 M8 X 20
27 AUC11022 Wiring Harness 1 INCLUDES TCU29933, Jumper, Standard Seat
28 57M7974 Electrical Connector Assy 1 S3, Seat Switch

57M8810 Elec. Connector Terminal 2 Cavity A, B
29 57M7985 Electrical Connector Assy 1 X6, Seat Switch Interconnect

57M7252 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

30 57M11909 Elec. Connector Accessory 1
31 AUC10519 Battery Cable 1 Positive
32 57M10933 Elec. Connector Terminal 1 T03, Vehicle Battery Fuse
33 ........ Elec. Connector Terminal 1 T01, Battery Positive
34 ........ Elec. Connector Terminal 1 M1-B, Starting Motor
35 M135512 Boot 1
36 ........ Boot 1
37 ........ Nut 1
38 M81353 Bolt 2
39 AUC10518 Ground Cable 1 Negative
40 ........ Elec. Connector Terminal 1 T04, Battery Negative
41 ........ Elec. Connector Terminal 1 T05, Starter Ground
42 14H785 Nut 1 5/16"
43 TY25876 Dry Charged Battery 1 12 V, ORDER TY25876B OR MCYP25876

TY25876B Wet Charged Battery 1 12 V, For Canada and USA
MCYP25876 Wet Charged Battery 1 12 V, Not for Canada and USA

44 TCU29933 Clip 1
45 M166830 Socket Outlet 1 12 V
46 57M11568 Elec. Connector Terminal 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 115
ST978165(N.1)



40 Electrical
Wiring Harness, Electric Motor Controller
Wiring Harness, Electric Motor Controller
Wiring Harness, Electric Motor Controller
Wiring Harness, Electric Motor Controller
Wiring Harness, Electric Motor Controller
Wiring Harness, Electric Motor Controller
PU40320 A.1

116 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978216(R.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC10515 Wiring Harness 1 Power
2 ........ Elec. Connector Housing 1 N1, Voltage Regulator

57M9721 Elec. Connector Terminal 2 Cavity 1, 2
57M9883 Elec. Connector Seal 2 Cavity 1, 2

3 57M12416 Elec. Connector Terminal 1 56V, W4, Alternator Negative
4 57M12418 Elec. Connector Terminal 1 56V, G4, Alternator Positive
5 M135512 Boot 1
6 57M10965 Elec. Connector Terminal 1 W5, Hybrid Power Ground
7 57M7626 Elec. Connector Housing 1 X50, Regulator Output

R78066 Elec. Connector Terminal 1 Cavity B
Z78008 Elec. Connector Cavity Plug 2 Cavity A, C
57M7676 Elec. Connector Accessory 1

8 57M9903 Elec. Connector Housing 1 A04-J4, Rear Controller 100
57M9904 Elec. Connector Terminal 2 Cavity A, B
57M8317 Elec. Connector Seal 2 Cavity A, B
57M9907 Elec. Connector Accessory 1

9 57M7256 Elec. Connector Housing 1 X60, Field Winding Activation
R104919 Elec. Connector Terminal 1 Cavity B
57M9883 Elec. Connector Seal 1 Cavity B
57M7259 Elec. Connector Cavity Plug 1 Cavity A
57M9712 Elec. Connector Accessory 1

10 57M9903 Elec. Connector Housing 1 A01-J4, Front Left Controller 001
57M9904 Elec. Connector Terminal 2 Cavity A, B
57M8317 Elec. Connector Seal 2 Cavity A, B
57M9907 Elec. Connector Accessory 1

11 57M9903 Elec. Connector Housing 1 A05-J4, Front Right Controller 101
57M9904 Elec. Connector Terminal 2 Cavity A, B
57M8317 Elec. Connector Seal 2 Cavity A, B
57M9907 Elec. Connector Accessory 1

12 TCU29933 Clip 11
13 AUC10516 Wiring Harness 1 Controller Area Network Bus
14 57M9764 Elec. Connector Housing 1 A01-J1, Front Left Controller 100

R78065 Elec. Connector Terminal 5 Cavity 1, 2, 6, 11, 12
57M9814 Elec. Connector Cavity Plug 7 Cavity 3 - 5, 7 - 10

15 57M8578 Elec. Connector Housing 1 X70, Main Harness Interconnection
R78066 Elec. Connector Terminal 4 Cavity 1, 2, 3, 4
R78069 Elec. Connector Cavity Plug 2 Cavity 5, 6
57M7678 Elec. Connector Accessory 1

16 57M9764 Elec. Connector Housing 1 A04-J1, Rear Controller 001
R78065 Elec. Connector Terminal 5 Cavity 1, 4, 6, 11, 12
57M9814 Elec. Connector Cavity Plug 7 Cavity 2, 3, 5, 7 - 10

17 57M8126 Electrical Connector Assy 1 X80, Main Harness Interconnection
R78065 Elec. Connector Terminal 2 Cavity 1, 2
R78069 Elec. Connector Cavity Plug 4 Cavity 3 - 6
57M8013 Elec.Connect Locking Device 1

18 57M9764 Elec. Connector Housing 1 A05-J1, Front Right Controller 101
R78065 Elec. Connector Terminal 6 Cavity 1, 2, 4, 6, 11, 12
57M9814 Elec. Connector Cavity Plug 6 Cavity 3, 5, 7 - 10

19 H77698 Tie Band 16
20 14M7396 Lock Nut 7 -020000 M8

14M7396 Lock Nut 10 020001- M8
21 14M7397 Lock Nut 6 M6
22 UC23806 Bracket 1 Motor, Center / RH
23 UC16614 Bracket 1 Motor, LH
24 T27550 Clamp 5 -020000

T27550 Clamp 8 020001-
25 T26955 Clamp 6
26 19M8092 Screw 3 M6 X 50
27 19M7868 Screw 8 -020000 M8 X 30

19M7868 Screw 11 020001- M8 X 30
28 37M7457 Screw 4 M6 X 16
29 19M7796 Screw 3 M6 X 30
30 TCU25354 Cable 3 Reel Tether
31 19M7785 Screw 2 M10 X 25
32 14M7465 Lock Nut 2 M10
33 19M7862 Screw 1 M6 X 20
34 SU25155 Tie Band 6
35 PH85242201 Electric Motor Controller 3 SUB FOR PH85235965

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 117
ST978216(R.1)



40 Electrical
Electric Motors
Electric Motors
Electric Motors
Electric Motors
Electric Motors
Electric Motors
PU40268 A.1

118 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978242(J.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 JD8653 Ball Bearing 9
2 19M7863 Screw 6 M6 X 25
3 TCU25093 Chain Sprocket 3 OD = 49.78 mm
4 GX21569 Lock Nut 3
5 AUC12499 Electric Motor 1 45 inch, Short Harness, Center
6 19M9297 Cap Screw 12 M5 X 16
7 TCU36335 Screw 6
8 TCU36334 Flange 3
9 40M1823 Snap Ring 6
10 ........ Elec. Connector Accessory 3 Electric Motor Controller
11 F432009 Elec. Connector Housing 3

57M7832 Elec. Connector Terminal 9 Cavity A, B, C
12 57M9792 Elec. Connector Housing 3

57M9807 Elec. Connector Terminal 6 Cavity 1, 2, 3, 4, 7, 8
57M9814 Elec. Connector Cavity Plug 2 Cavity 5, 6

13 57M15921 Elec. Connector Accessory 3 SUB FOR 57M9842
14 T143169 O-Ring 3
15 TCU33535 Synchronous Belt 3 LGTH = 300 mm
16 26H67 Shaft Key 3 1/8" X 3/8"
17 TCU33536 Cover 3 Inner Motor
18 TCA18600 Synchronous Belt Pulley 3 OD = 44.45 mm
19 TCU33537 Cover 3 Outer Motor
20 14M7303 Flange Nut 9 M6
21 34M7094 Spring Pin 3 4 X 16 mm
22 TCU25528 Cap Screw 9
23 AUC12498 Electric Motor 2 80 inch, Long Harness, LH / RH
24 R44302 Tie Band 3
25 21M7268 Screw 9 M3 X 6
26 TCU18109 Spring Washer 3

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 119
ST978242(J.1)



40 Electrical
Starter Motor
Starter Motor
Starter Motor
Starter Motor
Starter Motor
Starter Motor
PU38483 A.1

120 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978581(E.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 MIU800612 Starter Motor Drive 1
2 M70153 Nut 2
3 M70145 Nut 1
4 M70304 Snap Ring 1
5 M800112 Bolt 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 121
ST978581(E.1)



40 Electrical
Alternators and Mounting Parts
Alternators and Mounting Parts
Alternators and Mounting Parts
Alternators and Mounting Parts
Alternators and Mounting Parts
Alternators and Mounting Parts
PU39431 A.1

122 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978588(N.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 19M7785 Screw 1 M10 X 25
2 UC22693 Pulley 1 OD = 107.000 mm, Crankshaft
3 UC22692 Pulley 1 OD = 107.000 mm, Water Pump
4 AH96317 Clip 1
5 03H1657 Bolt 1 1/2" X 3-1/2"
6 E62934 Flange Nut 1
7 TCU19682 Bushing 2
8 14M7396 Lock Nut 6 M8
9 TCU16306 Bolt 1
10 19M8446 Screw 3 M8 X 20
11 19M7805 Screw 1 M10 X 45
12 19M7407 Cap Screw 1 M8 X 25
13 TCU19528 Bracket 1 Idler
14 12H301 Lock Washer 3 1/2"
15 TCU16352 Compression Spring 1 Idler
16 TCU21177 Bracket 1 Alternator, Lower
17 19M7866 Screw 1 M8 X 20
18 14M7273 Nut 1 M8
19 TCA16455 Bracket 1 Engine Mount, LH
20 AM102062 Link End 1
21 JD7844 Lubrication Fitting 1
22 TCA13325 Idler 1 OD = 76.200 mm
23 JD9449 Ball Bearing 1
24 40M1860 Snap Ring 1
25 TCU15501 Guide 1 Belt
26 19H1777 Cap Screw 3 1/2" X 1-3/4"
27 TCU14287 Stud 1
28 TCU33342 Screw 5
29 TCU33288 Screw 1
30 TCA16456 Bracket 1 Bracket Idler Spring
31 M88102 Bushing 2
32 19M7865 Screw 1 M8 X 16
33 19M7862 Screw 4 M6 X 20
34 UC12164 Bracket 1 Alternator, Upper
35 19M8039 Screw 1 M8 X 80
36 AUC10807 Alternator 1 100 A, ORDER AUC17178

AUC17178 Alternator 1
37 AUC17177 Voltage Regulator 1 56 V, SUB FOR AUC10808
38 TCU24175 V-Belt 1 LGTH = 1310 mm, TK = 5.250 mm, WIDTH = 21.30 mm
39 UC12742 Heat Shield 1
40 AUC12725 Alternator 1 55 A
41 24H1849 Washer 2 17/32" X 1" X 0.036"
42 UC19179 Guard 1 V-Belt, Not for Canada and USA
43 A94703 U-Bolt 2 Not for Canada and USA
44 24M7024 Washer 2 9 X 28 X 3 mm, Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 123
ST978588(N.1)



40 Electrical
Alternator, 22.5 A
Alternator, 22.5 A
Alternator, 22.5 A
Alternator, 22.5 A
Alternator, 22.5 A
Alternator, 22.5 A
PU50328 A.1

124 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978583(H.1)



40 Electrical

Key Part No. Part Name Qty. Serial No. Remarks

1 AM879144 Alternator 1
2 AUC12632 Voltage Regulator 1
3 CH15996 Clamp 1
4 M800119 Screw 1
5 AM880340 Rotor 1
6 CH15987 Locking Collar 1
7 24H1682 Washer 1 13/32" X 7/8" X 0.120"
8 M800116 Nut 1
9 12M7066 Lock Washer 1 10 mm
10 M807310 Cap 1
11 M809987 Bolt 1 Flywheel
12 M811547 Spacer 1
13 MIU800002 Bolt 1 Adjuster
14 19M7866 Screw 1 M8 X 20
15 M811954 Adjuster 1
16 AM879145 Plate 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 125
ST978583(H.1)



40 Electrical

126 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978583(H.1)



50 Powertrain
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU47101 A.1

1- 128
2- 129
3- 130
4- 132
5- 134
6- 136
7- 138
8- 140
9- 142
10- 144
11- 146

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 127
()



50 Powertrain
Hydrostatic Traction Pump
Hydrostatic Traction Pump
Hydrostatic Traction Pump
Hydrostatic Traction Pump
Hydrostatic Traction Pump
Hydrostatic Traction Pump
PU38804 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC10819 Hydraulic Pump 1 MARKED 168PHB-40010; ORDER AUC17761
AUC19004 Hydraulic Pump 1 MARKED 68PHB-40031; SUB FOR AUC17761
AUC21127 Hydraulic Pump 1 MARKED 168PHB-40031; SUB FOR AUC19004

128 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979990(J.1)



50 Powertrain
Hydraulic Gear Pump
Hydraulic Gear Pump
Hydraulic Gear Pump
Hydraulic Gear Pump
Hydraulic Gear Pump
Hydraulic Gear Pump
PU38807 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC10533 Pump 1
2 UC23628 Splined Coupling 1
3 UC23568 O-Ring 1
4 CH13992 Snap Ring 1
5 19M7786 Screw 2 M10 X 30

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 129
ST979991(H.1)



50 Powertrain
Hydrostatic Pump Housing
Hydrostatic Pump Housing
Hydrostatic Pump Housing
Hydrostatic Pump Housing
Hydrostatic Pump Housing
Hydrostatic Pump Housing
PU38727 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 UC23387 Gasket 1
2 MIU804949 Housing 1

130 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979996(F.1)



50 Powertrain

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 131
ST979996(F.1)



50 Powertrain
Reservoir Kit, Hydrostatic Pump
Reservoir Kit, Hydrostatic Pump
Reservoir Kit, Hydrostatic Pump
Reservoir Kit, Hydrostatic Pump
Reservoir Kit, Hydrostatic Pump
Reservoir Kit, Hydrostatic Pump
PU47079 A.1

132 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980012(O.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA885589 Hydraulic Pump 1 ORDER MIA885850
MIA885850 Hydraulic Pump 1

2 MIA885191 Cover 1 Servo Controller
3 MIA885192 Case Kit 1 USE WITH AUC10819, Servo Controller

MIA885590 Case Kit 1 USE WITH AUC17761 OR AUC19004, Servo Controller
4 UC23381 Nut 1
5 CH19111 O-Ring 3
6 MIA885193 Piston Kit 1 Servo Controller
7 UC23380 Clip 1
8 AUC13324 Solenoid Valve 2 ORDER MIU805584, Proportional Control

MIU805584 Solenoid Valve 2
9 HXE66155 Orifice 1
10 UC23280 Fitting 1
11 UC23278 Fitting Plug 3
12 UC23558 Bolt 4
13 UC23393 Seal 2 Servo Piston
14 40M7136 Snap Ring 1
15 LVU801572 O-Ring 1
16 CH12404 Nut 2
17 UC23281 Bolt 4
18 UC23378 Gasket 1 USE WITH MIA885589, Servo Piston

MIU805534 Gasket 1 USE WITH MIA885850

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 133
ST980012(O.1)



50 Powertrain
Oil Filter
Oil Filter
Oil Filter
Oil Filter
Oil Filter
Oil Filter
PU49352 A.1

134 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980037(I.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 MIU804953 Universal Joint 1
2 UC23559 Socket Head Screw 3
3 UC31305 Oil Filter 1 SUB FOR LVU14258
4 57M7985 Elec. Connector Housing 1

R104919 Elec. Connector Terminal 2
57M7258 Elec. Connector Seal 2
57M7289 Elec.Connect Locking Device 1

5 AUC11131 Filter Head 1
6 TCA26026 Pressure Switch 1 ORDER UC28446, Hydrostatic Traction Filter

UC28446 Pressure Switch 1 Hydrostatic Traction Filter

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 135
ST980037(I.1)



50 Powertrain
Center Case Kit, Hydrostatic Pump
Center Case Kit, Hydrostatic Pump
Center Case Kit, Hydrostatic Pump
Center Case Kit, Hydrostatic Pump
Center Case Kit, Hydrostatic Pump
Center Case Kit, Hydrostatic Pump
PU38730 A.1

136 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980053(I.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 MIU804954 Valve Lifter 1 CR F, SUB FOR AUC15977
2 MIU804955 Valve Lifter 1 CR R0.8, SUB FOR AUC15976
3 M119816 Dowel Pin 2
4 M96854 Dowel Pin 1
5 UC23278 Fitting Plug 2
6 MIA885209 Case Kit 1
7 CH12405 Nut 1
8 LVU800940 Bolt 2
9 MIU804948 Bolt 4
10 UC23567 Oil Tube 1
11 UC23391 Spacer 2
12 UC23388 Check Valve 1 Charge Relief
13 UC23390 Strap 1 Charge Relief
14 UC23389 Spring 1 Charge Relief
15 UC23569 Hydraulic Cylinder Rod 1 Bypass Pin
16 CH18306 Dowel Pin 2
17 CH16901 O-Ring 4
18 CH16903 Bolt 2
19 CH19111 O-Ring 2
20 CH11560 O-Ring 1
21 CH11563 O-Ring 1
22 UC23573 Back-Up Ring 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 137
ST980053(I.1)



50 Powertrain
Cylinder Block Kit, Hydrostatic Pump
Cylinder Block Kit, Hydrostatic Pump
Cylinder Block Kit, Hydrostatic Pump
Cylinder Block Kit, Hydrostatic Pump
Cylinder Block Kit, Hydrostatic Pump
Cylinder Block Kit, Hydrostatic Pump
PU38731 A.1

138 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980054(H.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 UC23385 Plate 1
2 UC23382 Seal 1
3 LVA802622 Kit 1 Cylinder Block
4 LVA802623 Cylinder 1
5 CH11550 Ball Bearing 1
6 CH11487 Snap Ring 2
7 MIU804972 Shaft 1
8 MIU804952 Ring 1 Ball Bearing
9 CH17861 Ring 1
10 LVA802630 Pin 6

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 139
ST980054(H.1)



50 Powertrain
Swash Plate Kit, Hydrostatic Pump
Swash Plate Kit, Hydrostatic Pump
Swash Plate Kit, Hydrostatic Pump
Swash Plate Kit, Hydrostatic Pump
Swash Plate Kit, Hydrostatic Pump
Swash Plate Kit, Hydrostatic Pump
PU38725 A.1

140 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980056(L.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC15978 Control Lever 1
2 AUC15991 Plate 1 Thrust
3 MIU805395 Block Clamp 1 SUB FOR MIU803536
4 MIU804951 Set Screw 1
5 MIU805174 Bolt 2 USE WITH AUC10819; SUB FOR MIU804966
6 LVU800940 Bolt 8
7 UC23560 Socket Head Screw 2
8 UC23561 Socket Head Screw 4
9 MIA885200 Plate Kit 1 USE WITH AUC10819; SUB FOR UC23377, Swash
10 MIA885198 Shim Kit 1
11 CH12404 Nut 1
12 M800658 Bolt 2
13 M803523 Washer 2
14 M87851 Washer 4
15 CH17154 Seal 2
16 ET14356 Pin 2
17 UC23379 Gasket 1 Servo housing
18 M804151 Bearing 2
19 MIU804963 Cover 1 Side A
20 UC23386 Seal 1 USE WITH AUC10819
21 MIU804964 Cover 1 USE WITH AUC10819
22 MIU804965 Spacer 1 USE WITH AUC10819
23 MIU804983 Cover 1 USE WITH AUC10819, Side B

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 141
ST980056(L.1)



50 Powertrain
Control Kit, Hydrostatic Pump
Control Kit, Hydrostatic Pump
Control Kit, Hydrostatic Pump
Control Kit, Hydrostatic Pump
Control Kit, Hydrostatic Pump
Control Kit, Hydrostatic Pump
PU49365 A.1

142 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1022698(G.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 MIA885591 Kit 1
2 AUC15991 Plate 1 Thrust
3 MIU805395 Block Clamp 1
4 MIU804951 Set Screw 1
5 AUC15978 Control Lever 1
6 LVU800940 Bolt 4
7 UC23560 Socket Head Screw 2
8 UC23561 Socket Head Screw 4
9 MIA885592 Plate Kit 1 Swash
10 MIA885198 Shim Kit 1
11 CH12404 Nut 1
12 M800658 Bolt 2
13 M803523 Washer 2
14 M87851 Washer 4
15 CH17154 Seal 2
16 ET14356 Pin 2
17 UC23379 Gasket 1 Servo housing
18 M804151 Bearing 2
19 MIU804963 Cover 1 Side A
20 MIA885593 Cover Kit 1
21 LVU804152 Bolt 4
22 MIU805373 Spacer 1
23 MIU805372 Cover 1 Side B

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 143
ST1022698(G.1)



50 Powertrain
Hydrostatic Pump Hoses and Fittings
Hydrostatic Pump Hoses and Fittings
Hydrostatic Pump Hoses and Fittings
Hydrostatic Pump Hoses and Fittings
Hydrostatic Pump Hoses and Fittings
Hydrostatic Pump Hoses and Fittings
PU38828 A.1

144 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980084(G.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 61H3545 Elbow Fitting 1
2 T77814 O-Ring 2
3 R26448 O-Ring 2
4 T77857 O-Ring 4
5 T77613 O-Ring 1
6 38H3004 Adapter Fitting 1
7 R26906 O-Ring 4
8 38H3585 Elbow Fitting 1
9 T77932 O-Ring 2
10 AUC20084 Hydraulic Hose 1 SUB FOR AUC10925, Hydrostatic Pump to Hydraulic

Reservoir
11 UC11752 Suction Hose 1 Strainer to Traction Pump
12 AUC20085 Hydraulic Hose 1 SUB FOR AUC10920, Solenoid Hydraulic Valve to Traction

Pump
13 AUC20083 Hydraulic Hose 1 SUB FOR AUC14818, Solenoid Hydraulic Valve to Hydraulic

Reservoir
14 AH89557 Clip 1
15 38H1047 Elbow Fitting 1
16 AUC12295 Strainer 1
17 AR21839 Clamp 4
18 UC12059 Suction Hose 1 Hydraulic Reservoir to Strainer
19 AT121321 Hose Clamp 2
20 U12547 O-Ring 1
21 UC32843 Fitting 1
22 19M8092 Screw 2 M6 X 50
23 M84972 Nut 2
24 R28782 O-Ring 1
25 38H3046 Elbow Fitting 1
26 38H3159 Adapter Fitting 1
27 R26375 O-Ring 2
28 38H3631 Adapter Fitting 1
29 38H3005 Adapter Fitting 1
30 CH10568 Packing 2 Not Illustrated
31 MIU804947 Packing 1 Not Illustrated
32 MIU804787 O-Ring 2 Not Illustrated
33 MIA885689 Filter Kit 2 Not Illustrated
34 MIU805535 Gasket 2 Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 145
ST980084(G.1)



50 Powertrain
Hydraulic Motor
Hydraulic Motor
Hydraulic Motor
Hydraulic Motor
Hydraulic Motor
Hydraulic Motor
PU46610 A.1

146 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979710(K.1)



50 Powertrain

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC16148 Hydraulic Motor 1 RH
2 AUC16149 Hydraulic Motor 1 LH
3 T77932 O-Ring 4
4 26H23 Shaft Key 2 5/16" X 1"
5 MT2119 Nut 2
6 R26448 O-Ring 2
7 AUC12469 Wheel Speed Sensor 2 Hall Effect
8 38H1047 Elbow Fitting 4
9 R26906 O-Ring 4
10 AUC15785 Seal Kit 2 Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 147
ST979710(K.1)



50 Powertrain

148 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979710(K.1)



60 Steering and Brakes
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38999 A.1

1- 150
2- 152
3- 154

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 149
()



60 Steering and Brakes
Steering Wheel and Column
Steering Wheel and Column
Steering Wheel and Column
Steering Wheel and Column
Steering Wheel and Column
Steering Wheel and Column
TC410558 A.1

150 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980156(N.1)



60 Steering and Brakes

Key Part No. Part Name Qty. Serial No. Remarks

1 M142218 Steering Wheel 1
2 M142219 Cover 1
3 14H866 Nut 1 5/8"
4 AUC16705 Steering Column 1
5 M144350 Bolt 1
6 MT6519 Nut 1
7 UC14268 Adjuster 1 Steering Wheel Angle
8 UC23091 Bushing 2
9 AUC17668 Shock Absorber 1 SUB FOR AUC11173
10 UC23092 Bushing 2
11 19M7785 Screw 2 M10 X 25
12 UC25463 Support 1 Valve Mount
13 UC16093 Cover 1
14 19M8851 Screw 4 M6 X 12
15 JD5720 Label 1
16 KV14594 Ball Stud 1
17 W30317 Spring Pin 1
18 24H1849 Washer 1 17/32" X 1" X 0.036"
19 UC26086 Spacer 2 010001-010014

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 151
ST980156(N.1)



60 Steering and Brakes
Hand Brake and Cables
Hand Brake and Cables
Hand Brake and Cables
Hand Brake and Cables
Hand Brake and Cables
Hand Brake and Cables
PU40727 A.1

152 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978910(J.1)



60 Steering and Brakes

Key Part No. Part Name Qty. Serial No. Remarks

1 45M7044 Pin Fastener 5 8 X 16 mm
2 UC14506 Pin 1
3 UC13916 Rod 1
4 L203088 Grip 1
5 AUC17396 Handbrake Lever 1 SUB FOR AUC12369
6 TCU33333 Pin 5
7 AUC20405 Cable Kit 1 SUB FOR AUC12371, Push Pull, RH
8 24M7139 Washer 2 6.400 X 18 X 1.600 mm
9 14H611 Nut 2 5/16"
10 M176636 Lock Nut 2
11 24M7036 Washer 2 9 X 16 X 1.600 mm
12 14M7396 Lock Nut 1 M8
13 AUC13021 Cable Kit 1 ORDER AUC20406, Push Pull, LH

AUC20406 Push Pull Cable 1
14 TCU29933 Clip 1
15 TCU28671 Balancer 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 153
ST978910(J.1)



60 Steering and Brakes
Brake Calipers and Hub
Brake Calipers and Hub
Brake Calipers and Hub
Brake Calipers and Hub
Brake Calipers and Hub
Brake Calipers and Hub
PU39107 A.1

154 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978906(L.1)



60 Steering and Brakes

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC19273 Disk Brake Caliper Assy 2 INCLUDES AUC10534; SUB FOR TCA19188
2 MIU13472 Spring 4
3 JD22 Wheel Bolt 8
4 T10581 Lock Nut 4
5 UC13514 Sleeve 4
6 TCU26302 Hub 2 Disk
7 19H3778 Screw 8 1/2" X 2-1/2"
8 M96706 Cap 2
9 AUC10534 Repair Kit 2 Not Illustrated, Brake

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 155
ST978906(L.1)



60 Steering and Brakes

156 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978906(L.1)



70 Hydraulics
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38812 A.1

1- 160
2- 162
3- 164
4- 166
5- 168

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 157
()



70 Hydraulics
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38813 A.1

6- 170

158 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



70 Hydraulics

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 159
()



70 Hydraulics
Hydraulic Oil Lines and Hoses, Brakes
Hydraulic Oil Lines and Hoses, Brakes
Hydraulic Oil Lines and Hoses, Brakes
Hydraulic Oil Lines and Hoses, Brakes
Hydraulic Oil Lines and Hoses, Brakes
Hydraulic Oil Lines and Hoses, Brakes
PU46722 A.1

160 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978166(S.1)



70 Hydraulics

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC20072 Hydraulic Hose 1 Traction Supply Forward, SUB FOR AUC10914
2 AUC18578 Oil Line 1 SUB FOR AUC10955, Traction Supply Reverse
3 19M8321 Screw 1 M6 X 45
4 R184062 Clamp 2
5 R184067 Clamp 2
6 TCU34008 Bushing 3
7 R309931 Block Clamp 1
8 R305041 Clamp 1
9 19M7797 Screw 2 M6 X 40
10 14M7397 Lock Nut 1 M6
11 H112162 Clamp 1
12 R28782 O-Ring 2
13A AUC10927 Oil Line 1 -020000 ORDER AUC17954; ALSO ORDER AUC17952, Traction

Supply Reverse
13B AUC20070 Oil Line 1 020001- Traction Supply Reverse, SUB FOR AUC17954
14 T77932 O-Ring 2
15 64H1002 Drain Plug 2 -020000

64H1002 Drain Plug 1 020001-
16A AUC10926 Oil Line 1 -020000 ORDER AUC17952; ALSO ORDER AUC17954, Traction

Supply Forward
16B AUC20071 Oil Line 1 020001- Traction Supply Forward, SUB FOR AUC17952
17 19M7833 Screw 1 M6 X 35
18 M84972 Nut 1
19 AUC18103 Fitting 1 020001- Instrumentation
20 XPD341 Diagnostic Coupling 1 020001-
21 R77175 Cover 1 020001- Dust

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 161
ST978166(S.1)



70 Hydraulics
Hydraulic Hoses, Lift System
Hydraulic Hoses, Lift System
Hydraulic Hoses, Lift System
Hydraulic Hoses, Lift System
Hydraulic Hoses, Lift System
Hydraulic Hoses, Lift System
TC563544 A.1

162 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979577(I.2)



70 Hydraulics

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC19835 Hydraulic Hose 3 SUB FOR AUC10921, Lift Valve to Front Cylinder
2 AUC19836 Hydraulic Hose 2 SUB FOR AUC10923, Rear Cylinder to Lift Valve
3 AUC19834 Hydraulic Hose 1 ORDER AUC22525; SUB FOR AUC10973, Front Cylinder

Rod to Lift Valve
AUC22525 Hydraulic Hose 1 9/16" X 1087 mm (42-3/4") X 9/16"

4 R49921 Clamp 1
5 19M7862 Screw 5 M6 X 20
6 19M7866 Screw 2 M8 X 20
7 M84972 Nut 1
8 24M7028 Washer 2 10.500 X 20 X 2 mm
9 F122159 Clamp 4

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 163
ST979577(I.2)



70 Hydraulics
Hydraulic Lift Cylinders
Hydraulic Lift Cylinders
Hydraulic Lift Cylinders
Hydraulic Lift Cylinders
Hydraulic Lift Cylinders
Hydraulic Lift Cylinders
PU43464 A.1

164 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979664(G.3)



70 Hydraulics

Key Part No. Part Name Qty. Serial No. Remarks

1 R28782 O-Ring 6
2 T77814 O-Ring 6
3 38H3159 Adapter Fitting 5 SUB FOR APPL 38H1159
4 AUC15308 Hydraulic Cylinder 1 Lift Cylinder, Rear
5 AUC15309 Link End 3
6 14M7537 Nut 3 M12
7 38H3044 Elbow Fitting 1 SUB FOR APPL 38H1044
8 AUC15307 Hydraulic Cylinder 2 Lift Cylinder, Front
9 19M7867 Screw 1 M8 X 25
10 14M7396 Lock Nut 1 M8
11 FH330270 Pin 1 SUB FOR AUC14194

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 165
ST979664(G.3)



70 Hydraulics
Hydraulic Reservoir
Hydraulic Reservoir
Hydraulic Reservoir
Hydraulic Reservoir
Hydraulic Reservoir
Hydraulic Reservoir
PU38633 A.1

166 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979640(C.1)



70 Hydraulics

Key Part No. Part Name Qty. Serial No. Remarks

1 RE151433 Temperature Sensor 1
2 UC12163 Hydraulic Reservoir 1
3 R26286 O-Ring 1
4 UC14984 Hydraulic Hose 1 Main Tank to Auxiliary Tank
5 UC12269 Screen 1 Engine Screen Oil Cooler
6 AT409249 Drain Plug 1
7 UC15313 Tank 1 Auxiliary Hydraulic
8 AUC11396 Filler Cap 1
9 TCA14164 Elbow Fitting 1
10 UC14983 Hydraulic Hose 1 Main Tank to Breather
11 UC12268 Cover 1 Engine Screen Oil Cooler
12 UC16565 Bracket 2 Cover Mount
13 14M7303 Flange Nut 8 M6
14 19M8851 Screw 12 M6 X 12
15 19M7787 Screw 2 M12 X 20
16 14M7298 Flange Nut 1 M8
17 19M7800 Screw 1 M8 X 50
18 UC18748 Latch 2
19 TY22466 Hose Clamp 2
20 AR21839 Hose Clamp 2
21 L219002 Screw 2
22 24M7024 Washer 2 9 X 28 X 3 mm

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 167
ST979640(C.1)



70 Hydraulics
Solenoid Hydraulic Valve, Lift System
Solenoid Hydraulic Valve, Lift System
Solenoid Hydraulic Valve, Lift System
Solenoid Hydraulic Valve, Lift System
Solenoid Hydraulic Valve, Lift System
Solenoid Hydraulic Valve, Lift System
PU40678 A.1

168 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979613(J.2)



70 Hydraulics

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC19833 Kit 1 SUB FOR AUC10120, Lift Valve
2 R28782 O-Ring 4
3 T77814 O-Ring 6
4 38H3003 Adapter Fitting 1 USE WITH AUC19833

38H1003 Elbow Fitting 1 USE WITH AUC10120
5 38H3015 Tee Fitting 2 USE WITH AUC19833

38H1015 Tee Fitting 2 USE WITH AUC10120
6 38H3159 Adapter Fitting 1 USE WITH AUC19833

38H1159 Adapter Fitting 1 USE WITH AUC10120
7 M132021 Cap 1 Yellow
8 M132022 Cap 1 Silver
9 AM102420 Hydr. Quick Coupler Plug 2
10 DC201209 Elbow Fitting 1
11 R26448 O-Ring 4
12 T77613 O-Ring 2
13 38H3023 Tee Fitting 1 USE WITH AUC19833

38H1023 Tee Fitting 1 USE WITH AUC10120
14 38H3548 Elbow Fitting 1
15 AUC15677 Pressure Relief Valve 1 RV1, INCLUDES AT224862
16 AUC15678 Solenoid Hydraulic Valve 1 SP1, INCLUDES AH228044 AND AT224862, Blue Mark
17 AH211224 Valve 1 SV2, INCLUDES AT333812 AND AH209116, Catridge,

Yellow Mark
18 AT381999 Solenoid Valve 1 SV1, INCLUDES AT333812 ANDAT224862, Green Mark
19 DE19757 Valve 1 CV1, INCLUDES AT224862
20 AT224862 Seal Kit 4 Not Illustrated
21 AH228044 Solenoid Valve Coil 1 Not Illustrated
22 AT333812 Solenoid Valve Coil 2 Not Illustrated
23 AH209116 Seal Kit 1 Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 169
ST979613(J.2)



70 Hydraulics
Hydraulic Oil Lines and Hoses, Steering
Hydraulic Oil Lines and Hoses, Steering
Hydraulic Oil Lines and Hoses, Steering
Hydraulic Oil Lines and Hoses, Steering
Hydraulic Oil Lines and Hoses, Steering
Hydraulic Oil Lines and Hoses, Steering
PU39109 A.1

170 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978142(I.1)



70 Hydraulics

Key Part No. Part Name Qty. Serial No. Remarks

1 19M7867 Screw 1 M8 X 25
2 AH227761 Self-Aligning Bushing 1
3 40M7199 Snap Ring 2
4 24H1657 Washer 1 21/64" X 1-1/4" X 7/64"
5 E4245E Bushing 1
6 AH98118 Seal 1
7 JD8187 Bearing Cone 1
8 AUC10961 Rear Axle Support 1
9 AUC13769 Cylinder 1 ORDER AUC15306

AUC15306 Hydraulic Cylinder 1 INCLUDES AUC15305
10 38H1003 Elbow Fitting 1 -040000

38H3003 Adapter Fitting 1 040001-
11 R28782 O-Ring 2
12 R313872 Hose Guard 1 Heater
13 24H1297 Washer 1 11/32" X 2" X 0.065"
14 19M7761 Screw 1 M8 X 16
15 24H1236 Washer 1 13/16" X 2" X 0.149"
16 14H650 Nut 1 5/16"
17 A22836 Cap 1
18 22H1015 Set Screw 1 5/16" X 7/8"
19 R26448 O-Ring 4
20 T77613 O-Ring 1
21 38H1160 Adapter Fitting 1 -040000

38H3160 Adapter Fitting 1 040001-
22 AUC10913 Valve 1 INCLUDES AUC15758
23 AUC19862 Hydraulic Hose 1 SUB FOR AUC10642, Steering Valve to Filter
24 14H866 Nut 1 5/8"
25 M45242 Clamp 2
26 19M7862 Screw 2 M6 X 20
27 AUC19861 Hydraulic Hose 1 SUB FOR AUC12824, Steering Valve to Hydraulic Cylinder
28 AUC19864 Hydraulic Hose 1 SUB FOR AUC10641, Steering to Hydraulic Cylinder
29 M84972 Nut 1
30 T77814 O-Ring 4
31 38H1168 Adapter Fitting 2 -040000

38H3168 Adapter Fitting 2 040001-
32 AUC19863 Hydraulic Hose 1 SUB FOR AUC10643, Steering to Hydraulic Pump
33 L151020 Screw 4 M6 X 16
34 38H1173 Adapter Fitting 1 -040000

38H3173 Adapter Fitting 1 040001-
35 T77857 O-Ring 1
36 E73003 Tie Band 3
37 38H1159 Adapter Fitting 1 -040000

38H3159 Adapter Fitting 1 040001-
38 AUC15305 Seal Kit 1 USE WITH AUC15305, For Cylinder, Not Illustrated
39 AUC15758 Seal Kit 1 USE WITH AUC10913, For Valve, Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 171
ST978142(I.1)



70 Hydraulics

172 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978142(I.1)



80 Frame, Wheels and Operators Station
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU40931 A.1

1- 176
2- 178
3- 180
4- 182

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 173
()



80 Frame, Wheels and Operators Station
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU39387 A.1

5- 184
6- 193
7- 187
8- 188
9- 190
10- 192
11- 186

174 2750 E-Cut™ Triplex Mower PC13606 (L.1)
()



80 Frame, Wheels and Operators Station

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 175
()



80 Frame, Wheels and Operators Station
Frame and Rollover Protective Structure
Frame and Rollover Protective Structure
Frame and Rollover Protective Structure
Frame and Rollover Protective Structure
Frame and Rollover Protective Structure
Frame and Rollover Protective Structure
PU51197 A.1

176 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1014320(G.1)



80 Frame, Wheels and Operators Station

Key Part No. Part Name Qty. Serial No. Remarks

1 AUC20563 Main Frame 1 SUB FOR AUC10553
2 JD8225 Bearing Cup 1
3 AUC11047 Bracket 1 Radiator Support
4 14M7465 Lock Nut 2 M10
5 H143834 Nut 1
6 JD7844 Lubrication Fitting 1
7 03M7238 Bolt 2 M10 X 35
8 AUC17235 ROPS 1
9 19M7815 Screw 4 M12 X 60
10 14M7401 Lock Nut 4 M12
11 UC20646 Label 1 Rollover Protective Structure
12 UC15821 Label 1 Warning, Seat Belt, English / Spanish
13 UC20647 Label 1 Rollover Protective Structure, Spanish
14 03M7189 Bolt 2 020001- M8 X 45
15 MT1479 Guide 1 020001- Yoke Stop
16 UC28299 Bracket 1 020001- Up-Stop
17 19M7866 Screw 2 020001- M8 X 20
18 14M7396 Lock Nut 4 020001- M8
19 19M7867 Screw 4 M8 X 25

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 177
ST1014320(G.1)



80 Frame, Wheels and Operators Station
Operator Console
Operator Console
Operator Console
Operator Console
Operator Console
Operator Console
PU51196 A.1

178 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978732(N.1)



80 Frame, Wheels and Operators Station

Key Part No. Part Name Qty. Serial No. Remarks

1 14M7397 Lock Nut 4 M6
2 TCA21401 Toggle/Rocker Switch 1 PTO
3 TCA18525 Armrest 1
4 19M8851 Screw 5 M6 X 12
5 24M7139 Washer 4 6.400 X 18 X 1.600 mm
6 M72685 Spacer 1
7 24M7260 Washer 2 8.400 X 24 X 2 mm
8 TCA25980 Switch 1 Raise / Lower
9 21M7309 Screw 2 M5 X 16
10 TCU23928 Knob 1 Raise / Lower
11 14M7396 Lock Nut 5 M8
12 19M7774 Screw 2 M6 X 12
13 AM117324 Switch 1 High Beam Lights
14 M110159 Nut 1
15 AUC10968 Console 1 ORDER AUC17237
16 AUC17237 Console 1
17 UC27397 Label 1 SUB FOR APPL UC16777, Command Arm
18 03M7184 Bolt 2 M8 X 20
19 AUC18708 Rotary Switch 1 SUB FOR AUC15805, Ignition
20 UC22494 Cover 1 Command Arm
21 AUC12681 Key 2
22 AUC20270 Digital Display 1 SUB FOR TCA21908
23 UC15819 Label 1 Caution, English / Spanish
24 19M7897 Screw 4 M8 X 35
25 14M7255 Nut 2 M6

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 179
ST978732(N.1)



80 Frame, Wheels and Operators Station
Operator Station Seat Base, Pedals
Operator Station Seat Base, Pedals
Operator Station Seat Base, Pedals
Operator Station Seat Base, Pedals
Operator Station Seat Base, Pedals
Operator Station Seat Base, Pedals
TC563618 A.1

180 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978382(O.1)



80 Frame, Wheels and Operators Station

Key Part No. Part Name Qty. Serial No. Remarks

1A AM103001 Adjuster 1 -040000 LH
1B AM137075 Adjuster 1 040001- LH
2 AUC10958 Support 1
3 14M7273 Nut 2 M8
4 TCU21447 Bumper 2
5 AUC17756 Support 1 SUB FOR AUC10960, Seat Base
6 19M7573 Screw 2 M8 X 20
7 19M9872 Socket Head Screw 3 M8 X 30
8 LVU15947 Screw 1
9 H110730 Flange Nut 10 -040000

TCU14151 Nut 4 040001-
10 14M7396 Lock Nut 10 M8
11 LVU25016 Cover 1 Pedal
12 LVA18343 Housing 1 INCLUDES 37M7481
13 37M7481 Screw 2 M6 X 20
14 LVU25401 Bushing 4
15 LVU24890 Lever 1 Forward
16 LVU24891 Lever 1 Reverse
17 LVU24889 Axle 2
18 P48347 O-Ring 2
19 LVA23231 Sensor 2 Rotary Position
20 LVU25407 Spring 2 Compression
21 34M7214 Spring Pin 2 5 X 35 mm
22 LVU24911 O-Ring 2
23 M136173 Lock Nut 4
24 LVU25738 Bushing 4
25 LVU25021 Bumper 2
26 LVU24918 Plate 1
27 19M7866 Screw 2 M8 X 20
28 LVU25399 Washer 4
29 14M7327 Lock Nut 2 M8
30 UC13617 Pedal 1 Forward
31 UC13618 Pedal 1 Reverse
32 UC14127 Support 1 Foot Platform, RH
33 UC14126 Support 1 Foot Platform, LH
34 UC12314 Platform 1 Step
35 AUC12955 Latch 1 Seat Pan
36A TCA18757 Adjuster 1 -040000 W/ Latch, RH
36B AM137076 Adjuster 1 040001- W/ Latch, RH
37 KV14594 Ball Stud 2
38 14M7298 Flange Nut 4 M8
39 UC11845 Plate 1 ORDER AUC17236
40 M79150 Washer 2
41 19M7867 Screw 4 M8 X 25
42 24M7260 Washer 6 8.400 X 24 X 2 mm
43 19M7801 Screw 2 M8 X 60
44 14M7303 Flange Nut 2 M6
45 19M7811 Screw 1 M10 X 90
46 03M7221 Bolt 2 M6 X 16
47 TCU38353 Bushing 1
48 TCU16197 Bracket 1 Seat Latch
49 14M7465 Lock Nut 1 M10
50 UC18852 Bracket 1 Pin Retainer
51 L213934 Screw 4
52 19M7865 Screw 2 M8 X 16
53 24M7096 Washer 2 10.500 X 18 X 1.600 mm
54 M151706 Compression Spring 1
55 11M7059 Cotter Pin 1 3.200 X 20 mm
56 L218822 Screw 2
57 UC19825 Spring Locking Pin 1
58 UC19826 Bracket 1 Foot Platform
59 M127370 Extension Spring 1
60 AUC15753 Gas Operated Cylinder 1
61 19M10375 Cap Screw 4 M4 X 35
62 UC15294 Label 1 Cleanout, English / Spanish
63 TCU32529 Label 1 Spark Arrestor
64 12M7032 Lock Washer 2 8.400 mm
65 14H785 Nut 2 5/16"
66 14M7360 Lock Nut 2 040001- M5
67 19M7372 Cap Screw 2 040001- M5 X 16
68 UC11225 Bolt 4 040001-
69 AUC17236 Support 1 INCLUDES UC15294, TCU32529 AND UC11845, Not

Illustrated
70 R280791 Push Nut 4
71 UC36361 Handle 1 SUB FOR UC33021, Seat Slide

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 181
ST978382(O.1)



80 Frame, Wheels and Operators Station
Hood and Fender
Hood and Fender
Hood and Fender
Hood and Fender
Hood and Fender
Hood and Fender
TC406739 A.1

182 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978927(I.1)



80 Frame, Wheels and Operators Station

Key Part No. Part Name Qty. Serial No. Remarks

1 UC15177 Cover 1 Operator Station, Center
2 UC12318 Hood 1
3 UC12320 Cover 1 Operator Station, RH
4 UC12267 Cover 1 Fuel Tank
5 AUC17239 Air Plenum 1 SUB FOR AUC14676
6 28H3390 Spacer 2 0.364" X 0.540" X 1"
7 UC12319 Cover 1 Operator Station, LH
8 UC12056 Screen 1 Radiator
9 45M7118 Pin Fastener 2 10 X 35 mm
10 TCU33336 Pin 2
11 14M7396 Lock Nut 5 M8
12 M162957 Screw 3
13 TCA18031 Latch 1 Hood
14 14M7152 Nut 2 M10
15 TCU25276 Pawl 1 Hood Latch
16 UC20770 Label 2
17 AUC14295 Hinge 1 Hood
18 M147475 Bushing 2
19 19M7868 Screw 2 M8 X 30
20 M131476 Cable 2 Tail Gate Support
21 TCU14137 Bolt 2
22 M84971 Nut 7
23 L213934 Screw 9
24 37M7508 Screw 6
25 TCU14511 Washer 2
26 T372848 Screw 8
27 19M8851 Screw 2 M6 X 12

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 183
ST978927(I.1)



80 Frame, Wheels and Operators Station
Standard Seat Kit
Standard Seat Kit
Standard Seat Kit
Standard Seat Kit
Standard Seat Kit
Standard Seat Kit
PU38363 A.1

184 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979849(E.1)



80 Frame, Wheels and Operators Station

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10757 Seat Kit 1
2 AL202151 Seat Belt 1
3 19H2247 Cap Screw 2 7/16" X 1", SUB FOR 19H3547
4 24H1326 Washer 2 15/32" X 1-1/8" X 1/16"
5 AET10449 Switch 1 Operator Presence
6 37M7458 Screw 2 M6 X 12
7 TCA13830 Seat 1
8 19H1813 Cap Screw 4 5/16" X 5/8"

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 185
ST979849(E.1)



80 Frame, Wheels and Operators Station
Deluxe Seat Kit
Deluxe Seat Kit
Deluxe Seat Kit
Deluxe Seat Kit
Deluxe Seat Kit
Deluxe Seat Kit
PU38365 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10219 Seat Kit 1 INCLUDES AUC11774, AUC11776, AUC11777, AUC11778,
AUC11779, AUC11780, AUC11781, TCA19823,
AXE42040, AT365410, AT365411, TCA19824, AT365415,
TCA19827, AT365412, AT365421 AND AUC15583

AUC11774 Seat Assembly 1 Seat Frame, Not Illustrated
AUC11776 Seat Knob Kit 1 Backrest Adjustable Lever, Not Illustrated
AUC11777 Seat Knob Kit 1 Weight Adjustable Lever, Not Illustrated
AUC11778 Seat Knob Kit 1 Weight Adjustable Lever, Not Illustrated
AUC11779 Seat Suspension Boot Kit 1 Not Illustrated
AUC11780 Seat Suspension Boot Kit 1 Seat Belt, Not Illustrated
AUC11781 Seat Knob Kit 1 Lumbar Support, Not Illustrated
TCA19823 Cushion Kit 1 Backrest, Not Illustrated
AXE42040 Seat Suspension 1 Not Illustrated
AT365410 Kit 1 Lumbar Handle, Not Illustrated
AT365411 Kit 1 Backrest, Not Illustrated
TCA19824 Cushion Kit 1 Not Illustrated
AT365415 Seat Shock Absorber Kit 1 Not Illustrated
TCA19827 Armrest Kit 1 Not Illustrated
AT365412 Switch Kit 1 Operator Presence, Not Illustrated
AT365421 Seat Kit 1 Document Net, Not Illustrated
AUC15583 Seat Belt 1 Not Illustrated

186 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST981536(D.1)



80 Frame, Wheels and Operators Station
Smooth Tire Kit
Smooth Tire Kit
Smooth Tire Kit
Smooth Tire Kit
Smooth Tire Kit
Smooth Tire Kit
PU38646 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM19748 Tire Kit 1
2 AM30795 Tire Valve Stem 3
3 AUC13999 Rim 3 10 x 7, SUB FOR MT6269
4 TCU35285 Tire 3 20 x 10 - 10

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 187
ST979735(D.1)



80 Frame, Wheels and Operators Station
Multi - Trac All-Surface Tire Kit
Multi - Trac All-Surface Tire Kit
Multi - Trac All-Surface Tire Kit
Multi - Trac All-Surface Tire Kit
Multi - Trac All-Surface Tire Kit
Multi - Trac All-Surface Tire Kit
PU38647 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM19749 Tire Kit 1
2 AM30795 Tire Valve Stem 3
3 AUC13999 Rim 3 10 x 7, SUB FOR MT6269
4 MT1966 Tire 3 20 x 10 - 10

188 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979756(F.1)



80 Frame, Wheels and Operators Station

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 189
ST979756(F.1)



80 Frame, Wheels and Operators Station
Flotation Tire Kit
Flotation Tire Kit
Flotation Tire Kit
Flotation Tire Kit
Flotation Tire Kit
Flotation Tire Kit
PU38649 A.1

190 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979765(B.1)



80 Frame, Wheels and Operators Station

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10621 Tire Kit 1
2 AUC13999 Rim 3 10 X 7
3 AM30795 Tire Valve Stem 3
4 TCU38657 Tire 3 20 X 10 – 10

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 191
ST979765(B.1)



80 Frame, Wheels and Operators Station
Arm Rest Kit
Arm Rest Kit
Arm Rest Kit
Arm Rest Kit
Arm Rest Kit
Arm Rest Kit
PU38366 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 AMT2477 Kit 1
2 M117429 Armrest 1
3 T58694 Screw 3
4 Z46383 Bushing 2
5 14M7296 Flange Nut 1 M10
6 19M7382 Cap Screw 1 M10 X 40

192 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979698(C.1)



80 Frame, Wheels and Operators Station
Smooth Tire Kit, 4 Ply
Smooth Tire Kit, 4 Ply
Smooth Tire Kit, 4 Ply
Smooth Tire Kit, 4 Ply
Smooth Tire Kit, 4 Ply
Smooth Tire Kit, 4 Ply
PU38648 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10620 Tire And Wheel Assembly 1 20 x 10 –10
2 AUC13999 Rim 3 10 x 7
3 AM30795 Tire Valve Stem 3
4 TCU29969 Tire 3 20 x 10 –10

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 193
ST980106(C.1)



80 Frame, Wheels and Operators Station

194 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980106(C.1)



85 Lift Arms and Yokes
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38800 A.1

1- 196
2- 198

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 195
()



85 Lift Arms and Yokes
Lift Arms, Reel Cutting Unit
Lift Arms, Reel Cutting Unit
Lift Arms, Reel Cutting Unit
Lift Arms, Reel Cutting Unit
Lift Arms, Reel Cutting Unit
Lift Arms, Reel Cutting Unit
PU49383 A.1

196 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978715(O.2)



85 Lift Arms and Yokes

Key Part No. Part Name Qty. Serial No. Remarks

1 UC12944 Compression Spring 3
2 UC12482 Block Clamp 3
3 14M7465 Lock Nut 17 M10
4 14M7152 Nut 3 M10
5 19M8600 Cap Screw 6 M10 X 50
6 UC22653 Support 3 Yoke Mount
7 19M7867 Screw 7 M8 X 25
8 UC11892 Half Clamp 8
9 14M7357 Nut 10 M12
10 UC12941 Spacer 6
11 19M7898 Screw 1 M10 X 130
12 14M7396 Lock Nut 16 M8
13 AM147738 Ball Joint 10
14 19M7868 Screw 18 M8 X 30
15 UC11891 Half Clamp 1
16 AR62149 Quick Lock Pin 6
17 19M9128 Screw 3 M10 X 75
18 TCU38353 Bushing 1
19 14M7275 Nut 3 M12
20 19M7837 Screw 2 M12 X 110
21 14M7273 Nut 12 M8
22 19M7897 Screw 10 M8 X 35
23 19M7798 Screw 4 M8 X 40
24 19M10348 Screw 1 M10 X 200
25A UC12923 Extension Spring 2 ORDER UC27218; LH / RH
25B UC27218 Extension Spring 2 LH / RH
26A UC12924 Extension Spring 1 ORDER UC27220, Center
26B UC27220 Extension Spring 1 Center
27 R524489 Cap Screw 1
28 UC26094 Bushing 6
29 UC18848 Plate 1 Spring Adjust, Center
30 19M8162 Screw 1 M10 X 40
31 UC18847 Plate 2 LH / RH, Spring Adjust
32 03M7194 Bolt 4 M10 X 40
33 M72232 Washer 3
34 AUC12838 Ball Joint 2
35 14M7437 Nut 2 M14
36 19M8527 Screw 2 M10 X 230
37 UC20962 Bushing 6
38 UC20961 Bushing 6
39 19M7813 Screw 2 M12 X 45
40 UC21857 Bracket 4 LH / RH
41 24M7178 Washer 9 10.500 X 30 X 2.500 mm
42 M91252 Washer 2
43 UC28582 Support 1 SUB FOR UC22659, Chain Lift, Center
44 UC22656 Lift Arm 1 Lower, Center
45 UC28584 Support 1 SUB FOR UC22655; LH, Chain Lift
46 UC22657 Lift Arm 1 RH, Lower
47 UC28583 Support 1 SUB FOR UC22654; RH, Chain Lift
48 UC22652 Lift Arm 3 Upper
49 UC22658 Lift Arm 1 LH, Lower
50 AM102726 Ball Bearing 6 ORDER UC26095

UC26095 Ball Bearing 6
51 19M7970 Screw 3 M8 X 100
52 M79150 Washer 6
53 24M7623 Washer 8 13 X 24 X 2.500 mm
54 UC25109 Bushing 2
55 M112535 Washer 2
56 24M7037 Washer 3 -020000 9 X 16 X 2 mm

24M7037 Washer 11 -030000 9 X 16 X 2 mm
24M7037 Washer 8 030001- 9 X 16 X 2 mm

57 UC18561 Plate 4 020001- LH / RH
58 SU23101 Spring 6 020001-
59 T383235 Bolt 6 020001-
60 14M7272 Nut 6 020001- M6
61 UC22490 Plate 2 020001- Center
62 19M7561 Screw 6 020001- M8 X 30
63 AUC14194 Pin 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 197
ST978715(O.2)



85 Lift Arms and Yokes
Yoke Kit
Yoke Kit
Yoke Kit
Yoke Kit
Yoke Kit
Yoke Kit
PU39113 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10100 Kit 1 ORDER BUC11201
BUC11201 Kit 1 Components on Seperate Page

2 14M7397 Lock Nut 2 M6
3 UC14285 Link Chain 2
4 AUC12386 Locking Collar 1
5 19M8360 Cap Screw 2 M6 X 60
6 UC21994 Boss 2
7 M80084 Bushing 2

198 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979795(F.1)



85 Lift Arms and Yokes

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 199
ST979795(F.1)



85 Lift Arms and Yokes
Yoke Kit
Yoke Kit
Yoke Kit
Yoke Kit
Yoke Kit
Yoke Kit
TC421229 A.1

200 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1013742(D.1)



85 Lift Arms and Yokes

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11201 Kit 1
2 14M7397 Lock Nut 2 M6
3 UC14285 Link Chain 2
4 AUC12386 Locking Collar 1
5 19M8360 Cap Screw 2 M6 X 60
6 UC21994 Boss 2
7 M80084 Bushing 2
8 UC11904 Bracket 2
9 14M7396 Lock Nut 2 M8
10 03M7186 Bolt 2 M8 X 30
11 R316945 Bushing 2
12 14M7465 Lock Nut 2 M10
13 03M7246 Bolt 2 M10 X 60
14 UC27761 Wear Plate 1
15 UC27760 Wear Plate 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 201
ST1013742(D.1)



85 Lift Arms and Yokes

202 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1013742(D.1)



90 Labels
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU39466 A.1

1- 204
2- 206
3- 208

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 203
()



90 Labels
Labels
Labels
Labels
Labels
Labels
Labels
PU48397 A.1

204 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979530(J.1)



90 Labels

Key Part No. Part Name Qty. Serial No. Remarks

1 UC27387 Label 1 SUB FOR APPL TCU18100, Professional Golfers
Association Tour

2 UC15294 Label 1 Cleanout, English / Spanish
3 TCU32529 Label 1 Spark Arrestor
4 UC15819 Label 1 Caution, English / Spanish
5 UC15821 Label 1 Warning Seat Belt, English / Spanish
6 UC37493 Label 1 SUB FOR UC27399 ,SUB FOR APPL UC20644, Hood,

Periodic Service, Spanish
7 UC37492 Label 1 SUB FOR UC27398 ,SUB FOR APPL UC20643, Hood,

Periodic Service, English
8 UC20646 Label 1 Rollover Protective Structure, English
9 UC20647 Label 1 Rollover Protective Structure, Spanish
10 UC27386 Label 1 SUB FOR APPL TCU14862, Park Brake Direction
11 UC20772 Label 1 -040000 Trim Stripe, LH,

UC32834 Label 1 040001-
12 UC20771 Label 1 -040000 Trim Stripe, RH

UC32832 Label 1 040001-
13 UC25114 Label 1 Australian Sound
14 TCU34231 Label 1 Clean Out, No Text, Not for Canada and USA
15 UC22871 Label 1 Danger, Not for Canada and USA
16 UC15820 Label 1 Caution, Not for Canada and USA
17 MT6351 Label 1 Air Cleaner, Not for Canada and USA
18 AR51481 Key 1 Ignition Switch, Set of 2
19 UC29273 Label 1 Ladies European Tour

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 205
ST979530(J.1)



90 Labels
Labels, No Text
Labels, No Text
Labels, No Text
Labels, No Text
Labels, No Text
Labels, No Text
PU39462 A.1

206 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST981827(E.1)



90 Labels

Key Part No. Part Name Qty. Serial No. Remarks

1 MT6351 Label 1 Air Cleaner, Not for Canda and USA
2 TCU31361 Label 1 Warning
3 TCU34231 Label 1 Clean Out
4 UC15820 Label 1 Caution

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 207
ST981827(E.1)



90 Labels
Labels, English and French
Labels, English and French
Labels, English and French
Labels, English and French
Labels, English and French
Labels, English and French
PU53999 A.1

208 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST981930(J.1)



90 Labels

Key Part No. Part Name Qty. Serial No. Remarks

1 MT6599 Label 1 Danger, Battery
2 MT6600 Label 1 Air Cleaner
3 MT6606 Label 6 Danger, Rotating Blades
4 TCU33951 Label 1 Spark Arrestor
5 TCU37361 Label 1 Ultra Low Sulfur Fuel
6 TCU40348 Label 1 Cleanout
7 UC20688 Label 1 Hood Service
8 TCU35694 Label 1 Caution, Tunnel
9 TCU39148 Label 1 Warning, Seat Belt
10 M158597 Label 1 Certification, Canada
11 UC20689 Label 1 ROPS Certification

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 209
ST981930(J.1)



90 Labels
Labels
Labels
Labels
Labels
Labels
Labels
PU51324 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 UC32872 Label 2
2 UC32861 Label 2

210 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1071327(A.2)



100 Attachments and Kits
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
TC595806 A.1

1- 212
2- 214
3- 215
4- 216
5- 218
6- 220
7- 222
8- 224
9- 225
10- 226
11- 230
12- 238

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 211
()



100 Attachments and Kits
Three Wheel Drive Kit
Three Wheel Drive Kit
Three Wheel Drive Kit
Three Wheel Drive Kit
Three Wheel Drive Kit
Three Wheel Drive Kit
PU48169 A.1

212 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979858(K.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11158 Wheel Kit 1 ORDER BUC11595; SUB FOR BTC11026
BUC11595 Wheel Kit 1

2 14M7275 Nut 4 M12
3 TCU33820 Hub 1
4 MT2119 Nut 2
5 19M7817 Screw 4 M12 X 70
6 R26906 O-Ring 4
7 T77932 O-Ring 6
8 38H1047 Elbow Fitting 2
9 JD22 Wheel Bolt 4
10 DMA210218 Hydraulic Motor 1 INCLUDES 26M7008, TCA18042 AND MT2119
11 26M7008 Shaft Key 1 8 X 28 mm
12 AUC20395 Hydraulic Hose 1 SUB FOR AUC10931, E-Hydraulic Pump to 3WD Valve
13 R184067 Clamp 1
14 AUC20394 Oil Line 1 SUB FOR AUC10928, Front Traction Port Cross Line to

3WD Valve
15 AUC18579 Hydraulic Hose 1 Front Traction Port Cross Line to Rear Motor, SUB FOR

AUC10915
16 AUC18580 Hydraulic Hose 1 Rear Motor to E-Hydraulic Pump, SUB FOR AUC10916
17 14M7397 Lock Nut 3 M6
18 R184062 Clamp 1
19 19M8321 Screw 1 M6 X 45
20 TCU34008 Bushing 1
21 19M9010 Screw 2 M6 X 55
22 03M7269 Bolt 2 M6 X 35
23 M84972 Nut 2
24 UC12196 Bracket 1
25 AUC10967 Solenoid Hydraulic Valve 1 ORDER AUC17342; INCLUDES AKK11201, AXE27435

AND AXE25429
AUC17342 Solenoid Hydraulic Valve 1 INCLUDES AKK11201, AXE27435, AXE25429 AND

UC27057
26 38H3025 Tee Fitting 2 SUB FOR APPL 38H1018
27 AKK11201 Valve 1 Not Illustrated
28 AXE27435 Solenoid Valve Coil 1 Not Illustrated
29 AXE25429 Seal Kit 1 Not Illustrated
30 UC27057 Bracket Kit 1 USE WITH AUC17342, Cartridge Valve Retention, Not

Illustrated
31 TCA18042 Seal Kit 1 Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 213
ST979858(K.1)



100 Attachments and Kits
Gage Bar Kit, Height of Cut
Gage Bar Kit, Height of Cut
Gage Bar Kit, Height of Cut
Gage Bar Kit, Height of Cut
Gage Bar Kit, Height of Cut
Gage Bar Kit, Height of Cut
PU38668 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 AMT2978 Guide Bar 1
2 14M7019 Wing Nut 3 M6
3 21M5631 Screw 3 M6 X 45

214 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979826(C.1)



100 Attachments and Kits
Power Port Components
Power Port Components
Power Port Components
Power Port Components
Power Port Components
Power Port Components
BTC10350A A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 M166830 Socket Outlet 1 12 V
2 57M7690 Fuse 1 15 A
3 AT318410 Relay 1 12 V

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 215
ST979829(C.1)



100 Attachments and Kits
Hydraulic Leak Detector Kit
Hydraulic Leak Detector Kit
Hydraulic Leak Detector Kit
Hydraulic Leak Detector Kit
Hydraulic Leak Detector Kit
Hydraulic Leak Detector Kit
BUC11591A A.1

216 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979857(N.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11591 Kit 1 SUB FOR BUC10123
2 AM131182 Audible Warning Alarm 1
3 21M7536 Screw 1 M8 X 16
4 14M7397 Lock Nut 1 M6
5 03M7280 Bolt 1 M6 X 45
6 UC17146 Bracket 1 Hydraulic Valve Mounting
7 AUC11544 Harness Kit 1 Leak Detector Control
8 57M7840 Elec. Connector Housing 1 X1, Leak Detector Interconnect

57M10770 Elec. Connector Terminal 4 Cavity A, B, C, D
57M9215 Elec. Connector Seal 4 Cavity A, B, C, D
57M7469 Electrical Connector Assy 1

9 57M7256 Elec. Connector Housing 1 S14, Leak Detector Software
R104919 Elec. Connector Terminal 2 Cavity A, B
57M9215 Elec. Connector Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

10 57M7534 Elec. Connector Housing 1 Y14, Leak Detector Reset Solenoid
57M7546 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

11 57M11909 Elec. Connector Accessory 1
12 AUC12123 Harness Kit 1 Leak Detector Alarm
13 57M8812 Elec. Connector Housing 1 Y15, Buzzer

T108012 Elec. Connector Terminal 2 Cavity A, B
14 57M7985 Electrical Connector Assy 1 X2, Leak Detector Interconnect Alarm

R104919 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

15 TCA16735 Resistor 1 R9, Buzzer Pull Up Resistor
57M10963 Elec. Connector Terminal 1 Cavity A
57M10962 Elec. Connector Terminal 1 Cavity B

16 TY22466 Hose Clamp 1
17 R26448 O-Ring 2
18 T77613 O-Ring 1
19 38H3004 Adapter Fitting 1
20 TCA22013 Solenoid Hydraulic Valve 1 INCLUDES AE71183, AE73079, AT340063, AUC15960

AND AUC15961
21 UC18853 Hydraulic Hose 1
22 AUC14348 Level Switch 1 Hydraulic
23 H77698 Tie Band 1
24 57M7254 Elec. Connector Housing 1

R104846 Elec. Connector Terminal 1
57M7258 Elec. Connector Seal 1
57M7289 Elec.Connect Locking Device 1

25 57M7263 Elec. Connector Housing 1
26 TCA19604 Resistor 1 1 Watt
27 38H3067 Adapter Fitting 1
28 AE71183 O-Ring Kit 2 Not Illustrated
29 AE73079 Solenoid Valve 1 INCLUDES AE71183, Not Illustrated
30 AT340063 Solenoid Valve Coil 1 Not Illustrated
31 AUC15960 Nut Kit 1 Not Illustrated
32 AUC15961 Washer Kit 1 Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 217
ST979857(N.1)



100 Attachments and Kits
Front, Rear, and Centre Light Kit
Front, Rear, and Centre Light Kit
Front, Rear, and Centre Light Kit
Front, Rear, and Centre Light Kit
Front, Rear, and Centre Light Kit
Front, Rear, and Centre Light Kit
PU40533 A.1

218 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979832(I.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10430 Light Kit 1
2 UC26082 Light Bar 1
3 AUC13658 Floodlamp 3 12 V, INCLUDES AUC14033, LED
4 AUC14033 Hardware Kit 3
5 AUC12124 Harness Kit 1
6 57M7328 Elec. Connector Housing 1 X3, RH, Work Light Interconnect

57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M7289 Elec.Connect Locking Device 1

7 57M7534 Elec. Connector Housing 1 E3, Rear Work Light
R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

8 57M7534 Elec. Connector Housing 1 E2, Front Work Light 2
R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

9 57M7534 Elec. Connector Housing 1 E1, Front Work Light 1
R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

10 TCU29933 Clip 2
11 57M7985 Electrical Connector Assy 1

R104919 Elec. Connector Terminal 2
57M7289 Elec.Connect Locking Device 2 Cavity A, B

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 219
ST979832(I.1)



100 Attachments and Kits
Dew Whip Holder Kit
Dew Whip Holder Kit
Dew Whip Holder Kit
Dew Whip Holder Kit
Dew Whip Holder Kit
Dew Whip Holder Kit
PU38670 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10540 Holder Kit 1
2 UC19833 Bracket 1
3 14M7608 Flange Nut 2 M6
4 03M7221 Bolt 2 M6 X 16
5 UC19834 Bracket 1
6 TCU37604 Strap 2
7 14M7396 Lock Nut 2 M8
8 03M7223 Bolt 2 M8 X 60
9 UC23038 Grommet 1

220 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979833(D.1)



100 Attachments and Kits

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 221
ST979833(D.1)



100 Attachments and Kits
Storage Compartment Kit
Storage Compartment Kit
Storage Compartment Kit
Storage Compartment Kit
Storage Compartment Kit
Storage Compartment Kit
PU38671 A.1

222 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980096(D.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10541 Kit 1
2 14M7396 Lock Nut 4 M8
3 UC19885 Handle 1
4 19M7800 Screw 1 M8 X 50
5 14M7298 Flange Nut 1 M8
6 14M7528 Lock Nut 2 M6
7 LVU17025 Screw 4
8 19M10846 Screw 2 M6 X 20
9 UC25359 Latch 2
10 14M7572 Lock Nut 6 M5
11 19M8669 Screw 6 M5 X 35
12 37M7463 Screw 1 M8 X 16
13 UC25358 Latch 2 Draw, Flexible

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 223
ST980096(D.1)



100 Attachments and Kits
Platform Cover
Platform Cover
Platform Cover
Platform Cover
Platform Cover
Platform Cover
PU38672 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10583 Platform 1

224 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979847(D.1)



100 Attachments and Kits
Two Wheel Drive Kit
Two Wheel Drive Kit
Two Wheel Drive Kit
Two Wheel Drive Kit
Two Wheel Drive Kit
Two Wheel Drive Kit
PU38659 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC11025 Kit 1
2 A12188 Lock Nut 1
3 11M7083 Cotter Pin 1 3.200 X 50 mm
4 M135582 Cap 1
5 A45904 Nut 4
6 19M7813 Screw 4 M12 X 45
7 14M7275 Nut 4 M12
8 AUC10748 Hub 1
9 JD8933 Bearing Cone 2
10 JD8253 Bearing Cup 2
11 E14625 Seal 1
12 AUC10749 Shaft 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 225
ST979717(F.2)



100 Attachments and Kits
Stop Kit
Stop Kit
Stop Kit
Stop Kit
Stop Kit
Stop Kit
PU39290 A.1

226 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST981359(B.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10616 Stop Kit 1
2 14M7272 Nut 6 M6
3 14M7396 Lock Nut 6 M8
4 19M7561 Screw 6 M8 X 30
5 UC18561 Plate 4
6 24M7037 Washer 8 9 X 16 X 2 mm
7 T383235 Bolt 6
8 SU23101 Spring 6
9 24M7324 Washer 6 9 X 15 X 1 mm
10 UC22490 Plate 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 227
ST981359(B.1)



100 Attachments and Kits
Muffler Guard Components with Labels (Not for Canada and USA)
Muffler Guard Components with Labels (Not for Canada and USA)
Muffler Guard Components with Labels (Not for Canada and USA)
Muffler Guard Components with Labels (Not for Canada and USA)
Muffler Guard Components with Labels (Not for Canada and USA)
Muffler Guard Components with Labels (Not for Canada and USA)
TC594929 A.1

228 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1014724(I.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 MT6351 Label 1 Air Cleaner
2 TCU34231 Label 1 Clean Out, No Text
3 UC19178 Guard 1 Muffler
4 37M7461 Screw 2 M8 X 25
5 14M7396 Lock Nut 4 M8
6 A94703 U-Bolt 2
7 UC22871 Label 1 Danger
8 UC15820 Label 1 Caution
9 AR51481 Key 1
10A UC27955 Guard 1 -050000 Back
10B UC31466 Guard 1 050001- Back
11 UC27766 Guard 1 Front
12 M84972 Nut 4
13 UC19179 Guard 1 Belt
14 T372848 Screw 3
15 19M7863 Screw 1 M6 X 25
16 19M8040 Screw 1 M6 X 60
17 14M7397 Lock Nut 1 M6
18A TCU25391 Label 1 Ladies European Tour
18B UC29273 Label 1 SUB FOR TCU25391, Ladies European Tour
19 HXE33527 Label 1 Sign, Battery

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 229
ST1014724(I.1)



100 Attachments and Kits
Hydraulic Filtration Kit
Hydraulic Filtration Kit
Hydraulic Filtration Kit
Hydraulic Filtration Kit
Hydraulic Filtration Kit
Hydraulic Filtration Kit
PU48400 A.1

230 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1034678(A.2)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11308 Filter Kit 1
2 38H1416 Fitting 1
3 38H1173 Adapter Fitting 2
4 R26448 O-Ring 3
5 T77857 O-Ring 7
6 T317396 Orifice 1
7 TCA23662 Check Valve 1
8 38H1314 Elbow Fitting 1
9 AMT2018 Filter Head 1 INCLUDES LVU14258
10 AM102723 Oil Filter 1
11 AT320523 Hyd. Quick-Connect Coupler 1
12 MT6738 Air Restriction Indicator 1
13 T105826 O-Ring 2
14 AM102487 Hydr. Quick Coupler Socket 2
15 32246 O-Ring 2
16 AUC10918 Hydraulic Hose 3
17 R26375 O-Ring 2
18 38H1161 Adapter Fitting 1
19 38H1024 Tee Fitting 1
20 M132031 Plug 1
21 M132032 Plug 1
22 UC28710 Plug 1 Dust Cover
23 57M7534 Elec. Connector Housing 1 Y5, Lift / Lower Solenoid

R78065 Elec. Connector Terminal 2 Cavity 1, 2
57M7620 Electrical Connector Assy 1

24 57M7328 Elec. Connector Housing 1 X03, Work Light Kit, Interconnect, RH
57M10770 Elec. Connector Terminal 2 Cavity A, B
57M9883 Elec. Connector Cable Seal 2 Cavity A, B
57M9712 Elec. Connector Accessory 1

25 LVU14258 Filter 1 Not Illustrated

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 231
ST1034678(A.2)



100 Attachments and Kits
Conditioner Drive Repair Kit
Conditioner Drive Repair Kit
Conditioner Drive Repair Kit
Conditioner Drive Repair Kit
Conditioner Drive Repair Kit
Conditioner Drive Repair Kit
PU27278 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10283 Drive 1
2 24M3527 Washer 2 17 X 24 X 2 mm
3 UC14112 Ball Bearing 4
4 TCU38483 Shaft 1
5 40M1856 Snap Ring 2
6 TCU38554 Spacer 1
7 UC14089 Seal 3 Grease Triple Lip

232 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST922685(C.1)



100 Attachments and Kits

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 233
ST922685(C.1)



100 Attachments and Kits
Mobile Communication Equipment Kit, Telematics. High Performing Antenna
Mobile Communication Equipment Kit, Telematics. High Performing Antenna
Mobile Communication Equipment Kit, Telematics. High Performing Antenna
Mobile Communication Equipment Kit, Telematics. High Performing Antenna
Mobile Communication Equipment Kit, Telematics. High Performing Antenna
Mobile Communication Equipment Kit, Telematics. High Performing Antenna
ETN273562E A.1

234 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1046580(N.1)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10991 Kit 1
2 14M7396 Lock Nut 7 M8
3 UC23078 Bracket 1 Mounting
4 03M7184 Bolt 3 M8 X 20
5 UC23586 Bracket 1
6 19M7775 Screw 1 M6 X 16
7 19M7868 Screw 2 M8 X 30
8 AH225363 Clip 1
9 AUC17593 Wiring Harness 1
10 57M8739 Elec. Connector Housing 1 XC0070, Interconnect

R78066 Elec. Connector Terminal 5 Cavity 1-4, 6
R78069 Elec. Connector Cavity Plug 1 Cavity 5
57M7678 Elec. Connector Terminal 1

11 57M10613 Cover 1
12 57M10614 Elec. Connector Housing 1 XH0001, Wifi GPS CAN Module

57M10333 Elec. Connector Cavity Plug 38 Cavity A1-A4,B1-B4,C1-C4,D1-D4,E1-E4,F1-F4,
G1-G4,H3,H4,J1-J4,K1-K4.L2-L4,M3,M4

57M10334 Elec. Connector Cavity Plug 5 Cavity L2, L3, L4, M3, M4
57M10330 Elec. Connector Terminal 2 Cavity H1, H2
57M10331 Elec. Connector Terminal 3 Cavity L1,M1,M2

13 57M9408 Cover 1
14 57M9406 Elec. Connector Accessory 1 XA0001, Fuse Block

57M7297 Elec. Connector Terminal 4 Cavity A, B, E, F
57M9219 Elec. Connector Seal 4 Cavity A, B, E, F
R78064 Elec. Connector Cavity Plug 2 Cavity C, D
57M7689 Fuse 2 10 A
57M8326 Electrical Connector Assy 1

15 19M8092 Screw 1 M6 X 50
16 H77698 Tie Band 14
17 19M7897 Screw 4 M8 X 35
18 UC33923 Cap 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 235
ST1046580(N.1)



100 Attachments and Kits
Mobile Communication Equipment Kit, Telematics, Low Performing Antenna
Mobile Communication Equipment Kit, Telematics, Low Performing Antenna
Mobile Communication Equipment Kit, Telematics, Low Performing Antenna
Mobile Communication Equipment Kit, Telematics, Low Performing Antenna
Mobile Communication Equipment Kit, Telematics, Low Performing Antenna
Mobile Communication Equipment Kit, Telematics, Low Performing Antenna
PU49744 A.1

236 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1055475(H.2)



100 Attachments and Kits

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11399 Mobile Communication Equip 1
2 19M7897 Screw 4 M8 X 35
3 14M7396 Lock Nut 3 M8
4 UC23078 Bracket 1 Mounting
5 03M7184 Bolt 3 M8 X 20
6 H77698 Tie Band 7
7 UC23080 Bracket 1 Antenna Mount
8 14M7397 Lock Nut 2 M6
9 03M7222 Bolt 2 M6 X 20
10 AUC17593 Wiring Harness 1
11 57M8739 Elec. Connector Housing 1 XC0070, Telematics Interconnect

R78066 Elec. Connector Terminal 5 Cavity 1 - 4, 6
R78069 Elec. Connector Cavity Plug 1 Cavity 5
57M7678 Elec. Connector Terminal 1

12 57M10613 Elec. Connector Housing 1
13 57M10614 Elec. Connector Housing 1 XH0001, Telematics Wifi Gps Can Module

57M10333 Elec. Connector Cavity Plug 38 Cavity A1 - A4, B1 - B4, C1 - C4, D1 - D4, E1 - E4, F1 - F4,
G1 - G4, H3, H4, J1 - J4, K1 - K4

57M10334 Elec. Connector Cavity Plug 5 Cavity L2 - L4, M3, M4
57M10330 Elec. Connector Terminal 2 Cavity H1, H2
57M10331 Elec. Connector Terminal 3 L1, M1, M2

14 57M9408 Elec. Connector Accessory 1
15 57M9406 Elec. Connector Accessory 1 XA0001, Fuse Block

57M7297 Elec. Connector Terminal 4 Cavity A, B, E, F
57M9219 Elec. Connector Seal 4 Cavity A, B, E, F
R78064 Elec. Connector Cavity Plug 2 Cavity C, D
57M7689 Fuse 2 10 A
57M8326 Electrical Connector Assy 1

16 TCU29933 Clip 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 237
ST1055475(H.2)



100 Attachments and Kits
Electronic Control Unit, JDLink R Modem
Electronic Control Unit, JDLink R Modem
Electronic Control Unit, JDLink R Modem
Electronic Control Unit, JDLink R Modem
Electronic Control Unit, JDLink R Modem
Electronic Control Unit, JDLink R Modem
PC531787A A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 PFA10884 Antenna 1
2 PH50229231 Electrical Connector Assy 1
3 PFA12692 Electronic Control Unit 1
4 PFA12417 Antenna 1
5 PFA12696 Antenna 1 Terminator

238 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST1324388(A.2)



105 Cutting Unit Rollers and Scrapers
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38980 A.1

1- 240
2- 241
3- 242
4- 244
5- 246
6- 248
7- 249
8- 250
9- 251
10- 252
11- 253
12- 254
13- 256

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 239
()



105 Cutting Unit Rollers and Scrapers
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Continuous Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
PU32009 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM18481 Roller Kit 1 SUB FOR AMT2877 OR AMT1061
2 JD7842 Lubrication Fitting 2
3 TCA22836 Ball Bearing 2

240 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979420(D.1)



105 Cutting Unit Rollers and Scrapers
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Extended Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
PU32010 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM18712 Roller Kit 1 SUB FOR AMT1443 OR AMT2879
2 JD7842 Lubrication Fitting 2
3 TCA22836 Ball Bearing 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 241
ST944057(H.1)



105 Cutting Unit Rollers and Scrapers
Grooved End Spiral Roller Kit, 22 inch
Grooved End Spiral Roller Kit, 22 inch
Grooved End Spiral Roller Kit, 22 inch
Grooved End Spiral Roller Kit, 22 inch
Grooved End Spiral Roller Kit, 22 inch
Grooved End Spiral Roller Kit, 22 inch
PU38796 A.1

242 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979508(D.1)



105 Cutting Unit Rollers and Scrapers

Key Part No. Part Name Qty. Serial No. Remarks

1 AMT1286 Roller Kit 1
2 ET15726 Sleeve 4
3 ET15755 Seal 8
4 ET17515 Shaft 1
5 JD8188 Bearing Cone 4
6 JD8226 Bearing Cup 4
7 N101345 Lock Nut 4
8 U46731 O-Ring 4
9 AET10632 Seal Kit 1
10 MT739 Seal 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 243
ST979508(D.1)



105 Cutting Unit Rollers and Scrapers
Grooved Roller Kit, 2.5 inch, QA5, 22 inch
Grooved Roller Kit, 2.5 inch, QA5, 22 inch
Grooved Roller Kit, 2.5 inch, QA5, 22 inch
Grooved Roller Kit, 2.5 inch, QA5, 22 inch
Grooved Roller Kit, 2.5 inch, QA5, 22 inch
Grooved Roller Kit, 2.5 inch, QA5, 22 inch
PU38617 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM26408 Roller Kit 1
2 AMT500 Washer 1
3 ET15726 Sleeve 2 Roller Seal
4 ET15755 Seal 4
5 ET17515 Shaft 1 Roller
6 JD8188 Bearing Cone 2
7 JD8226 Bearing Cup 2
8 N101345 Lock Nut 2
9 U46731 O-Ring 2
10 JD7759 Lubrication Fitting 2

244 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979432(C.1)



105 Cutting Unit Rollers and Scrapers

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 245
ST979432(C.1)



105 Cutting Unit Rollers and Scrapers
Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22 inch
Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22 inch
Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22 inch
Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22 inch
Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22 inch
Heavy Duty Grooved Disc Front Roller Kit, 3 inch, QA5/QA7, 22 inch
PU38809 A.1

246 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979520(E.1)



105 Cutting Unit Rollers and Scrapers

Key Part No. Part Name Qty. Serial No. Remarks

1 BM25317 Roller Kit 1
2 JD7759 Lubrication Fitting 2
3 AMT500 Washer 1
4 ET15726 Sleeve 2 Roller Seal
5 ET15755 Seal 4
6 ET17515 Shaft 1 Roller
7 JD8188 Bearing Cone 2
8 JD8226 Bearing Cup 2
9 N101345 Lock Nut 2
10 U46731 O-Ring 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 247
ST979520(E.1)



105 Cutting Unit Rollers and Scrapers
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Roller Kit, 2 inch, QA5/QA7, 22 inch
PU27632 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM24202 Roller Kit 1
2 TCA22836 Ball Bearing 2
3 JD7844 Lubrication Fitting 2

248 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST815857(I.1)



105 Cutting Unit Rollers and Scrapers
Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Machine Grooved Front Roller Kit, 2 inch, QA5/QA7, 22 inch
PU32009 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BE23416 Roller Kit 1
2 JD7842 Lubrication Fitting 2
3 TCA22836 Ball Bearing 2 Integral Shaft

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 249
ST979407(D.1)



105 Cutting Unit Rollers and Scrapers
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
PU32005 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10267 Roller Kit 1
2 JD7842 Lubrication Fitting 2
3 TCU24519 Roller 1
4 TCA22836 Ball Bearing 2 Integral Shaft

250 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST944051(G.1)



105 Cutting Unit Rollers and Scrapers
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
Relieved Spiral Grooved Roller Kit, 2 inch, QA5/QA7, 22 inch
PU38777 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM23566 Roller Kit 1
2 TCA22836 Ball Bearing 2 Integral Shaft
3 JD7842 Lubrication Fitting 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 251
ST979424(F.1)



105 Cutting Unit Rollers and Scrapers
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
PU38759 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM18711 Roller Kit 1
2 TCA22836 Ball Bearing 2 Integral Shaft
3 JD7842 Lubrication Fitting 2

252 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979399(F.1)



105 Cutting Unit Rollers and Scrapers
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
Hollow Smooth Front Roller Kit, 2 inch, QA5/QA7, 22 inch
PU38755 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM18480 Roller Kit 1
2 TCA22836 Ball Bearing 2
3 JD7844 Lubrication Fitting 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 253
ST979374(F.1)



105 Cutting Unit Rollers and Scrapers
Smooth Roller Kit, 22 inch
Smooth Roller Kit, 22 inch
Smooth Roller Kit, 22 inch
Smooth Roller Kit, 22 inch
Smooth Roller Kit, 22 inch
Smooth Roller Kit, 22 inch
PU38792 A.1

254 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979496(D.1)



105 Cutting Unit Rollers and Scrapers

Key Part No. Part Name Qty. Serial No. Remarks

1 AMT2967 Roller Kit 1
2 ET15726 Sleeve 4
3 ET15755 Seal 8
4 ET17515 Shaft 1
5 JD8188 Bearing Cone 4
6 JD8226 Bearing Cup 4
7 MT739 Seal 4
8 N101345 Lock Nut 4
9 U46731 O-Ring 4
10 AET10632 Seal Kit 1
11 JD7759 Lubrication Fitting 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 255
ST979496(D.1)



105 Cutting Unit Rollers and Scrapers
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch
Spiral Grooved Front Roller Kit, 3 inch, QA5 / QA7, 22 inch
PU38783 A.1

256 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979471(H.1)



105 Cutting Unit Rollers and Scrapers

Key Part No. Part Name Qty. Serial No. Remarks

1 BM19817 Roller Kit 1
2 ET15726 Sleeve 2 Roller Seal
3 ET15755 Seal 4
4 ET17515 Shaft 1 Roller
5 JD8188 Bearing Cone 2
6 JD8226 Bearing Cup 2
7 N101345 Lock Nut 2
8 U46731 O-Ring 2
9 JD7759 Lubrication Fitting 2 Straight

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 257
ST979471(H.1)



105 Cutting Unit Rollers and Scrapers
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch
Smooth Scraper Kit, Rear, 2 inch, QA5/QA7, 22 inch
PU32020 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10112 Scraper Kit 1
2 19M7863 Screw 2 M6 X 25
3 UC14789 Bracket 1 RH
4 UC14788 Bracket 1 LH
5 14M7298 Flange Nut 2 M8
6 19M7865 Screw 2 M8 X 16
7 14M7272 Nut 2 M6

258 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST921699(I.1)



105 Cutting Unit Rollers and Scrapers
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch
Smooth Scraper Kit, Front, 2 inch, QA5, 22 inch
PU32019 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10113 Scraper Kit 1
2 14M7298 Flange Nut 2 M8
3 24M7055 Washer 2 8.400 X 16 X 1.600 mm
4 19M7288 Cap Screw 2 M8 X 30

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 259
ST921723(I.1)



105 Cutting Unit Rollers and Scrapers
Smooth Roller, W/ Bearings, 22 inch
Smooth Roller, W/ Bearings, 22 inch
Smooth Roller, W/ Bearings, 22 inch
Smooth Roller, W/ Bearings, 22 inch
Smooth Roller, W/ Bearings, 22 inch
Smooth Roller, W/ Bearings, 22 inch
TC393985 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 TCA22836 Ball Bearing 2 Integral Shaft
2 JD7842 Lubrication Fitting 2
3 BUC10786 Roller 1

260 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST977026(D.1)



110 Cutting Unit Accessories
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38991 A.1

1- 262
2- 263
3- 264
4- 266
5- 268
6- 269

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 261
()



110 Cutting Unit Accessories
Grass Catcher Kit, Black
Grass Catcher Kit, Black
Grass Catcher Kit, Black
Grass Catcher Kit, Black
Grass Catcher Kit, Black
Grass Catcher Kit, Black
PU48839 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10090 Kit 1
BUC11330 Kit 1

2 14M7396 Lock Nut 8 M8
3 24M7024 Washer 2 9 X 28 X 3 mm
4 AM135650 Handle 1
5 UC18745 Grass Catcher 1
6A UC11903 Hook 2 ORDER UC29140
6B UC29140 Hook 2
7 24M7298 Washer 6 8.400 X 25 X 2 mm
8 HXE71867 Bolt 6

262 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979534(J.1)



110 Cutting Unit Accessories
Grass Catcher Mounting Kit
Grass Catcher Mounting Kit
Grass Catcher Mounting Kit
Grass Catcher Mounting Kit
Grass Catcher Mounting Kit
Grass Catcher Mounting Kit
PU38832 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10091 Kit 1 ORDER BUC11201
BUC11201 Kit 1 Components on Seperate Page

2 03M7246 Bolt 2 M10 X 60
3 R316945 Bushing 2
4 03M7186 Bolt 2 M8 X 30
5 14M7465 Lock Nut 2 M10
6 UC11904 Bracket 2
7 14M7396 Lock Nut 2 M8

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 263
ST979548(E.1)



110 Cutting Unit Accessories
Grass Catcher Kit, Yellow
Grass Catcher Kit, Yellow
Grass Catcher Kit, Yellow
Grass Catcher Kit, Yellow
Grass Catcher Kit, Yellow
Grass Catcher Kit, Yellow
PU48838 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10089 Kit 1 SUB FOR BUC11329
BUC11329 Kit 1

2 24M7024 Washer 2 9 X 28 X 3 mm
3 AM135650 Handle 1
4 14M7396 Lock Nut 8 M8
5 UC18744 Grass Catcher 1
6A UC11903 Hook 2 ORDER UC29140
6B UC29140 Hook 2
7 HXE71867 Bolt 6
8 24M7298 Washer 6 8.400 X 25 X 2 mm

264 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979541(H.1)



110 Cutting Unit Accessories

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 265
ST979541(H.1)



110 Cutting Unit Accessories
Grooved Roller Scraper Kit, 3 inch
Grooved Roller Scraper Kit, 3 inch
Grooved Roller Scraper Kit, 3 inch
Grooved Roller Scraper Kit, 3 inch
Grooved Roller Scraper Kit, 3 inch
Grooved Roller Scraper Kit, 3 inch
PU32021 A.1

266 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979658(C.1)



110 Cutting Unit Accessories

Key Part No. Part Name Qty. Serial No. Remarks

1 BM23002 Scraper Kit 1
2 24M7028 Washer 4 10.500 X 20 X 2 mm
3 TCU26998 Panel 2
4 14M7517 Lock Nut 4 M10
5 TCU27037 Torsion Spring 1 LH
6 ET17757 Rod 1
7 34M7010 Spring Pin 1 3 X 20 mm
8 MT5159 Scraper 1 RH
9 MT2342 Scraper 1
10 MT2340 Scraper 1
11 MT5158 Scraper 1 LH
12 03M7251 Bolt 10 M6 X 12
13 14M7303 Flange Nut 10 M6
14 TCU27038 Bracket 1
15 MT2341 Scraper 1
16 19M7179 Cap Screw 4 M10 X 50
17 TCU27036 Torsion Spring 1 RH

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 267
ST979658(C.1)



110 Cutting Unit Accessories
Machine Grooved Roller Scraper Kit, 2 inch
Machine Grooved Roller Scraper Kit, 2 inch
Machine Grooved Roller Scraper Kit, 2 inch
Machine Grooved Roller Scraper Kit, 2 inch
Machine Grooved Roller Scraper Kit, 2 inch
Machine Grooved Roller Scraper Kit, 2 inch
PU27622 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 TCA19547 Scraper 1

268 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979533(B.1)



110 Cutting Unit Accessories
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller
Smooth Roller Scraper Kit, 2 inch, QA5/QA7, 22 inch, Rear Roller
PU49442 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM22995 Scraper Kit 1
2 TCA19566 Cable 1 ROLLER SCRAPER
3 U45916 Lock Nut 2

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 269
ST815900(N.1)



110 Cutting Unit Accessories

270 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST815900(N.1)



115 Reel Cutting Units
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU38974 A.1

1- 272
2- 274
3- 276
4- 278
5- 280
6- 282
7- 284
8- 285
9- 286
10- 287
11- 288

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 271
()



115 Reel Cutting Units
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (1/2)
PU53942 A.1

272 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978896(O.1)



115 Reel Cutting Units

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11255 Reel Cutting Unit 1 SUB FOR BUC10414
2 14M7274 Nut 2 M10
3 14M7152 Nut 2 M10
4 TCU24958 Socket 2
5 TCU25398 Compression Spring 1 Adjuster
6 34M7094 Spring Pin 3 4 X 16 mm
7 TCU26729 Tube 1 Adjuster
8 TCU26458 Worm Gear 2
9 JD7844 Lubrication Fitting 4
10 19M7585 Screw 2 M8 X 25
11 TCU35637 Panel 1 LH
12 40M1862 Snap Ring 2
13 TCU28964 Compression Spring 1
14 JD8226 Bearing Cup 2
15 JD8188 Bearing Cone 2
16 ET14566 Seal 2
17 UC13425 Rod 1
18 19M7804 Screw 4 M10 X 40
19 E14814 Pressure Relief Fitting 2
20 TCU35638 Panel 1 RH
21 R30587 Dowel Pin 4
22 ET16679 Spring Washer 8
23 TCA19624 Cover Kit 1
24 UC16102 Fitting 2 Height of Cut Adjuster
25 M148268 Lock Nut 2
26 TCU40491 Worm Gear 2 Z = 20
27 TCU24328 Adjuster 2 Height of Cut, Rear
28 H137328 Lock Nut 4
29 MT6517 Label 2 Danger, Rotating Blades, English / Spanish
30 19M7866 Screw 2 M8 X 20
31 TCU24334 Retainer 2
32 N168012 Washer 4
33 MT3016 Bolt 2
34 03M7184 Bolt 2 M8 X 20
35 TCA19350 Mower Reel 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 273
ST978896(O.1)



115 Reel Cutting Units
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 7-Blade, Attachment (2/2)
PU38700 A.1

274 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978886(R.1)



115 Reel Cutting Units

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC11255 Reel Cutting Unit 1 SUB FOR BUC10414
2 TCU30798 Link End 2
3 19M7168 Cap Screw 2 M10 X 30
4 TCU36464 Compression Spring 2 Bed Knife Shoe
5 TCU35968 Shoe 1
6 AUC13891 Frame 1
7 UC16108 Bracket 2 Front Roller
8 24H1309 Washer 2 13/32" X 1-1/16" X 0.120"
9 UC23562 Stationary Knife 1 Height of Cut = 7.6 mm, SUB FOR ET17767, Fairway High

Cut
UC28156 Stationary Knife 1 Height of Cut = 4.8 mm, SUB FOR UC18865 OR ET17532,

Fairway Low Cut
UC18873 Stationary Knife 1 Height of Cut = 3.2 mm, SUB FOR ET17533, STD
ET11066 Stationary Knife 1 Height of Cut = 3.2 mm, STD, Hardened Steel
UC18869 Stationary Knife 1 Height of Cut = 2.5 mm, SUB FOR ET17534, STD,

Tournament
10 19M7402 Cap Screw 2 M10 X 25
11 TCU28635 Eccentric 2
12 19M7162 Cap Screw 2 M8 X 16
13 14M7151 Nut 2 M8
14 21M7194 Screw 13 M6 X 12
15 UC18211 Bracket 1 Mounting Support, IF USING FTC/GTC OR UC16109 IF NO

FTC/GTC, LH
16 UC16109 Bracket 1 Mounting Support, IF NO FTC/GTC OR UC18211 IF USING

FTC/GTC, RH
17 14M7517 Lock Nut 6 M10
18 AUC13512 Adjuster 2 Height of Cut, Rear
19 19M7603 Screw 4 M6 X 20
20 03M7194 Bolt 2 M10 X 40
21 MT74 Bushing 2
22 UC22218 Half Clamp 2
23 TCU27453 Base 2 Bedknife Adjuster
24 TCU25393 Leaf Spring 2 Bedknife Adjuster
25 UC16137 Adjuster 2 Bedknife
26 03M7191 Bolt 4 M10 X 25

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 275
ST978886(R.1)



115 Reel Cutting Units
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (1/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (1/2)
PU53953 A.1

276 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978811(O.1)



115 Reel Cutting Units

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10415 Reel Cutting Unit 1
2 14M7274 Nut 2 M10
3 14M7152 Nut 2 M10
4 TCU24958 Socket 2
5 TCU25398 Compression Spring 1 Adjuster
6 34M7094 Spring Pin 3 4 X 16 mm
7 TCU26729 Tube 1 Adjuster
8 TCU26458 Worm Gear 2
9 JD7844 Lubrication Fitting 4
10 19M7585 Screw 2 M8 X 25
11 TCU35637 Panel 1 LH
12 40M1862 Snap Ring 2
13 TCU28964 Compression Spring 1
14 JD8226 Bearing Cup 2
15 JD8188 Bearing Cone 2
16 ET14566 Seal 2
17 UC13425 Rod 1 Front
18 19M7804 Screw 4 M10 X 40
19 E14814 Pressure Relief Fitting 2
20 TCU35638 Panel 1 RH
21 R30587 Dowel Pin 4
22 ET16679 Spring Washer 8
23 TCA19624 Shield 1
24 UC16102 Fitting 2 Height of Cut Adjuster
25 M148268 Lock Nut 2
26 TCU40491 Worm Gear 2 Z = 20
27 TCU24328 Adjuster 2 Height of Cut, Rear
28 H137328 Lock Nut 4
29 MT6517 Label 2 Danger, Rotating Blades, English / Spanish
30 19M7866 Screw 2 M8 X 20
31 TCU24334 Retainer 2
32 N168012 Washer 4
33 MT3016 Bolt 2
34 03M7184 Bolt 2 M8 X 20
35 TCA19351 Mower Reel 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 277
ST978811(O.1)



115 Reel Cutting Units
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (2/2)
Reel Cutting Unit, Quick Adjust 5, 22 inch, 11-Blade, Attachment (2/2)
PU38700 A.1

278 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978830(T.1)



115 Reel Cutting Units

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10415 Reel Cutting Unit 1
2 TCU30798 Link End 2 Bedknife Adjuster
3 19M7168 Cap Screw 2 M10 X 30
4 TCU36464 Compression Spring 2 Bedknife Shoe
5 TCU35968 Shoe 1
6 AUC13891 Frame 1
7 UC16108 Bracket 2 Front Roller
8 24H1309 Washer 2 13/32" X 1-1/16" X 0.120"
9 UC23562 Stationary Knife 1 Height of Cut = 7.6 mm, SUB FOR ET17767, Fairway High

Cut
UC28163 Stationary Knife 1 Height of Cut = 2.0 mm, SUB FOR UC19154, Low Cut
TCU36165 Stationary Knife 1 Height of Cut = 2.0 mm, Low Cut, Hardened Steel
UC18873 Stationary Knife 1 Height of Cut = 3.2 mm, STD
ET11066 Stationary Knife 1 Height of Cut = 3.2 mm, STD, Hardened Steel
UC18869 Stationary Knife 1 Height of Cut = 2.5 mm, STD, Tournament

10 19M7402 Cap Screw 2 M10 X 25
11 TCU28635 Eccentric 2
12 19M7162 Cap Screw 2 M8 X 16
13 14M7151 Nut 2 M8
14 21M7194 Screw 13 M6 X 12
15 UC18211 Bracket 1 Mounting Support, IF USING FTC/GTC OR UC16109 IF NO

FTC/GTC, LH
16 UC16109 Bracket 1 Mounting Support, IF NO FTC/GTC OR UC18211 IF USING

FTC/GTC, RH
17 14M7517 Lock Nut 6 M10
18 AUC13512 Adjuster 2 Height of Cut, Rear
19 19M7603 Screw 4 M6 X 20
20 03M7194 Bolt 2 M10 X 40
21 MT74 Bushing 2
22 UC22218 Half Clamp 2
23 TCU27453 Base 2 Bedknife Adjuster
24 TCU25393 Leaf Spring 2 Adjuster
25 UC16137 Adjuster 2 Bedknife
26 03M7191 Bolt 4 M10 X 25

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 279
ST978830(T.1)



115 Reel Cutting Units
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment
Reel Cutting Unit, 22 inch, Quick Adjust 5, 14 blade, Attachment
PU53970 A.1

280 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978834(P.1)



115 Reel Cutting Units

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10416 Reel Cutting Unit 1 14 Blade
2 03M7191 Bolt 4 M10 X 25
3 03M7194 Bolt 2 M10 X 40
4 14M7151 Nut 2 M8
5 14M7152 Nut 2 M10
6 14M7274 Nut 2 M10
7 14M7517 Lock Nut 6 M10
8 19M7162 Cap Screw 2 M8 X 16
9 19M7168 Cap Screw 2 M10 X 30
10 19M7402 Cap Screw 2 M10 X 25
11 19M7585 Screw 2 M8 X 25
12 19M7603 Screw 4 M6 X 20
13 19M7804 Screw 4 M10 X 40
14 19M7866 Screw 2 M8 X 20
15 24H1309 Washer 2 13/32" X 1-1/16" X 0.120"
16 40M1862 Snap Ring 2
17 E14814 Pressure Relief Fitting 2
18 ET14566 Seal 2
19 ET16679 Spring Washer 8
20 H137328 Lock Nut 4
21 JD7844 Lubrication Fitting 2
22 JD8188 Bearing Cone 2
23 JD8226 Bearing Cup 2
24 M148268 Lock Nut 2
25 MT3016 Bolt 2
26 MT74 Bushing 2
27 N168012 Washer 4
28 R30587 Dowel Pin 4
29 TCU25398 Compression Spring 1 Adjuster
30 34M7094 Spring Pin 3 4 X 16 mm
31 TCU24958 Socket 2
32 TCU26729 Tube 1 Adjuster
33 TCA19624 Shield 1
34 MT6517 Label 2 Danger, Rotating Blades, English / Spanish
35 UC16102 Fitting 2
36 AUC13512 Adjuster 2 Height of Cut, Rear
37 21M7194 Screw 13 M6 X 12
38 TCA23621 Mower Reel 1
39 TCU40491 Worm Gear 2 Z = 20
40 AUC13891 Frame 1
41 TCU35968 Shoe 1
42 TCU36165 Stationary Knife 1 Height of Cut = 2.0 mm, Low Cut, Hardened Steel

UC18869 Stationary Knife 1 Height of Cut = 2.5 mm, STD, Tournament
UC18873 Stationary Knife 1 Height of Cut = 3.2 mm, STD
ET11066 Stationary Knife 1 Height of Cut = 3.2 mm, STD, Hardened Steel
UC23562 Stationary Knife 1 Height of Cut = 7.6 mm, SUB FOR ET17767, Fairway High

Cut
43 TCU24328 Adjuster 2 Height of Cut, Rear
44 TCU24334 Retainer 2
45 UC16108 Bracket 2 Front Roller
46 JD7846 Lubrication Fitting 2
47 UC18211 Bracket 1 IF USING FTC/GTC OR UC16109 IF NO FTC/GTC,

Mounting, LH
48 UC16109 Bracket 1 IF NO FTC/GTC OR UC18211 IF USING FTC/GTC,

Mounting, RH
49 UC16137 Adjuster 2 Bed Knife
50 TCU25393 Leaf Spring 2 Adjuster
51 TCU26458 Worm Gear 2
52 UC13425 Rod 1 Front
53 TCU27453 Base 2 Bedknife Adjuster
54 TCU28635 Eccentric 2
55 TCU28964 Compression Spring 1
56 UC22218 Half Clamp 2
57 TCU30798 Link End 2 Bedknife Adjuster
58 TCU35637 Panel 1 LH
59 TCU35638 Panel 1 RH
60 TCU36464 Compression Spring 2 Bedknife Shoe
61 03M7184 Bolt 2 M8 X 20

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 281
ST978834(P.1)



115 Reel Cutting Units
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment
Vertical Cutting Unit, 22 inch, Quick Adjust 5, Attachment
PU53969 A.1

282 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST978850(J.1)



115 Reel Cutting Units

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10417 Vertical Cutter 1
2 03M7194 Bolt 2 M10 X 40
3 03M7232 Bolt 3 M6 X 25
4 14M7151 Nut 2 M8
5 14M7152 Nut 2 M10
6 14M7274 Nut 2 M10
7 14M7303 Flange Nut 3 M6
8 14M7517 Lock Nut 6 M10
9 19M7162 Cap Screw 2 M8 X 16
10 19M7402 Cap Screw 2 M10 X 25
11 19M7585 Screw 2 M8 X 25
12 19M7603 Screw 4 M6 X 20
13 19M7804 Screw 4 M10 X 40
14 19M7866 Screw 4 M8 X 20
15 24H1309 Washer 2 13/32" X 1-1/16" X 0.120"
16 40M1862 Snap Ring 2
17 BM18480 Mower Reel 2
18 TCA22836 Ball Bearing 4 Integral Shaft
19 AMT2704 Strap 1
20 E14814 Pressure Relief Fitting 2
21 ET16679 Spring Washer 8
22 ET17914 Isolator 1
23 H137328 Lock Nut 4
24 JD7844 Lubrication Fitting 8
25 JD8188 Bearing Cone 2
26 JD8226 Bearing Cup 2
27 M148268 Lock Nut 2
28 MT74 Bushing 2
29 R30587 Dowel Pin 4
30 34M7094 Spring Pin 3 4 X 16 mm
31 TCU24958 Socket 2 Adjuster
32 TCU26729 Tube 1
33 TCU25398 Compression Spring 1 Adjuster
34 22H841 Set Screw 2 1/4" X 1/4"
35 24H1513 Washer 2 1-13/32" X 2" X 0.060"
36 TCU26776 Saw Blade 27
37 ET17053 Nut 2
38 19M7867 Screw 2 M8 X 25
39 ET17713 Washer 79
40 TCA19344 Shaft 1
41 34M7028 Spring Pin 2 4 X 22 mm
42 TCA19359 Cover 1 INCLUDES MT6517
43 MT6517 Label 2 Danger, English / Spanish
44 TCU24328 Adjuster 2 Height of Cut, Rear
45 TCU25820 Counterweight 1 Reel Painted
46 TCU26458 Worm Gear 2
47 TCU26720 Strap 1
48 TCU28635 Eccentric 2
49 TCU28964 Compression Spring 1
50 TCU36325 Panel 1 LH
51 TCU36326 Panel 1 RH
52 TCU40491 Worm Gear 2 Z = 20
53 ET14566 Seal 2
54 03M7191 Bolt 4 M10 X 25
55 UC16108 Bracket 2 Front Roller
56 UC18211 Bracket 1 Mounting Support, IF USING FTC/GTC OR UC16109 IF NO

FTC/GTC, LH
57 AUC13598 Adjuster 2 Height of Cut, Rear
58 UC16109 Bracket 1 Mounting Support, IF NO FTC/GTC OR UC18211 IF USING

FTC/GTC, RH
59 UC16102 Fitting 2
60 AUC13891 Frame 1
61 UC13425 Rod 1 Front
62 UC22218 Half Clamp 2 Roller

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 283
ST978850(J.1)



115 Reel Cutting Units
Counterweight Kit, Cutting Unit, FTC / GTC, QA5
Counterweight Kit, Cutting Unit, FTC / GTC, QA5
Counterweight Kit, Cutting Unit, FTC / GTC, QA5
Counterweight Kit, Cutting Unit, FTC / GTC, QA5
Counterweight Kit, Cutting Unit, FTC / GTC, QA5
Counterweight Kit, Cutting Unit, FTC / GTC, QA5
PU38752 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM22704 Counterweight Kit 1
2 19M7811 Screw 1 M10 X 90
3 TCU25821 Counterweight 1

284 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979347(E.1)



115 Reel Cutting Units
Counterweight Kit, Cutting Unit Brush, QA5
Counterweight Kit, Cutting Unit Brush, QA5
Counterweight Kit, Cutting Unit Brush, QA5
Counterweight Kit, Cutting Unit Brush, QA5
Counterweight Kit, Cutting Unit Brush, QA5
Counterweight Kit, Cutting Unit Brush, QA5
PU27630 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM22705 Kit 1
2 AMT3022 Drive Shaft 1
3 M802355 Bearing 2
4 JD8653 Ball Bearing 1
5 MT2622 Seal 1
6 R131803 Spacer 1
7 TCU18109 Spring Washer 1
8 TCU25432 Counterweight 1
9 40M1858 Snap Ring 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 285
ST870401(I.1)



115 Reel Cutting Units
Counterweight Kit
Counterweight Kit
Counterweight Kit
Counterweight Kit
Counterweight Kit
Counterweight Kit
PU32045 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM22762 Counterweight Kit 1 INCLUDES TCU25820
2 19M7804 Screw 2 M10 X 40
3 TCU25820 Counterweight 1 Not Illustrated

286 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979165(C.1)



115 Reel Cutting Units
Extension Plate Kit, Cutting Unit
Extension Plate Kit, Cutting Unit
Extension Plate Kit, Cutting Unit
Extension Plate Kit, Cutting Unit
Extension Plate Kit, Cutting Unit
Extension Plate Kit, Cutting Unit
PU19812 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM23080 Kit 1
2 14M7397 Lock Nut 9 M6
3 19M7775 Screw 9 M6 X 16
4 24M7100 Washer 9 6.600 X 22 X 2 mm
5 TCU27183 Shield 3

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 287
ST870196(D.1)



115 Reel Cutting Units
Label Kit, Reel Certification (Not for Canada and USA)
Label Kit, Reel Certification (Not for Canada and USA)
Label Kit, Reel Certification (Not for Canada and USA)
Label Kit, Reel Certification (Not for Canada and USA)
Label Kit, Reel Certification (Not for Canada and USA)
Label Kit, Reel Certification (Not for Canada and USA)
PU49130 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BM19945 Label Kit 1 ORDER MT6732
2 MT6732 Label 2 Danger, Reels

288 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979568(H.1)



120 Conditioner Drive Kits and Rear Brush
Sectional Pictorial Index
Index d'illustrations par sections.
Gruppenbildindex
Indice illustrato delle sezioni
Índice de ilustraciones por secciones
Avsnittsbildregister
PU39114 A.1

1- 290
2- 292
3- 294
4- 295
5- 296
6- 298
7- 299

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 289
()



120 Conditioner Drive Kits and Rear Brush
Fairway Tender Conditioners Or Greens Tender Conditioners Gear Drive Kit, QA5
Fairway Tender Conditioners Or Greens Tender Conditioners Gear Drive Kit, QA5
Fairway Tender Conditioners Or Greens Tender Conditioners Gear Drive Kit, QA5
Fairway Tender Conditioners Or Greens Tender Conditioners Gear Drive Kit, QA5
Fairway Tender Conditioners Or Greens Tender Conditioners Gear Drive Kit, QA5
Fairway Tender Conditioners Or Greens Tender Conditioners Gear Drive Kit, QA5
TC382250 A.1

290 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979856(M.1)



120 Conditioner Drive Kits and Rear Brush

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10760 Drive Kit 1
2 49M7047 Shaft Key 1 5 X 5 X 14 mm
3 TCU24174 Housing 1 Inner
4 TCU18109 Spring Washer 1
5 UC16113 Cam 2 SUB FOR TCU24707
6 A51212 Lock Nut 1
7 JD7844 Lubrication Fitting 1
8 TCU24173 Housing 1 Outer
9 JD7846 Lubrication Fitting 1
10 14M7517 Lock Nut 2 M10
11 24M3527 Washer 2 17 X 24 X 2 mm
12 M802355 Bearing 1
13 UC25678 Bracket 1 Conditioner, SUB FOR TCU25086
14 TCU24282 Clip 1
15 TCU25085 Hook Bolt 2
16 19M7868 Screw 2 M8 X 30
17 TCA16576 Gear 1 SUB FOR AMT2698
18 40M7195 Snap Ring 1
19 MT6833 Washer 1
20 14M7165 Lock Nut 1 M6
21 MT7370 Pinion 1 Z = 20
22 MT6821 Shift Collar 1 Inner
23 19M7775 Screw 1 M6 X 16
24 UC16129 Eccentric 1 SUB FOR TCU25083, Lever
25 F3353R O-Ring 1
26 TCU38554 Spacer 1
27 JD8653 Ball Bearing 1
28 UC14112 Ball Bearing 4
29 TCU13001 Bolt 2
30 TCU24171 Housing 1 Idler
31 TCU38483 Shaft 1 Z = 8
32 UC14089 Seal 3
33 P50631 O-Ring 1
34 L29371 O-Ring 1
35 TCA16577 Idler Gear 2 Z = 22
36 TCU25084 Bracket 1 Engagement
37 Y3082BN Compression Spring 2
38 TCU14151 Nut 2
39 40M1856 Snap Ring 2
40 TCU39067 Gasket 1 Conditioner Drive
41 40M7085 Snap Ring 2
42 ET16027 Ball Bearing 2
43 MT2622 Seal 1 Shaft
44 AMT3022 Drive Shaft 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 291
ST979856(M.1)



120 Conditioner Drive Kits and Rear Brush
Rear Roller Power Brush Drive Kit, QA5
Rear Roller Power Brush Drive Kit, QA5
Rear Roller Power Brush Drive Kit, QA5
Rear Roller Power Brush Drive Kit, QA5
Rear Roller Power Brush Drive Kit, QA5
Rear Roller Power Brush Drive Kit, QA5
PU39105 A.1

292 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979853(G.1)



120 Conditioner Drive Kits and Rear Brush

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10767 Drive Kit 1
2 TCU24672 Idler Sprocket 1
3 ET17123 Lubrication Fitting 2
4 19M7833 Screw 1 M6 X 35
5 14M7397 Lock Nut 2 M6
6 49M7047 Shaft Key 1 5 X 5 X 14 mm
7 14M7517 Lock Nut 2 M10
8 19M7863 Screw 2 M6 X 25
9 TCU24573 Transmission Case 1
10 24H1309 Washer 2 13/32" X 1-1/16" X 0.120"
11 TCU32422 Synchronous Belt 1 LGTH = 375 mm, WIDTH = 11 mm
12 TCU24856 Gasket 1 Power Brush Drive Case Seal
13 14M7165 Lock Nut 1 M6
14 TCU24572 Transmission Case 1
15 03M7232 Bolt 2 M6 X 25
16 M76615 Washer 2
17 TCU24983 Seal 1
18 TCU24586 Bracket 1 Support
19 19M7868 Screw 1 M8 X 30
20 A51212 Lock Nut 2
21 TCU24826 Bracket 2 Drive Side
22 21M7296 Screw 2 M6 X 20
23 UC14112 Ball Bearing 2
24 UC14089 Seal 2
25 TCU38554 Spacer 1
26 TCU40325 Compression Spring 2
27 L29371 O-Ring 2
28 TCU39730 Bearing Housing W/O Bearing 1
29 TCU38714 Bearing Housing W/O Bearing 1
30 UC15240 Support 1
31 TCU24780 Groove Pin 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 293
ST979853(G.1)



120 Conditioner Drive Kits and Rear Brush
Front Rotary Turf Brush Kit, QA5, 22 inch
Front Rotary Turf Brush Kit, QA5, 22 inch
Front Rotary Turf Brush Kit, QA5, 22 inch
Front Rotary Turf Brush Kit, QA5, 22 inch
Front Rotary Turf Brush Kit, QA5, 22 inch
Front Rotary Turf Brush Kit, QA5, 22 inch
PU38665 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10773 Brush Kit 1
2 TCU25027 Pin 1
3 34M7214 Spring Pin 1 5 X 35 mm
4 TCU24919 Tube Nut 1
5 UC14646 Brush 1
6 AUC12445 Shaft 1
7 UC14643 Sleeve 1
8 TCU38438 Bushing 1 SUB FOR TCU24920, Collet

294 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979802(D.1)



120 Conditioner Drive Kits and Rear Brush
Front Rotary Dense Brush Kit, QA5, 22 inch
Front Rotary Dense Brush Kit, QA5, 22 inch
Front Rotary Dense Brush Kit, QA5, 22 inch
Front Rotary Dense Brush Kit, QA5, 22 inch
Front Rotary Dense Brush Kit, QA5, 22 inch
Front Rotary Dense Brush Kit, QA5, 22 inch
PU39344 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10775 Brush Kit 1
2 TCU25027 Pin 1
3 AUC12445 Shaft 1
4 34M7214 Spring Pin 1 5 X 35 mm
5 UC14649 Brush 1
6 TCU24919 Tube Nut 1
7 UC14643 Sleeve 1
8 TCU38438 Bushing 1 Collet, SUB FOR TCU24920

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 295
ST979816(E.1)



120 Conditioner Drive Kits and Rear Brush
Fairway Tender Conditioner Shaft Kit, QA5, 22 inch
Fairway Tender Conditioner Shaft Kit, QA5, 22 inch
Fairway Tender Conditioner Shaft Kit, QA5, 22 inch
Fairway Tender Conditioner Shaft Kit, QA5, 22 inch
Fairway Tender Conditioner Shaft Kit, QA5, 22 inch
Fairway Tender Conditioner Shaft Kit, QA5, 22 inch
PU38667 A.1

296 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST979821(E.1)



120 Conditioner Drive Kits and Rear Brush

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10779 Shaft Kit 1
2 TCU38438 Bushing 1
3 UC18068 Lock Nut 1
4 TCU24666 Shaft 1 Retainer
5 TCU38484 Shaft 1
6 TCU24919 Tube Nut 1
7 MT2624 Knife 38
8 MT7280 Spacer 75
9 TCU25027 Pin 1

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 297
ST979821(E.1)



120 Conditioner Drive Kits and Rear Brush
Rear Roller Power Brush Kit, QA5, 22 inch
Rear Roller Power Brush Kit, QA5, 22 inch
Rear Roller Power Brush Kit, QA5, 22 inch
Rear Roller Power Brush Kit, QA5, 22 inch
Rear Roller Power Brush Kit, QA5, 22 inch
Rear Roller Power Brush Kit, QA5, 22 inch
PU38664 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10834 Brush Kit 1
2 TCU38853 Brush 1
3 34M7214 Spring Pin 1 5 X 35 mm
4 TCU38868 Sleeve 1 Brush Drive
5 TCU38851 Shaft 1
6 TCU38869 Sleeve 1 Brush Retainer

298 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST980030(D.1)



120 Conditioner Drive Kits and Rear Brush
Greens Tender Conditioner Shaft Kit, QA5, 22 inch
Greens Tender Conditioner Shaft Kit, QA5, 22 inch
Greens Tender Conditioner Shaft Kit, QA5, 22 inch
Greens Tender Conditioner Shaft Kit, QA5, 22 inch
Greens Tender Conditioner Shaft Kit, QA5, 22 inch
Greens Tender Conditioner Shaft Kit, QA5, 22 inch
PU27526 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BTC10778 Shaft Kit 1
2 TCU24666 Retainer 1
3 TCU38438 Bushing 1
4 TCU24919 Tube Nut 1
5 TCU38484 Shaft 1
6 UC18068 Lock Nut 1
7 ET14707 Knife 72
8 TCU25027 Pin 1
9 MT7280 Spacer 72

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 299
ST979865(C.1)



120 Conditioner Drive Kits and Rear Brush
Rear Roller Brush Drive Repair Kit
Rear Roller Brush Drive Repair Kit
Rear Roller Brush Drive Repair Kit
Rear Roller Brush Drive Repair Kit
Rear Roller Brush Drive Repair Kit
Rear Roller Brush Drive Repair Kit
PU34911 A.1

Key Part No. Part Name Qty. Serial No. Remarks

1 BUC10268 Drive Kit 1
2 UC14112 Ball Bearing 2
3 ET17123 Lubrication Fitting 2
4 TCU39730 Bearing Housing W/O Bearing 1
5 UC14089 Seal 2 Grease Triple Lip
6 TCU38554 Spacer 1
7 TCU24983 Seal 1 Dual Lip
8 TCU25593 Bushing 1
9 TCU38714 Bearing Housing W/O Bearing 1

300 2750 E-Cut™ Triplex Mower PC13606 (L.1)
ST922941(G.1)



2750 E-Cut™ Triplex Mower
Numerical Index

Part No. Key Page Part No. Key Page Part No. Key Page
168PHB-40010 1 128
168PHB-40031 1 128
32246 15 231
3TNV74F-NDJGM 1 56
400R 5 63
400R 11 93
68PHB-40031 1 128
A12188 2 225
A22836 17 171
A45904 5 225
A49787 8 115
A51212 6 291
A51212 20 293
A94703 43 123
A94703 6 229
AE71183 20 217
AE71183 28 217
AE71183 29 217
AE73079 20 217
AE73079 29 217
AET10449 5 185
AET10632 9 243
AET10632 10 255
AH209116 17 169
AH209116 23 169
AH211224 17 169
AH225363 8 235
AH227761 2 171
AH228044 16 169
AH228044 21 169
AH77724 22 115
AH78237 16 91
AH89557 14 145
AH96317 4 123
AH98118 6 171
AKK11201 25 213
AKK11201 27 213
AL202151 2 185
AM100752 18 93
AM100800 16 79
AM102062 20 123
AM102420 9 169
AM102487 14 231
AM102723 10 231
AM102726 50 197
AM103001 1A 181
AM108172 9 101
AM117324 13 179
AM131182 2 217
AM135650 4 262
AM135650 3 264
AM137075 1B 181
AM137076 36B 181
AM138384 8 103
AM147738 13 197
AM30795 2 187
AM30795 2 188
AM30795 3 191
AM30795 3 193
AM31268 4 101
AM876266 24 87
AM879144 1 125
AM879145 16 125
AM880340 5 125
AM881809 9 73
AM882245 8 93
AM882418 13 59
AM882419 14 59
AM882423 4 68
AM882435 16 75
AM882445 10 75
AM882461 7 67
AM882469 23 75
AMT1061 1 240
AMT1286 1 243
AMT1443 1 241
AMT2018 9 231
AMT2477 1 192
AMT2698 17 291
AMT2704 19 283
AMT2877 1 240
AMT2879 1 241
AMT2967 1 255
AMT2978 1 214

AMT3022 2 285
AMT3022 44 291
AMT500 2 244
AMT500 3 247
AMT523 8 83
AR21839 13 103
AR21839 17 145
AR21839 20 167
AR51481 18 205
AR51481 9 229
AR62149 16 197
AT103399 18 109
AT110817 35 97
AT121321 19 145
AT224862 15 169
AT224862 16 169
AT224862 18 169
AT224862 19 169
AT224862 20 169
AT25983 19 101
AT263424 33 103
AT318410 32 111
AT318410 3 215
AT320523 11 231
AT333812 17 169
AT333812 18 169
AT333812 22 169
AT340063 20 217
AT340063 30 217
AT365410 1 186
AT365411 1 186
AT365412 1 186
AT365415 1 186
AT365421 1 186
AT368499 10 109
AT368499 14 111
AT381999 18 169
AT409249 6 167
AUC10120 1 169
AUC10120 13 169
AUC10120 4 169
AUC10120 5 169
AUC10120 6 169
AUC10515 1 117
AUC10516 13 117
AUC10518 39 115
AUC10519 31 115
AUC10533 1 129
AUC10534 1 155
AUC10534 9 155
AUC10553 1 177
AUC10641 28 171
AUC10642 23 171
AUC10643 32 171
AUC10748 8 225
AUC10749 12 225
AUC10807 36 123
AUC10808 37 123
AUC10819 1 128
AUC10819 3 133
AUC10819 20 141
AUC10819 21 141
AUC10819 22 141
AUC10819 23 141
AUC10819 5 141
AUC10819 9 141
AUC10913 22 171
AUC10913 39 171
AUC10914 1 161
AUC10915 15 213
AUC10916 16 213
AUC10918 16 231
AUC10920 12 145
AUC10921 1 163
AUC10923 2 163
AUC10925 10 145
AUC10926 16A 161
AUC10927 13A 161
AUC10928 14 213
AUC10931 12 213
AUC10953 1 103
AUC10955 2 161
AUC10958 2 181
AUC10960 5 181

AUC10961 8 171
AUC10967 25 213
AUC10968 15 179
AUC10973 3 163
AUC10992 1 101
AUC10994 18 101
AUC11022 27 115
AUC11047 3 177
AUC11131 5 135
AUC11173 9 151
AUC11396 8 167
AUC11468 7 103
AUC11544 7 217
AUC11774 1 186
AUC11776 1 186
AUC11777 1 186
AUC11778 1 186
AUC11779 1 186
AUC11780 1 186
AUC11781 1 186
AUC12123 12 217
AUC12124 5 219
AUC12295 16 145
AUC12369 5 153
AUC12371 7 153
AUC12386 4 198
AUC12386 4 201
AUC12445 6 294
AUC12445 3 295
AUC12469 7 147
AUC12474 1 109
AUC12474 1 111
AUC12474 1 113
AUC12498 23 119
AUC12499 5 119
AUC12625 10 103
AUC12632 2 125
AUC12681 21 179
AUC12725 40 123
AUC12737 6 101
AUC12824 27 171
AUC12838 34 197
AUC12955 35 181
AUC13021 13 153
AUC13324 8 133
AUC13512 18 275
AUC13512 18 279
AUC13512 36 281
AUC13598 57 283
AUC13658 3 219
AUC13769 9 171
AUC13891 6 275
AUC13891 6 279
AUC13891 40 281
AUC13891 60 283
AUC13999 3 187
AUC13999 3 188
AUC13999 2 191
AUC13999 2 193
AUC14033 3 219
AUC14033 4 219
AUC14126 1 56
AUC14126 45 97
AUC14194 11 165
AUC14194 63 197
AUC14295 17 183
AUC14348 22 217
AUC14676 5 183
AUC14818 13 145
AUC15305 38 171
AUC15305 9 171
AUC15306 9 171
AUC15307 8 165
AUC15308 4 165
AUC15309 5 165
AUC15583 1 186
AUC15677 15 169
AUC15678 16 169
AUC15753 60 181
AUC15758 22 171
AUC15758 39 171
AUC15777 14 101
AUC15785 10 147
AUC15805 19 179

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 301



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
AUC15808 12 87
AUC15810 18 87
AUC15960 20 217
AUC15960 31 217
AUC15961 20 217
AUC15961 32 217
AUC15976 2 137
AUC15977 1 137
AUC15978 1 141
AUC15978 5 143
AUC15991 2 141
AUC15991 2 143
AUC16148 1 147
AUC16149 2 147
AUC16440 25 87
AUC16705 4 151
AUC17177 37 123
AUC17178 36 123
AUC17205 20 109
AUC17205 23 109
AUC17235 8 177
AUC17236 39 181
AUC17236 69 181
AUC17237 15 179
AUC17237 16 179
AUC17239 5 183
AUC17342 25 213
AUC17342 30 213
AUC17396 5 153
AUC17593 9 235
AUC17593 10 237
AUC17627 1 109
AUC17627 1 111
AUC17627 32 111
AUC17627 1 113
AUC17655 12 87
AUC17657 18 87
AUC17668 9 151
AUC17756 5 181
AUC17761 1 128
AUC17761 3 133
AUC17952 13A 161
AUC17952 16A 161
AUC17952 16B 161
AUC17954 13A 161
AUC17954 13B 161
AUC17954 16A 161
AUC18103 19 161
AUC18147 1 56
AUC18147 45 97
AUC18578 2 161
AUC18579 15 213
AUC18580 16 213
AUC18708 19 179
AUC19004 1 128
AUC19004 3 133
AUC19273 1 155
AUC19833 1 169
AUC19833 13 169
AUC19833 4 169
AUC19833 5 169
AUC19833 6 169
AUC19834 3 163
AUC19835 1 163
AUC19836 2 163
AUC19861 27 171
AUC19862 23 171
AUC19863 32 171
AUC19864 28 171
AUC20070 13B 161
AUC20071 16B 161
AUC20072 1 161
AUC20083 13 145
AUC20084 10 145
AUC20085 12 145
AUC20270 22 179
AUC20394 14 213
AUC20395 12 213
AUC20405 7 153
AUC20406 13 153
AUC20563 1 177
AUC21127 1 128
AUC22525 3 163

AXE25429 25 213
AXE25429 29 213
AXE27435 25 213
AXE27435 28 213
AXE42040 1 186
AZ50831 30 83
BE23416 1 249
BM18480 1 253
BM18480 17 283
BM18481 1 240
BM18711 1 252
BM18712 1 241
BM19748 1 187
BM19749 1 188
BM19817 1 257
BM19945 1 288
BM22704 1 284
BM22705 1 285
BM22762 1 286
BM22995 1 269
BM23002 1 267
BM23080 1 287
BM23566 1 251
BM24202 1 248
BM25317 1 247
BM26408 1 244
BTC10267 1 250
BTC10757 1 185
BTC10760 1 291
BTC10767 1 293
BTC10773 1 294
BTC10775 1 295
BTC10778 1 299
BTC10779 1 297
BTC10834 1 298
BTC11025 1 225
BTC11026 1 213
BUC10089 1 264
BUC10090 1 262
BUC10091 1 263
BUC10100 1 198
BUC10112 1 258
BUC10113 1 259
BUC10123 1 217
BUC10219 1 186
BUC10268 1 300
BUC10283 1 232
BUC10414 1 273
BUC10414 1 275
BUC10415 1 277
BUC10415 1 279
BUC10416 1 281
BUC10417 1 283
BUC10430 1 219
BUC10540 1 220
BUC10541 1 223
BUC10583 1 224
BUC10616 1 227
BUC10620 1 193
BUC10621 1 191
BUC10786 3 260
BUC10991 1 235
BUC11158 1 213
BUC11201 1 198
BUC11201 1 201
BUC11201 1 263
BUC11255 1 273
BUC11255 1 275
BUC11308 1 231
BUC11329 1 264
BUC11330 1 262
BUC11399 1 237
BUC11591 1 217
BUC11595 1 213
CH10061 18 67
CH10082 3 88
CH10084 2 88
CH10106 9 88
CH10314 10 59
CH10323 12 93
CH10335 12 59
CH10537 9 97
CH10554 18 79

CH10554 22 80
CH10568 30 145
CH11477 22 95
CH11486 7 60
CH11487 6 139
CH11490 4 97
CH11550 5 139
CH11560 20 137
CH11563 21 137
CH12404 16 133
CH12404 11 141
CH12404 11 143
CH12405 7 137
CH13497 8 97
CH13814 15 79
CH13814 15 80
CH13992 4 129
CH14811 15 95
CH15396 12 95
CH15516 17 79
CH15987 6 125
CH15996 3 125
CH16843 11 73
CH16888 5 88
CH16901 17 137
CH16903 18 137
CH16940 1 75
CH16940 17 80
CH17101 3 79
CH17154 15 141
CH17154 15 143
CH17861 9 139
CH17960 16 93
CH18079 3 59
CH18306 16 137
CH19099 10 79
CH19111 5 133
CH19111 19 137
CH19140 47 97
CH19780 4 71
CH19994 39 97
DC201209 10 169
DE19757 19 169
DMA210218 10 213
E14625 11 225
E14814 19 273
E14814 19 277
E14814 17 281
E14814 20 283
E4245E 5 171
E62934 6 123
E63525 19 115
E64256 9 91
E73003 36 171
ET11066 9 275
ET11066 9 279
ET11066 42 281
ET14356 16 141
ET14356 16 143
ET14566 16 273
ET14566 16 277
ET14566 18 281
ET14566 53 283
ET14707 7 299
ET15726 2 243
ET15726 3 244
ET15726 4 247
ET15726 2 255
ET15726 2 257
ET15755 3 243
ET15755 4 244
ET15755 5 247
ET15755 3 255
ET15755 3 257
ET16027 42 291
ET16679 22 273
ET16679 22 277
ET16679 19 281
ET16679 21 283
ET17053 37 283
ET17123 3 293
ET17123 3 300
ET17515 4 243

302 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
ET17515 5 244
ET17515 6 247
ET17515 4 255
ET17515 4 257
ET17532 9 275
ET17533 9 275
ET17534 9 275
ET17713 39 283
ET17757 6 267
ET17767 9 275
ET17767 9 279
ET17767 42 281
ET17914 22 283
F122159 9 163
F3171R 29 83
F3353R 25 291
F432009 11 119
FH330270 11 165
GX21569 4 119
H110730 9 181
H112162 11 161
H137328 28 273
H137328 28 277
H137328 20 281
H137328 23 283
H143834 5 177
H77698 16 115
H77698 19 117
H77698 23 217
H77698 16 235
H77698 6 237
H77698 20 87
H77698 17 91
HXE33527 19 229
HXE66155 9 133
HXE71867 8 262
HXE71867 7 264
JD22 3 155
JD22 9 213
JD5720 15 151
JD7759 10 244
JD7759 2 247
JD7759 11 255
JD7759 9 257
JD7842 2 240
JD7842 2 241
JD7842 2 249
JD7842 2 250
JD7842 3 251
JD7842 3 252
JD7842 2 260
JD7844 21 123
JD7844 6 177
JD7844 3 248
JD7844 3 253
JD7844 9 273
JD7844 9 277
JD7844 21 281
JD7844 24 283
JD7844 7 291
JD7846 46 281
JD7846 9 291
JD8187 7 171
JD8188 5 243
JD8188 6 244
JD8188 7 247
JD8188 5 255
JD8188 5 257
JD8188 15 273
JD8188 15 277
JD8188 22 281
JD8188 25 283
JD8225 2 177
JD8226 6 243
JD8226 7 244
JD8226 8 247
JD8226 6 255
JD8226 6 257
JD8226 14 273
JD8226 14 277
JD8226 23 281
JD8226 26 283
JD8253 10 225

JD8653 1 119
JD8653 4 285
JD8653 27 291
JD8933 9 225
JD9449 23 123
KV14594 16 151
KV14594 37 181
L151020 33 171
L203088 4 153
L213934 51 181
L213934 23 183
L218822 56 181
L219002 21 167
L29371 34 291
L29371 27 293
LVA13307 18 115
LVA15613 20 111
LVA18343 12 181
LVA18519 10 87
LVA23231 19 181
LVA802622 3 139
LVA802623 4 139
LVA802630 10 139
LVU14258 3 135
LVU14258 25 231
LVU14258 9 231
LVU15947 8 181
LVU16647 24 103
LVU17025 7 223
LVU24889 17 181
LVU24890 15 181
LVU24891 16 181
LVU24911 22 181
LVU24918 26 181
LVU25016 11 181
LVU25021 25 181
LVU25399 28 181
LVU25401 14 181
LVU25407 20 181
LVU25738 24 181
LVU34473 15 101
LVU34503 7 101
LVU34504 8 101
LVU34797 10 101
LVU800940 8 137
LVU800940 6 141
LVU800940 6 143
LVU801572 15 133
LVU804152 21 143
M110159 14 179
M110999 15 83
M112535 55 197
M117429 2 192
M119816 3 137
M120206 9 115
M127370 59 181
M131476 20 183
M132021 7 169
M132022 8 169
M132031 20 231
M132032 21 231
M135512 7 109
M135512 35 115
M135512 5 117
M135582 4 225
M136173 23 181
M141153 13 91
M142218 1 151
M142219 2 151
M144350 5 151
M147475 18 183
M148268 25 273
M148268 25 277
M148268 24 281
M148268 27 283
M148645 6 103
M151706 54 181
M158597 10 209
M162957 12 183
M166830 45 115
M166830 1 215
M167119 4 115
M173256 11 87

M175325 3 103
M175325 14 87
M175325 15 87
M175325 19 87
M175325 2 87
M175325 3 87
M175325 4 87
M176636 10 153
M177549 9 103
M43835 8 109
M45242 25 171
M70145 3 121
M70153 2 121
M70304 4 121
M72232 33 197
M72685 6 179
M76615 16 293
M79150 40 181
M79150 52 197
M800006 8 75
M800052 7 97
M800065 15 75
M800077 14 77
M800087 1 79
M800100 3 67
M800112 5 121
M800116 8 125
M800119 4 125
M800312 14 79
M800495 18 95
M800658 12 141
M800658 12 143
M80084 7 198
M80084 7 201
M800970 7 59
M800997 11 79
M801027 6 68
M801028 5 68
M801108 14 93
M801315 10 95
M801335 22 97
M801336 29 97
M801762 20 79
M801941 4 77
M802255 2 63
M802255 1 77
M802355 3 285
M802355 12 291
M802636 8 88
M802715 11 103
M803523 13 141
M803523 13 143
M803523 10 73
M803523 19 80
M804151 18 141
M804151 18 143
M805710 12 67
M805710 20 75
M806418 3 73
M806438 20 80
M806438 9 93
M806438 41 97
M806737 24 75
M806745 17 93
M806938 21 75
M807193 19 95
M807207 23 97
M807310 10 125
M807374 6 67
M808645 5 98
M808706 8 71
M808973 2 83
M809202 3 71
M809204 2 75
M809204 11 80
M809526 7 73
M809593 5 59
M809670 13 95
M809987 11 125
M810006 16 97
M810061 37 97
M810064 4 95
M810065 5 95

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 303



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
M810594 5 97
M811046 10 67
M811061 11 75
M811140 25 75
M811287 12 79
M811318 3 98
M811345 2 79
M811547 12 125
M811563 22 75
M811567 41 97
M811568 9 77
M811568 21 80
M811568 9 95
M811649 8 67
M811650 9 67
M811804 9 71
M811805 9 59
M811806 1 93
M811807 4 59
M811808 7 71
M811809 10 80
M811809 7 98
M811816 7 75
M811820 5 75
M811823 9 75
M811835 16 67
M811836 17 67
M811842 12 71
M811844 10 71
M811846 2 68
M811850 13 71
M811850 5 80
M811851 14 71
M811851 6 80
M811857 9 80
M811857 2 98
M811864 3 63
M811869 8 60
M811877 2 60
M811882 10 65
M811884 9 65
M811885 3 75
M811885 12 80
M811886 4 73
M811886 13 80
M811888 18 75
M811889 17 75
M811892 8 73
M811894 19 79
M811895 13 79
M811896 21 95
M811906 3 95
M811907 20 95
M811926 2 97
M811931 27 97
M811932 6 97
M811934 11 97
M811935 12 97
M811938 2 71
M811953 33 97
M811954 15 125
M811956 31 97
M811957 17 97
M811958 11 67
M811961 43 97
M811963 11 95
M811966 11 71
M811967 6 71
M811967 7 80
M811968 18 80
M811968 6 93
M811981 2 67
M81353 38 115
M84971 22 183
M84971 27 87
M84972 12 103
M84972 23 145
M84972 18 161
M84972 7 163
M84972 29 171
M84972 23 213
M84972 12 229
M84972 9 87

M87801 11 59
M87810 5 65
M87812 4 63
M87812 4 65
M87813 1 65
M87818 3 68
M87843 17 95
M87851 14 141
M87851 14 143
M87869 11 77
M87871 11 65
M87878 12 77
M87878 36 97
M87879 8 59
M87887 7 63
M87893 9 68
M87908 7 93
M88102 31 123
M89120 14 75
M89135 5 71
M89135 8 80
M89143 13 73
M89151 14 95
M89151 3 97
M89159 10 97
M89161 21 97
M89162 15 97
M91252 42 197
M96706 8 155
M96854 4 137
MCYP25876 43 115
MIA880278 7 68
MIA880279 1 67
MIA880293 5 93
MIA880297 5 73
MIA880523 8 77
MIA880536 3 65
MIA880551 13 59
MIA880557 14 59
MIA880560 3 60
MIA880565 3 60
MIA880570 7 65
MIA880575 6 63
MIA881295 .. 91
MIA881295 1 91
MIA881493 25 97
MIA882277 2 59
MIA882277 2 80
MIA882279 6 60
MIA882280 4 93
MIA882281 3 93
MIA882310 6 60
MIA882312 5 60
MIA882800 3 79
MIA882800 7 79
MIA883231 11 91
MIA883285 18 71
MIA883286 1 63
MIA883287 5 60
MIA883289 19 93
MIA883290 20 93
MIA883291 2 93
MIA883292 1 59
MIA883294 1 95
MIA883294 1 97
MIA883636 1 80
MIA884996 1 88
MIA885008 1 60
MIA885191 2 133
MIA885192 3 133
MIA885193 6 133
MIA885198 10 141
MIA885198 10 143
MIA885200 9 141
MIA885209 6 137
MIA885348 7 79
MIA885589 1 133
MIA885589 18 133
MIA885590 3 133
MIA885591 1 143
MIA885592 9 143
MIA885593 20 143
MIA885689 33 145

MIA885850 1 133
MIA885850 18 133
MIU13472 2 155
MIU800002 13 125
MIU800048 4 79
MIU800110 40 97
MIU800255 1 98
MIU800290 6 77
MIU800298 8 68
MIU800300 15 67
MIU800300 3 80
MIU800301 4 67
MIU800302 5 67
MIU800302 4 80
MIU800305 15 71
MIU800308 2 65
MIU800322 9 79
MIU800322 14 80
MIU800326 44 97
MIU800364 24 95
MIU800453 13 93
MIU800461 20 71
MIU800572 6 59
MIU800598 8 65
MIU800612 1 121
MIU800613 21 79
MIU800615 8 63
MIU800619 2 95
MIU800815 28 97
MIU801295 12 91
MIU801479 12 73
MIU801493 26 97
MIU801499 9 63
MIU801500 8 95
MIU801501 14 97
MIU801676 1 73
MIU802138 12 83
MIU802236 6 79
MIU802290 21 71
MIU802291 19 71
MIU802457 1 71
MIU802525 16 95
MIU802531 17 71
MIU802532 16 71
MIU802535 10 63
MIU802947 4 98
MIU803536 3 141
MIU804501 32 97
MIU804757 13 79
MIU804760 11 63
MIU804760 24 80
MIU804762 6 88
MIU804763 4 88
MIU804764 4 60
MIU804782 15 73
MIU804783 2 73
MIU804787 32 145
MIU804787 19 97
MIU804788 13 67
MIU804788 19 75
MIU804788 23 80
MIU804802 3 77
MIU804804 24 97
MIU804805 13 77
MIU804944 2 77
MIU804947 31 145
MIU804948 9 137
MIU804949 2 130
MIU804951 4 141
MIU804951 4 143
MIU804952 8 139
MIU804953 1 135
MIU804954 1 137
MIU804955 2 137
MIU804963 19 141
MIU804963 19 143
MIU804964 21 141
MIU804965 22 141
MIU804966 5 141
MIU804972 7 139
MIU804983 23 141
MIU805174 5 141
MIU805200 45 97

304 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
MIU805372 23 143
MIU805373 22 143
MIU805395 3 141
MIU805395 3 143
MIU805441 1 73
MIU805534 18 133
MIU805535 34 145
MIU805584 8 133
MIU805954 1 71
MT1479 15 177
MT1966 4 188
MT2119 5 147
MT2119 10 213
MT2119 4 213
MT2340 10 267
MT2341 15 267
MT2342 9 267
MT2622 5 285
MT2622 43 291
MT2624 7 297
MT3016 33 273
MT3016 33 277
MT3016 25 281
MT4851 17 101
MT5158 11 267
MT5159 8 267
MT6269 3 187
MT6269 3 188
MT6351 17 205
MT6351 1 207
MT6351 1 229
MT6517 29 273
MT6517 29 277
MT6517 34 281
MT6517 42 283
MT6517 43 283
MT6519 6 151
MT6599 1 209
MT6600 2 209
MT6606 3 209
MT6732 1 288
MT6732 2 288
MT6738 12 231
MT6821 22 291
MT6833 19 291
MT7280 8 297
MT7280 9 299
MT7370 21 291
MT739 10 243
MT739 7 255
MT74 21 275
MT74 21 279
MT74 26 281
MT74 28 283
MT840 24 83
N101345 7 243
N101345 8 244
N101345 9 247
N101345 8 255
N101345 7 257
N168012 32 273
N168012 32 277
N168012 27 281
N282069 20 111
P48347 18 181
P50631 33 291
PFA10884 1 238
PFA12417 4 238
PFA12692 3 238
PFA12696 5 238
PH50229231 2 238
PH85235965 35 117
PH85242201 35 117
PMK2812-0406 4 103
R104846 24 217
R104919 12 109
R104919 10 113
R104919 9 117
R104919 4 135
R104919 14 217
R104919 9 217
R104919 11 219
R104922 22 111

R125590 21 87
R131803 6 285
R184062 4 161
R184062 18 213
R184067 5 161
R184067 13 213
R217664 2 101
R26286 3 167
R26375 27 145
R26375 17 231
R26448 3 145
R26448 6 147
R26448 11 169
R26448 19 171
R26448 17 217
R26448 4 231
R26906 7 145
R26906 9 147
R26906 6 213
R280791 70 181
R28782 24 145
R28782 12 161
R28782 1 165
R28782 2 169
R28782 11 171
R305041 8 161
R30587 21 273
R30587 21 277
R30587 28 281
R30587 29 283
R309931 7 161
R313872 12 171
R316945 11 201
R316945 3 263
R35668 15 91
R44302 24 119
R49921 4 163
R524489 27 197
R56101 1 87
R56101 10 91
R77175 21 161
R78060 2 109
R78061 33 103
R78064 14 235
R78064 15 237
R78065 11 109
R78065 21 109
R78065 24 109
R78065 28 109
R78065 30 109
R78065 31 109
R78065 34 109
R78065 9 109
R78065 13 111
R78065 16 111
R78065 26 111
R78065 28 111
R78065 3 111
R78065 13 113
R78065 17 113
R78065 18 113
R78065 2 113
R78065 21 113
R78065 3 113
R78065 4 113
R78065 14 117
R78065 16 117
R78065 17 117
R78065 18 117
R78065 7 219
R78065 8 219
R78065 9 219
R78065 23 231
R78066 31 111
R78066 15 117
R78066 7 117
R78066 10 235
R78066 11 237
R78069 24 109
R78069 28 109
R78069 16 111
R78069 20 111
R78069 26 111

R78069 28 111
R78069 3 111
R78069 31 111
R78069 18 113
R78069 15 117
R78069 17 117
R78069 10 235
R78069 11 237
R97021 16 87
RE12363 2 109
RE151433 1 167
RG60092 46 97
SJ15808 10 111
SJ15809 11 111
SU23101 58 197
SU23101 8 227
SU25155 34 117
T10581 4 155
T105826 13 231
T108012 16 109
T108012 23 111
T108012 13 217
T110452 6 95
T110737 16 80
T110750 15 93
T110750 34 97
T110808 11 91
T111401 7 88
T111565 7 77
T111874 38 97
T114124 20 97
T114158 10 93
T143169 14 119
T177753 20 91
T24167 16 109
T257818 17 87
T26955 25 117
T27550 14 115
T27550 24 117
T287877 13 87
T317396 6 231
T372848 26 183
T372848 14 229
T383235 59 197
T383235 7 227
T58694 3 192
T77613 5 145
T77613 12 169
T77613 20 171
T77613 18 217
T77814 2 145
T77814 2 165
T77814 3 169
T77814 30 171
T77857 4 145
T77857 35 171
T77857 5 231
T77932 9 145
T77932 3 147
T77932 14 161
T77932 7 213
TCA12646 16 83
TCA13325 22 123
TCA13830 7 185
TCA14164 9 167
TCA16455 19 123
TCA16456 30 123
TCA16576 17 291
TCA16577 35 291
TCA16735 15 217
TCA18031 13 183
TCA18042 10 213
TCA18042 31 213
TCA18525 3 179
TCA18600 18 119
TCA18757 36A 181
TCA19188 1 155
TCA19344 40 283
TCA19350 35 273
TCA19351 35 277
TCA19359 42 283
TCA19547 1 268
TCA19566 2 269

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 305



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
TCA19604 26 217
TCA19624 23 273
TCA19624 23 277
TCA19624 33 281
TCA19823 1 186
TCA19824 1 186
TCA19827 1 186
TCA19916 1 91
TCA21401 2 179
TCA21539 3 115
TCA21908 22 179
TCA22013 20 217
TCA22836 3 240
TCA22836 3 241
TCA22836 2 248
TCA22836 3 249
TCA22836 4 250
TCA22836 2 251
TCA22836 2 252
TCA22836 2 253
TCA22836 1 260
TCA22836 18 283
TCA23621 38 281
TCA23662 7 231
TCA25980 8 179
TCA26026 6 135
TCU13001 29 291
TCU14137 21 183
TCU14151 9 181
TCU14151 38 291
TCU14287 27 123
TCU14511 25 183
TCU14862 10 205
TCU15501 25 123
TCU16197 48 181
TCU16306 9 123
TCU16352 15 123
TCU18100 1 205
TCU18109 26 119
TCU18109 7 285
TCU18109 4 291
TCU19134 1 115
TCU19528 13 123
TCU19682 7 123
TCU21177 16 123
TCU21382 7 83
TCU21447 4 181
TCU22341 21 91
TCU23928 10 179
TCU24171 30 291
TCU24173 8 291
TCU24174 3 291
TCU24175 38 123
TCU24282 14 291
TCU24328 27 273
TCU24328 27 277
TCU24328 43 281
TCU24328 44 283
TCU24334 31 273
TCU24334 31 277
TCU24334 44 281
TCU24519 3 250
TCU24572 14 293
TCU24573 9 293
TCU24586 18 293
TCU24666 4 297
TCU24666 2 299
TCU24672 2 293
TCU24707 5 291
TCU24780 31 293
TCU24826 21 293
TCU24856 12 293
TCU24919 4 294
TCU24919 6 295
TCU24919 6 297
TCU24919 4 299
TCU24920 8 294
TCU24920 8 295
TCU24958 4 273
TCU24958 4 277
TCU24958 31 281
TCU24958 31 283
TCU24983 17 293

TCU24983 7 300
TCU25027 2 294
TCU25027 2 295
TCU25027 9 297
TCU25027 8 299
TCU25083 24 291
TCU25084 36 291
TCU25085 15 291
TCU25086 13 291
TCU25093 3 119
TCU25276 15 183
TCU25354 30 117
TCU25391 18A 229
TCU25391 18B 229
TCU25393 24 275
TCU25393 24 279
TCU25393 50 281
TCU25398 5 273
TCU25398 5 277
TCU25398 29 281
TCU25398 33 283
TCU25432 8 285
TCU25528 22 119
TCU25593 8 300
TCU25820 45 283
TCU25820 1 286
TCU25820 3 286
TCU25821 3 284
TCU26302 6 155
TCU26458 8 273
TCU26458 8 277
TCU26458 51 281
TCU26458 46 283
TCU26720 47 283
TCU26729 7 273
TCU26729 7 277
TCU26729 32 281
TCU26729 32 283
TCU26776 36 283
TCU26998 3 267
TCU27036 17 267
TCU27037 5 267
TCU27038 14 267
TCU27183 5 287
TCU27453 23 275
TCU27453 23 279
TCU27453 53 281
TCU27779 18 91
TCU27779 2 91
TCU27779 3 91
TCU27779 4 91
TCU27779 5 91
TCU27779 6 91
TCU27871 1 91
TCU27871 19 91
TCU28635 11 275
TCU28635 11 279
TCU28635 54 281
TCU28635 48 283
TCU28671 15 153
TCU28964 13 273
TCU28964 13 277
TCU28964 55 281
TCU28964 49 283
TCU29933 20 113
TCU29933 27 115
TCU29933 44 115
TCU29933 12 117
TCU29933 14 153
TCU29933 10 219
TCU29933 16 237
TCU29933 7 87
TCU29969 4 193
TCU30798 2 275
TCU30798 2 279
TCU30798 57 281
TCU31361 2 207
TCU32422 11 293
TCU32529 63 181
TCU32529 69 181
TCU32529 3 205
TCU33288 29 123
TCU33288 11 83

TCU33333 6 153
TCU33336 10 183
TCU33342 28 123
TCU33342 3 83
TCU33535 15 119
TCU33536 17 119
TCU33537 19 119
TCU33820 3 213
TCU33951 4 209
TCU34008 6 161
TCU34008 20 213
TCU34231 14 205
TCU34231 3 207
TCU34231 2 229
TCU34831 21 103
TCU35285 4 187
TCU35637 11 273
TCU35637 11 277
TCU35637 58 281
TCU35638 20 273
TCU35638 20 277
TCU35638 59 281
TCU35694 8 209
TCU35968 5 275
TCU35968 5 279
TCU35968 41 281
TCU36165 9 279
TCU36165 42 281
TCU36325 50 283
TCU36326 51 283
TCU36334 8 119
TCU36335 7 119
TCU36464 4 275
TCU36464 4 279
TCU36464 60 281
TCU37361 5 209
TCU37604 6 220
TCU38353 47 181
TCU38353 18 197
TCU38438 8 294
TCU38438 8 295
TCU38438 2 297
TCU38438 3 299
TCU38483 4 232
TCU38483 31 291
TCU38484 5 297
TCU38484 5 299
TCU38554 6 232
TCU38554 26 291
TCU38554 25 293
TCU38554 6 300
TCU38657 4 191
TCU38714 29 293
TCU38714 9 300
TCU38851 5 298
TCU38853 2 298
TCU38868 4 298
TCU38869 6 298
TCU39067 40 291
TCU39148 9 209
TCU39730 28 293
TCU39730 4 300
TCU40325 26 293
TCU40348 6 209
TCU40491 26 273
TCU40491 26 277
TCU40491 39 281
TCU40491 52 283
TY22462 17 103
TY22466 19 167
TY22466 16 217
TY22470 21 101
TY25876 43 115
TY25876B 43 115
U12547 20 145
U45916 3 269
U46662 8 109
U46731 8 243
U46731 9 244
U46731 10 247
U46731 9 255
U46731 8 257
UC11225 68 181

306 2750 E-Cut™ Triplex Mower PC13606 (L.1)



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
UC11752 11 145
UC11845 39 181
UC11845 69 181
UC11891 15 197
UC11892 8 197
UC11903 6A 262
UC11903 6A 264
UC11904 8 201
UC11904 6 263
UC11948 2 103
UC12055 29 103
UC12056 8 183
UC12059 18 145
UC12147 27 103
UC12149 14 83
UC12163 2 167
UC12164 34 123
UC12196 24 213
UC12267 4 183
UC12268 11 167
UC12269 5 167
UC12280 26 103
UC12281 32 103
UC12287 18 103
UC12314 34 181
UC12318 2 183
UC12319 7 183
UC12320 3 183
UC12482 2 197
UC12742 39 123
UC12923 25A 197
UC12924 26A 197
UC12941 10 197
UC12944 1 197
UC13425 17 273
UC13425 17 277
UC13425 52 281
UC13425 61 283
UC13514 5 155
UC13617 30 181
UC13618 31 181
UC13916 3 153
UC14089 7 232
UC14089 32 291
UC14089 24 293
UC14089 5 300
UC14112 3 232
UC14112 28 291
UC14112 23 293
UC14112 2 300
UC14126 33 181
UC14127 32 181
UC14268 7 151
UC14285 3 198
UC14285 3 201
UC14506 2 153
UC14643 7 294
UC14643 7 295
UC14646 5 294
UC14649 5 295
UC14725 12 111
UC14788 4 258
UC14789 3 258
UC14875 5 115
UC14935 22 83
UC14935 45 97
UC14983 10 167
UC14984 4 167
UC15177 1 183
UC15232 20 101
UC15240 30 293
UC15283 30 103
UC15284 28 103
UC15294 62 181
UC15294 69 181
UC15294 2 205
UC15308 21 83
UC15313 7 167
UC15774 28 87
UC15819 23 179
UC15819 4 205
UC15820 16 205
UC15820 4 207

UC15820 8 229
UC15821 12 177
UC15821 5 205
UC16050 23 83
UC16093 13 151
UC16102 24 273
UC16102 24 277
UC16102 35 281
UC16102 59 283
UC16108 7 275
UC16108 7 279
UC16108 45 281
UC16108 55 283
UC16109 16 275
UC16109 16 279
UC16109 48 281
UC16109 58 283
UC16113 5 291
UC16129 24 291
UC16137 25 275
UC16137 25 279
UC16137 49 281
UC16387 31 103
UC16565 12 167
UC16614 23 117
UC16758 12 101
UC16764 10 115
UC16777 17 179
UC17146 6 217
UC18068 3 297
UC18068 6 299
UC18211 15 275
UC18211 15 279
UC18211 47 281
UC18211 56 283
UC18220 25 83
UC18561 57 197
UC18561 5 227
UC18740 23 87
UC18744 5 264
UC18745 5 262
UC18748 18 167
UC18847 31 197
UC18848 29 197
UC18852 50 181
UC18853 21 217
UC18865 9 275
UC18869 9 275
UC18869 9 279
UC18869 42 281
UC18873 9 275
UC18873 9 279
UC18873 42 281
UC19154 9 279
UC19178 22 101
UC19178 3 229
UC19179 42 123
UC19179 13 229
UC19474 26 87
UC19825 57 181
UC19826 58 181
UC19833 2 220
UC19834 5 220
UC19885 3 223
UC20643 7 205
UC20644 6 205
UC20646 11 177
UC20646 8 205
UC20647 13 177
UC20647 9 205
UC20688 7 209
UC20689 11 209
UC20770 16 183
UC20771 12 205
UC20772 11 205
UC20961 38 197
UC20962 37 197
UC21857 40 197
UC21994 6 198
UC21994 6 201
UC22218 22 275
UC22218 22 279
UC22218 56 281

UC22218 62 283
UC22490 61 197
UC22490 10 227
UC22494 20 179
UC22652 48 197
UC22653 6 197
UC22654 47 197
UC22655 45 197
UC22656 44 197
UC22657 46 197
UC22658 49 197
UC22659 43 197
UC22692 3 123
UC22693 2 123
UC22871 15 205
UC22871 7 229
UC23038 9 220
UC23048 5 111
UC23078 3 235
UC23078 4 237
UC23080 7 237
UC23091 8 151
UC23092 10 151
UC23278 11 133
UC23278 5 137
UC23280 10 133
UC23281 17 133
UC23377 9 141
UC23378 18 133
UC23379 17 141
UC23379 17 143
UC23380 7 133
UC23381 4 133
UC23382 2 139
UC23385 1 139
UC23386 20 141
UC23387 1 130
UC23388 12 137
UC23389 14 137
UC23390 13 137
UC23391 11 137
UC23393 13 133
UC23558 12 133
UC23559 2 135
UC23560 7 141
UC23560 7 143
UC23561 8 141
UC23561 8 143
UC23562 9 275
UC23562 9 279
UC23562 42 281
UC23567 10 137
UC23568 3 129
UC23569 15 137
UC23573 22 137
UC23586 5 235
UC23628 2 129
UC23806 22 117
UC24309 23 87
UC24981 3 103
UC24981 14 87
UC24981 19 87
UC24981 2 87
UC24981 3 87
UC24981 4 87
UC24983 15 87
UC25109 54 197
UC25114 13 205
UC25358 13 223
UC25359 9 223
UC25463 12 151
UC25678 13 291
UC26082 2 219
UC26086 19 151
UC26094 28 197
UC26095 50 197
UC27057 25 213
UC27057 30 213
UC27218 25A 197
UC27218 25B 197
UC27220 26A 197
UC27220 26B 197
UC27386 10 205

PC13606 (L.1) 2750 E-Cut™ Triplex Mower 307



2750 E-Cut™ Triplex Mower
Numerical Index - Continued

Part No. Key Page Part No. Key Page Part No. Key Page
UC27387 1 205
UC27397 17 179
UC27398 7 205
UC27399 6 205
UC27760 15 201
UC27761 14 201
UC27766 11 229
UC27955 10A 229
UC28156 9 275
UC28163 9 279
UC28299 16 177
UC28446 6 135
UC28582 43 197
UC28583 47 197
UC28584 45 197
UC28710 22 231
UC29094 10 87
UC29140 6A 262
UC29140 6B 262
UC29140 6A 264
UC29140 6B 264
UC29273 19 205
UC29273 18B 229
UC31305 3 135
UC31466 10B 229
UC32832 12 205
UC32834 11 205
UC32843 21 145
UC32861 2 210
UC32872 1 210
UC33021 71 181
UC33923 18 235
UC34847 22 83
UC34847 45 97
UC36361 71 181
UC37492 7 205
UC37493 6 205
UC37707 29 103
W30317 17 151
XPD341 20 161
Y3082BN 37 291
Z46383 4 192
Z78008 7 117

308 2750 E-Cut™ Triplex Mower PC13606 (L.1)


